YANMAR PARTS CATALOG

0CT10-M21700EN

Last update Mar., 2015




PREFACE

This parts catalog carries ali parts incorporated in YANMAR Model YM4300T and
YM4300DT tractors manufactured since July, 1982.

This parts catalog carries all parts incorporated in YANMAR Model YM4300DT-M tractors
manufactured -since March, 1986.

Each illustration corresponds to the parts list on the following page.

When ordering parts, clearly write down the tractor model, as well as the name and number

of each part in your order sheet. This will help insure reliable delivery of the parts you

have ordered.



PART NUMBER

A part serial number comprises 11 digits and means the following.

A) Engine Part Code
000000-00000

CLASSIFICATION CODE
MODEL CODE

ENGINE SECTION CODE
INDIVIDUAL PART CODE
DESIGN CHANGE CODE

B) Tractor Part Code
OOOOOO-QQQOQ

r
L . CLASSIFICATION CODE

PRODUCTION CODE

MODEL CODE

MAJOR CLASSIFICATION MACHINE
~_}—secmion

MINOR CLASSIFICATION CODE

INDIVIDUAL PART CODE

DESIGN CHANGE CODE

C) YIS Part Code
20009 -OOOOOQ

L CLASSIFICATION CODE
FUNCTIONAL CODE
MATERIAL CODE

SiIZE CODE

PRECISION CODE

YIS is an abbreviation of YANMAR INDUSTRIAL STANDARD PARTS, and applies to parts
such as nuts, bolts, joints, pins, washers, gauges, o-rings, bearing, etc.
For instance, dimensions according to YIS are shown as follows :

BOLT [SCREW] NUT
(A x B) (C).
26116--060202 - M6 x 20 26756—-060002 -+ M6
B

-




COLOURING

Some parts are painted in colors according to the models, specifications, and their destinations,
In this parts catalog, colouring is classified into ten variations and shown in abbreviated codes

as below,

Colour code Color

Metallic calm green
Silver

Green

Cream

Red

Frosted black
Black

Yellow

Celva black

Plating

CN<XX=z2o2p0 vz x

The colour of a part is denoted by the colour code suffixed to an ordinary part number :
Example : Fender (L) 194195-62110-R
Red

When ordering painted parts, please designate part colours in your order sheet by suffixing
one of these color codes to the part number you want to order.



POWER TRANSMISSION STRUCTURAL DRAWING FOR MODEL YM4300T

j = ENGINE
£ 3T90T-Y
CO—
—L{3
O ||| & TKSsSs-1
| [ %
6007
|0||||10|
07
o}
4T ED 15T
BL6305
U]on lo[— 4T
olfol_ ||
317 BL630S
6306
K25312L /" ol|lof Sli118] 60070z
X’ 6007
1oljj o
4T30306D
|2| ‘& 6207NR
6205 folf | fol
347 lol
2Ty £~ 237
18T
38T
287
EZST
347
237 6
(7T ol 39T
L
39T K303818
K323717 /' Ny2208 {227
1o lofjiol
12.4 BL206 12.4
28 BL308 9” BL308 28
10T /
2% 19T 107
—] _ —
T % XQ -5 ] [48= 3 x T
l rel | o] [Jo® oY J
ot
3977 6205 4T-32205
EQS_E__E_____ |0||IOI 'Ol m' EE NaoI
Yol L3 6007 BEDEERT
< 5T olio) =2 o
lolfiof reT
6007
—
= S =
loljjol
53T liot "t
6008 Q

' [olllol I
M?ﬁ 4T30305



POWER TRANSMISSION STRUCTURAL DRAWING FOR MODEL YM4300DT

6012
62090V 6209 /... 6209UU %: ENGINE
folflol \ 3 Iolg‘ = 3T90T-Y
[l & 23 (8T I
(8T @% 5 53 8
816 Je W O
IsT 277
Bl
227 U UHMK 511
3530 4T-32007
= o5 =
=N =N 3 -
o« |giz «© O TK55-1
— 14T 14T &
[elile]
6209 %
Cb C) 6007
l0l|||l0I
6204 Io?00170l
Iglllcgl
6006 at 1516, 15T
[el][le] BL6305
32T“ ”l ’ono —_;_—D“T
[oljlol allo [
6205 31T BL6305
6306
K2s3121/ ol |S|t|[S] 600702
6007
lolf | fol
4T30306D
B e20mnm
6205 ol { e
34T loliol
zzm:]' T 237
18T
38T
28T _
28T
34T
23T bl 6006
17T (L lof | iot 39T
39T j K303818
K323717 NJ2208 22T
anio ioiiol
12.4 BL206 12.4
28 BL308 m BL308 28
\_ 10T s 197 o1/
T k5[] o3[ {@:: QL T
l Yol | 9 R | |0 J
10T
39T 6005 4T-32205
§S___E§__ |o|l|o| 1%\ __J_Qg N5
[ EST RS e S8 8oy
Ll D
- —
747
T

6008 HOI Wi
6307NR 4730305

—ji—




CLUTCH DISC

P.T.O0. CLUTCH DISC

MAIN SHIFT LEVER

— PRESSURE PLATE

-

MAIN DRIVE OUTER SHAFT {B)

SUIDE GEAR
Z=18 & 23

FORK SHAFT

LOW-HI CHANGE LEVER
SHIFT FORK
SLIDE GEAR Z=28 & 34
REDUCTION GEAR Z=22 & 39
MAIN OUTER SHAFT
MAIN INNER SHAFT

CONNECTING SHAFT
/ /—— P.T.0. PINION SHAFT

]
¥

CLUTCH HOUSING

7
COUNTER GEAF

Z=34,38,28,23 & 17
MAIN DRIVE SHAFT ONE-WAY CLUTCH

MAIN DRIVE OUTER ) FRONT CLUTCH SHAFT
SHAFT (A} FRONT DRIVE PINION Z2=23

RELEASE LEVER

BEARING SLEEVE

FOR MODEL ¥YNIG3300DT -

Il

O

FRONT IDLE GEAR Z=31

MM

FRONT DRIVE SHAFT

CREEP COUNTER GEAR Z=15 & 41 FRONT DRIVE GEAR Z=32
FRONT DRIVE CASE

; i 7 ! —
[:F[ 2
7 = J =5
|
S\ E|
L

Z—P.T.O. GEAR 2=53
P.T.0. SLIDER GEAR
P.T.0. GEAR Z=45
TRANSMISSION HOUSING
COUNTER SHAFT
SLIDE GEAR Z2=39

P.T.0. SHAFT

P.T.0. SHAFT
COVER

(1) MIIATYNOILD3S NOISSINSNYHL DNITIIAVHL



DIFFERENTIAL LOCK
FORK SHAFT

DIFFERENTIAL
LOCK PEDAL

REAR WHEEL
TIRE 12.4-28, right

COUNTER SHAFT

DIFFERENTIAL PINION Z=10

DIFFERENTIAL PINION

SHAFT FINAL PINION
DIFFERENTIAL GEAR — ;
Z=19 {FREE) Z=10, right

FINAL PINION ———
Z=10, left

DISC

BRAKE DRUM, left — ¥

BRAKE DRUM, right

REAR AXLE —— /— REAR AXLE SHAFT, right
SHAFT, left

/PP
REAR AXLE \ 7
SPACER \

Pm—————
L A

GEAR 2=74, left \
—REAR AXLE SPACER
REAR AXLE HOUSING, right

J FINAL REDUCTION
GEAR Z=74, right
RING GEAR Z=39
DIFFERENTIAL GEAR Z=19 (LOCK)
TRANSMISSION
HOUSING

(2) MIIATYNOILD3S NOISSINSNYHL ONITIIAVYHL



DIFFERENTIAL PINION SHAFT —

CENTER BOX

FRONT DRIVE
1st SHAFT, right

FRONT AXLE CASE, right

DIFFERENTIAL SIDE GEAR
Z=16

BRACKET, feft

2nd SHAFT —]
DIFFERENTIAL GEAR Z=18
PINION Z=10 .

RING GEAR Z=37

FRONTE AXLE
CASE, left

=9

ZTIE ROD

1st SHAFT PINION Z=15

FRONT DRIVE 1st SHAFT, left
FRONT GEAR BOX —

— DIFFERENTIAL GEAR CASE FRONT DRIVE 2nd
SHAFT
FRONT FINAL PINION Z= 14

FRONT WHEEL
TIRE 8-16, left

FRONT BEARING CASE

FRONT SPINDLE

FINAL GEAR Z=39

MIIATYNOILI3S DONIAIHA LNOCYS3 DNITIIAVHL



WORKING LIGHT 20w

-

WARNING LIGHT
23W, right

AVHOVIA ONIHIM

WARNING LIGHT
Black 23W, left

«~ Red/Black
HEAD LIGHT (35/25W), right E
Red/Yellow Red/Yell —
- Red 4 - ed/Yellow x
X Black Black - g
Red/White: l | Red 5 ) Red/White 3
» € & HORN SWITCH
A Green Green Ve . NI ? = o) §
HORNIE A Green Green/Red A 8 METER S
@ ILLUMINATION LAMP WARNING
~ LIGHT SWITCH FUSE BOX a Black= LAMP(3.4W),
k] WA 0~ 3 Ak right
@ EL |_Red/Black —o;?A\_,c 4 Black ¢
REGULATOR 15A 3 s
= = il b Greenm_ o o
np_White/Red 1 Red/White | _1OA |
GENERATOR White/Black HU p—2 o—~__o -
¢ White . Red/Green| 1OA
Ab_. i A T e ee _OTSA\/G Red Green/Black  Green/Black
— dL g | White/Black 15A A WARNING LIGHT
o < o IG Green/Red \B \ SWITCH Green/Yellow
. 2
| 383 s Yellow FLASHER RELAY ) l
<, c|o|lc Green/White
| White/Black =] _MAIN SWITCH N
[ [=4
< g 8
STARTER y White ° T 2 5
€ 2 g FUEL GAUGE £
g & FUEL GAUGE SENDER E i
S Green/Red % o
- % SAFETY 3 1 g °© ]
@ © o [}
% o . gwIFT‘"EH Green/Red - Black 5
2 o Black/White Black ._@._.‘ Yellow/White ===
2 2
Red/White £
nite | Yellow/Green Black Green/Red E *WARNING
Black §
| Block_—u | 2| CHECK RELAY §| LAMP (3. 4w), L
Red/ Yellow BATTERY §| - 2 = G| left Y
— =
CHARGE 2| QI PRESS. [& 2| TEMP. INDICATOR ¥
o) o) INDICATORG|  |NDICATOR 2| LgHT 8
HEAD LIGHT (35/25W), left LIGHT LIGHT ] @
+ — - a = Black
—— n“:’ } —_—
BATTERY 3 H
H s Yellow/Blue
= $

OIL PRESS. SENDER

WATER TEMP. SENDER



Fig. No.

ENGINE

10.

11.

12.

13.

14.

15.

16.

17.

18.

19.

20.

21.

CHASSIS
22

Fig. Name

. CYLINDER BLOCK
. GEAR HOUSING
. LABELS (FOR ENGINE)

. CYLINDER HEAD & BONNET

. INTAKE MANIFOLD & AIR CLEANER

. EXHAUST MANIFOLD & SILENCER

. CAMSHAFT

. TURBO-CHARGER

. CRANKSHAFT & FLYWHEEL
PISTON & CONNECTING ROD
LUBRICATING OIL SYSTEM
COOLING WATER SYSTEM
FUEL INJECTION PUMP

FUEL INJECTION VALVE
FUEL OIL SYSTEM
GOVERNOR

ELECTRIC STARTING DEVICE
STARTER

AC GENERATOR 12V-15A
GASKET KIT (FOR ENGINE)

REPAIR KIT (FOR ENGINE)

. THROTTLE

Contents

Fig. No.
23.
24.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.

47.

Fig. Name
FUEL OIL TANK
FRONT AXLE (1)
FRONT AXLE (2)
FRONT AXLE (A)
FRONT AXLE (B)
FRONT AXLE (C)
POWER STEERING
POWER STEERING VALVE
CLUTCH (A)
CLUTCH (B)
TRANSMISSION HOUSING
REAR AXLE HOUSING
TRANSMISSION GEARS
TRANSMISSION SHIFTER
REAR AXLE
TIRES (FRONT & REAR)
TIRES (FRONT & REAR)
BRAKES
BRAKE PEDAL
HYDRAULIC LIFT
HYDRAULIC CONTROL (1)
HYDRAULIC CONTROL (2)
DRAFT CONTROL (1)
DRAFT CONTROL (2)

HYDRAULIC PIPES

0CT10-M21700



Contents

0CT10-M21700

Fig. No. Fig. Name Fig. No. Fig. Name
48. ELECTRIC PARTS (1)
49. ELCTRIC PARTS (2)
50. HOOD
51. FENDER & SEAT
52. THREE-POINT HITCH
53. LABELS (1)

54. LABELS (2)
55. DRAWBER (1)
56. DRAWBER (2)
57. TOOLS

58. FRONT & REAR WHEEL WEIGHT



0CT10-M21700 ENGINE 0CT10-M21700 Fig.1

Fig.1. CYLINDER BLOCK (=sTooTY o
(©)= F)=
. No. Lev. Parts No. Description Qty |
Fig. 1 CYLINDER BLOCK A ® © ©® € @

1 1 721420-01560 BLOCK ASSY, CYLINDER 1

1-1 1 721420-01561 BLOCK ASSY, CYLINDER 1 N

(A=%)
1-2 1 721420-01560 BLOCK ASSY, CYLINDER 1 N
(A=%)

3 2 124060-01050  PLUG, PT1/8 2
4 2 124450-01210 BOLT, HEAD 1

4-1 2 124450-01210 BOLT, HEAD 7 K

(A=*1982.)
5 2 124450-01211 BOLT, HEAD 6 z
(A=*1982.)

6 2 124450-01230 BOLT, HEAD 1
7 2 124450-01240 WASHER 2
8 2 124450-01250 NUT, CYLINDER HEAD 2
9 2 124550-01901 BUSH 1
10 2 124160-01910 PLUG, PT1/4 1
11 2 121250-01990 GASKET 2
12 2 23887-100002 PLUG, 10 2
13 2 26216-080222 STUD, M8X 22 2
14 2 26716-080002 NUT, M8 2
15 2 43400-500410 WASHER 8, SEAL 2
16 2 22312-040100 PARALLEL PIN 4X10 1
17 2 22312-080160 PIN, PARALLEL M8X16 2
18 2 22312-080200 PIN, PARALLEL M8X20 2
19 2 27233-400000 PLUG, 40 1
20 2 27243-300000 PLUG, 30 2
21 2 121250-02100 BEARING, MAIN 1
22 2 124160-49480 JOINT, PIPE 1
23 2 121252-01230 BOLT, HEAD 2
24 1 721422-01901 LINER ASSY, CYLINDER 3

24-1 1 721422-01902 LINER ASSY, CYLINDER 3 N

(A=*1984.12)

26 2 121420-01300 GASKET, LINER 3
27 2 124550-01300 GASKET, LINER 3
28 1 121423-01330 GASKET, HEAD 1

28-1 1 121492-01335 GASKET, HEAD 1 N

(A=*1984.12)

29 1 121250-01522 FLANGE 1
30 1 121420-01760 O-RING 1

30-1 1  24311-000320 O-RING, 1AP32.0 1 N
32 29 33 303 31 1 121250-01791 COVER ASSY 1
32 1 124160-34844 GASKET 1
33 1 26116-080352 BOLT, M8X 35 PLATED 2
34 1 121250-01600 FLANGE, MOUNTING 1
35 1  124450-01610 STUD 2
36 1 26716-120002 NUT, M12 2
37 1 26116-100282 BOLT M10X 28 PLATED 9
UNDERSIZED PART 38 1 721423-01540  SUMP ASSY, OIL 1
40 2 121400-01640 PLUG, 16 1
41 2 24311-000180 O-RING, 1AP18.0 1
42 1 160260-01610 BOLT, FLANGE M8X20 20

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.1. CYLINDER BLOCK

Fig. 1 CYLINDER BLOCK

32 29 33

0CT10-M21700 Fig.1

30 31

UNDERSIZED PART

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
42-1 1 26014-080252 BOLT, M8X 25 20 N
(A=9)
43 1 121250-01751 GASKET, OIL SUMP 1
44 1 124160-01650 CLAMP, PIPE 1
45 1  23065-090500 PIPE, 9X 500 1
46 1 121250-01850 COVER 1
47 1 124160-01863 GASKET 1
48 1 22117-060000 WASHER, 6 4
49 1 26116-060142 BOLT, M6X 14 PLATED 4
49-1 1 26106-060122 BOLT, M6X 12 PLATED 4 N
(A=%)
50 1 26116-060162 BOLT, M6X 16 PLATED 2
50-1 1 26106-060162 BOLT, M6X 16 PLATED 2 N
(A=%)
51 1 121250-01951 SHIM SET, ADJUSTING 1
54 1 22217-080000 WASHER, SPRING 8 2 z
(A=9)
55 1 26116-080222 BOLT, M8X 22 PLATED 2
55-1 1 26013-080222 BOLT, M8X 22 2 N
(A=9)
56 1 721250-02500 HOUSING ASSY, METAL 1
58 2 121250-02110 BEARING, MAIN 1
59 2 121250-02220 SEAL, OIL 1
60 1  124460-02150 GASKET 1
61 1 22217-100000 WASHER, SPRING 10 5 z
(A=%)
62 1 26116-100252 BOLT, M10X 25 PLATED 5
62-1 1 26013-100252 BOLT, M10X 25 5 N
(A=9)
63 1 721250-02611 HOUSING ASSY, METAL 1
65 2 121250-02120 BEARING, MAIN 1
66 2 121250-02070 BOLT 2
67 1 721250-02621 HOUSING ASSY, METAL 1
69 2 121250-02130 BEARING, MAIN 1
70 2 121250-02070 BOLT 2
71 1 121150-02300 BOLT 2
72 1 124764-02130 BEARING, 0.25 US 1 A
73 1 121254-02140 BEARING, 0.25 US 1 A
74 1  121254-02370 BEARING, 0.25 US 1 A
75 1 121254-02380 BEARING, 0.25 US 1 A
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.2

Fig.2. GEAR HOUSING EQ?TQOT'Y gg;;
©)¢= (A=
. No. Lev. Parts No. Description Qty |
Fig. 2 GEAR HOUSING A _(B) () DB) () (F)
1 1 724160-01612 CASE ASSY, GEAR 1
3 2 121252-01550 COVER, GEAR CASE 1
4 2 124160-01532  GASKET 1
5 2 26116-080222  BOLT, M8X 22 PLATED 1
5-1 2 26106-080222  BOLT, M8X 22 PLATED 1 N
(A=*1982.12)
6 2 26116-080352  BOLT, M8X 35 PLATED 1
6-1 2 26106-080352  BOLT, M8X 35 PLATED 1 N
(A=*1982.12)
7 2 26216-080222  STUD, M8X 22 2 z
(A=)
8 2 22117-080000  WASHER, 8 4 z
(A=)
9 2 26716-080002  NUT, M8 2 z
)
10 2 26014-080252  BOLT, M8X 25 2 w
(A=)
11 1 26116-081052  BOLT, M8X105 PLATED 2
11-1 1 26106-081052 BOLT, M8X105 PLATED 2 N
(A=*1983.04)
12 1 26216-080222  STUD, M8X 22 2
13 1 22117-080000 WASHER, 8 2 z
(A=)
14 1 22137-080000 WASHER, 8 2 z
(A=)
15 1 22217-080000 WASHER, SPRING 8 4
n > >~ . NS 16 1 26716-080002  NUT, M8 2
@y J ' : 16-1 1 26366-080002  NUT, M8 2 N
> ot (A=*1982.12)
17 1 124450-01800  SEAL, HTC588012 1
18 1 124450-01512 GASKET, GEAR CASE 1
(44)-51 19122617 2524 22/20] 23 | 20 19 1 124950-26021  GASKET 1
20 1 22117-080000  WASHER, 8 9 z
OoLD oLD oLD 4=
: 21 1 26116-080502  BOLT, M8X 50 PLATED 2
21-1 1 26106-080502 BOLT, M8X 50 PLATED 2 N
(A=*1982.12)
22 1 26116-080602  BOLT, M8X 60 PLATED 2
221 1 26106-080602  BOLT, M8X 60 PLATED 2 N
(A=*1982.12)
23 1 26116-081002  BOLT, M8X100 PLATED 5
231 1 26106-081002  BOLT, M8X100 PLATED 5 N
(A=*1982.12)
24 1 124450-07300  POINTER 1
25 1 26557-060102  SCREW, M6X10 2
26 1 121258-26160  JOINT 1
27 1 121250-26201 GEAR, PUMP 1
28 1 12125026210  SPACER 1
29 1 12125026400  SHAFT 1
30 1 124450-26410  WASHER 1

31 1 22252-000420 RING, 42 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.2

Fig.2. GEAR HOUSING =TTy o
€)= (F)=
. No. Lev. Parts No. Description Qty I R
Fig. 2 GEAR HOUSING (A (B (€ O (B ©
32 1 24101-060044 BEARING, BALL 6004 1
33 1 26116-120652 BOLT, M12X 65 PLATED 1
34 1 124250-91400 GEAR 1
35 1 124250-91412 GASKET 1
36 1 23414-060000 GASKET, 6X1.0 3
37 1 26116-060162 BOLT, M6X 16 PLATED 2
38 1 26116-060322 BOLT, M6X 32 PLATED 1
38-1 1 26106-060302 BOLT, M6X 30 PLATED 1 N
(A=*1982.12)

1615 14

Ve P %
S 7 7z
(44)-51 19122617 2524 22/20] 23 | 20
OLD OLD, loLb

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.3. LABELS (FOR ENGINE)

Fig. 3 LABELS (For Engine)

PO &
. PTG Tt
0T @
i h PS
ees CAUTION » ECTT S RPM L — X 1
AND Loeu“&"é;%ﬁ;fsm c&g s :3:13.8 2
ADKY AL 8207 20FUL~LOWRC 8- TF AL

P R-Fe-th BB IS,

=— 2

4
\

LI CAUTION
{ O LEVELONI TRALEARTT |1 Fu bircacng ocu ver
2 ArAnroEEA. FEEBATR or
STFEC, toM. 7 un
mrLCTY s e

3
\

# 2 ¥ ? W (300657588 )
nEay

| 0.15m
(0.008in)

~J 721423-51700
O YANMAR ©
T180

ST y—
5 IXYIRRKOKRE
\ BAYOCRIFL T
LtTew. mzeramesn

BT L TR Ty
AR ILSWERIDUADKNSIRE
bt
M 355300, 7EMA) ERECBUNLES S 1
TROTITIAMEI AL TREMATF o1,
@ 97327(8@C) eBuN
(3111 15 3 7Y08 .

S ANKNRRNDN Yo SR ey

8
b 3 3

0CT10-M21700 Fig.3

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
2 1 102210-07990 RIVET 4
3 1 124767-07170 LABEL, VALVE ADJUST. 1
4 1  124767-12660 LABEL, AIR CLEANER 1
5 1 121250-07150 LABEL, WATER DRAIN 1
6 1 124450-44800 LABEL, RADIATOR 1
7 1 121850-44830 LABEL, RESERVE TANK 1
8 1 124060-44900 LABEL, ANTI-FREEZE 1
9 1 121423-51920 LABEL, PUMP 1

b ot v TudROeE ZRG TR &

AIGUT AL, '

BT &,

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CT10-M21700 ENGINE

Fig.4. CYLINDER HEAD & BONNET

Fig. 4 CYLINDER HEAD & BONNET

X
62 EQ@% o1 oLD

66 65

1T T T
7170 8887 -89 747672

0CT10-M21700 Fig.4

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 721424-11700 HEAD ASSY, CYLINDER 1
1-1 1 721424-11701 HEAD ASSY, CYLINDER 1 S
(A=*1984.02)
3 2 121422-11080 SEAT, INTAKE VALVE 3
4 2 121750-11090 SEAT, EXHAUST VALVE 3
5 2  124450-11161 GUIDE, VALVE 3
5-1 2 124450-11800 GUIDE, VALVE 3 R
(A=9)
5-2 2 120130-11160 GUIDE, VALVE 3 R
(A=*1985.06)
6 2 124450-11171 GUIDE, VALVE 3
6-1 2 124450-11810 GUIDE, VALVE 3 R
(A=9)
6-2 2 129150-11170 GUIDE, VALVE 3 R
(A=*1984.06)
7 2 121422-11101 VALVE, INTAKE 3
8 2 121422-11110 VALVE, EXHAUST 3
9 2 104511-11120 SPRING, VALVE 6
10 2 103338-11180 RETAINER, SPRING 6
11 2 103338-11190 COTTER 6
11-1 2 27310-080000 COTTER 8 6 R
(A=%)
11-2 2 27310-080001 COTTER, 8 6 R
(A=9)
12 2 124460-11340 SEAL, VALVE STEM 6
13 2 104511-11370 CAP, VALVE 6
14 2 104700-11350 STUD 3
15 2 124460-11270 NUT, M12 3
16 2 121250-11550 BOLT 2
17 2 22137-080000 WASHER, 8 2 Z
(A=%)
18 2 26716-080002 NUT, M8 2
18-1 2 26366-080002 NUT, M8 2 N
(A=%)
19 2 124450-11681 GASKET 1 z
(A=9)
20 2 121252-12210 BRACKET 1 z
(A=%)
21 2  26116-080122 BOLT, M8X 12 PLATED 4 Y4
(A=9)
22 2 22351-060012 PIN, SPRING 6.0X12 3
23 2 23873-020000 PLUG, R0O2 3
24 2 23873-040000 PLUG, R0O4 2
25 2 22217-080000 WASHER, SPRING 8 6 z
(A=%)
26 2 26216-080502 STUD, M8X 50 4
27 2 26216-080902 STUD, M8X 90 2
28 2 26716-080002 NUT, M8 6
28-1 2 26366-080002 NUT, M8 6 N
(A=%)
29 2  26216-080502 STUD, M8X 50 6
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.4. CYLINDER HEAD & BONNET

Fig. 4 CYLINDER HEAD & BONNET

1T T T
7170 8887 -89 747672
66 65 :

0CT10-M21700 Fig.4

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
30 2  26716-080002 NUT, M8 6
30-1 2 121465-11950 NUT 6 N
(A=%)
31 2 101704-11450 GASKET, CHAMBER 1 z
(A=*1984.04)
32 2 124732-49261 JOINT 1
32-1 2 124732-49262 CONNECTOR 1 N
(A=*1984.04)
33 1 121252-11260 SUPPORT, ROCKER ARM 3
34 1 121423-11410 CHAMBER 3
35 1 121423-11420 CHAMBER 3
36 1  121423-11450 GASKET, CHAMBER 6
37 1 103854-11490 INSULATOR 3
38 1 721252-11650 ARM ASSY, ROCKER 2
42 2 101158-11230 SCREW, VALVE ADJUST 2
42-1 2 111100-11230 SCREW, VALVE ADJUST 2 N
(A=9)
43 2 26756-080002 NUT, LOCK M8 2
44 1 721252-11680 ARM ASSY, ROCKER 1
48 2 101158-11230 SCREW, VALVE ADJUST 1
48-1 2 111100-11230 SCREW, VALVE ADJUST 1 N
(A=%)
49 2 26756-080002 NUT, LOCK M8 1
50 1 721252-11660 ARM ASSY, ROCKER 2
54 2 101158-11230 SCREW, VALVE ADJUST 2
54-1 2 111100-11230 SCREW, VALVE ADJUST 2 N
(A=9
55 2 26756-080002 NUT, LOCK M8 2
56 1 721252-11670 ARM ASSY, ROCKER 1
60 2 101158-11230 SCREW, VALVE ADJUST 1
60-1 2 111100-11230 SCREW, VALVE ADJUST 1 N
(A=9)
61 2 26756-080002 NUT, LOCK M8 1
62 1  124060-11290 WASHER 6
63 1 26116-060082 BOLT, M6X 8 PLATED 6
63-1 1 26106-060082 BOLT, M6X 8 PLATED 6 N
(A=9)
64 1 173400-11900 FLANGE 3
65 1  124460-11360 CAP 3
66 1 24311-000140 O-RING, 1AP14.0 3
67 1 721250-11522 BONNET ASSY, HEAD 1
69 2 121370-11310 GASKET, BONNET 1
70 2 124160-01751 COVER, FILLER 1
71 2 121420-01760 O-RING 1
71-1 2 24311-000320 O-RING, 1AP32.0 1 N
(A=*1984.08)
72 2 121250-03610 SHAFT, DECOMPRESSION 3
73 2 104200-03641 SPRING,DECOMPRESSION 3
74 2 124250-03640 SCREW 3
75 2 120220-03660 SCREW 3
76 2 26756-050002 NUT, LOCK M5 3
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.4. CYLINDER HEAD & BONNET

Fig. 4 CYLINDER HEAD & BONNET

0CT10-M21700 Fig.4

66 65

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
7 2 24311-000070 O-RING, 1AP7.0 3
78 2 160260-01800 NUT, M6 3
78-1 2  26366-060002 NUT, M6 3 N
(A=%)
79 2 121250-03740 LEVER, DECOMPRESSION 1
80 2 121250-03751 LEVER, DECOMPRESSION 2
80-1 2 121462-03740 LEVER, DECOMPRESSION 2 S
(A=1985.12)
81 2 121250-03761 CONNECTOR 1
82 2 121250-03770 COLLAR 3
83 2 26557-050122 SCREW, M5X12 3
84 2 26756-050002 NUT, LOCK M5 3
85 2 121250-03783 RETAINER, INNER WIRE 1
86 2 22272-000060 RING, E- 6 1
87 2 124460-03650 COVER 2
88 2 124460-03663 GASKET 2
89 2 26116-060102 BOLT, M6X 10 PLATED 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

0CT10-M21700 Fig.5

(A=%)

Fig.5. INTAKE MANIFOLD & AIR CLEANER E‘B‘gjmo” gz
©)= F)=
No. Lewv. Parts No. Description ' |
Fig. 5 AIR INTAKE MANIFOLD & AIR CLEANER A B © O (B ¢
1 1  121424-12100  MANIFOLD, AIR INTAKE 1
2 1 26116-080552  BOLT, M8X 55 PLATED 2
2-1 1  26106-080552  BOLT, M8X 55 PLATED 2 N
(A=)
3 1 121424-12040  PIPE 1
4 1 121252-12050 HOSE, RUBBER 1
5 1 121252-12060 HOSE, RUBBER 1
/I 6 1 23000-054000 CLAMP, 54 2
: 18 7 1 23000-060000 CLAMP, 60 3
8 1 23000-070000 CLAMP, 70 1
X15 9 1 121252-12200  TANK, SURGE 1
17 10 1 121422-12220  BRACKET 1
‘ 11 1 26116-080162  BOLT, M8X 16 PLATED 6
i 11-1 1 26014-080162  BOLT, M8X 16 6 N
(A=
12 1 22217-080000 WASHER, SPRING 8 6 z
(A=)
13 1  22137-080000 WASHER, 8 6 z
(A=)
14 1 121424-12500 CLEANER ASSY, AIR 1
16 2 121424-12630  SUMP 1
17 2 121424-12640 DAMPER 1
18 2 121424-12650  GASKET 1
19 2 121424-12400  CLEANER, PRE 1
20 2 121424-12660  LABEL 1
21 1 121424-12550 RETAINER 1
22 1  121424-12560 RETAINER 1
23 1 124767-12570  FELT 2
24 1  124767-12580  FELT 1
25 1  26116-080162  BOLT, M8X 16 PLATED 2
25-1 1 26106-080142  BOLT, M8X 14 PLATED 2 N
(A=)
26 1 22217-080000 WASHER, SPRING 8 2 z
(A=)
27 1 26116-080222  BOLT, M8X 22 PLATED 2
27-1 1 26106-080202  BOLT, M8X 20 PLATED 2 N
(A=)
28 1 22217-080000 WASHER, SPRING 8 2 z
(A=
29 1 26116-080302  BOLT, M8X 30 PLATED 2
29-1 1 26106-080282  BOLT, M8X 28 PLATED 2 N
(A=
30 1 22217-080000 WASHER, SPRING 8 2 z
(A=)
31 1  26116-080162  BOLT, M8X 16 PLATED 2
31-1 1 26106-080122  BOLT, M8X 12 PLATED 4 N

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

0CT10-M21700 Fig.6

Fig.6. EXHAUST MANIFOLD & SILENCER GreorY o
©)= (F)=
No. Lewv. Parts No. Description ' |
Fig. 6 EXHAUST MANIFOLD & SILENCER (A) B) (©) O (B) (A
1 1 721252-13500  MANIFOLD ASSY 1
3 2 22217-080000 WASHER, SPRING 8 4
4 2 22217-080000  WASHER, SPRING 8 4
5 2 26216-080222  STUD, M8X 22 4
6 2 26216-080222  STUD, M8X 22 4
7 2 26716-080002 NUT, M8 4
8 2 26716-080002 NUT, M8 4
9 1 121423-13490  SILENCER ASSY 1
9-1 1 121424-13490  SILENCER ASSY 1 N
(A=*1986.02)
11 2 121423-13580 CLAMP 1
11-1 2 121120-13580 CLAMP 1 N
(A=*1986.04)
12 2 121423-13610 COVER 1 z
(A=)
13 2 121423-13620 COVER 1 z
(A=%)
14 2 121750-13630 COVER 1 z
(A=%)
15 2 121750-13640 COVER 1 z
(A=)
16 2 121423-13650 PIPE 1
17 2 22217-100000 WASHER, SPRING 10 1
18 2 26117-060089 BOLT, M6X 8 PLATED 12 z
(A=%)
19 2 22217-060000 WASHER, SPRING 6 12 z
(A=)
20 2 26116-100652 BOLT, M10X 65 PLATED 1
20-1 2 26106-100652 BOLT, M10X 65 PLATED 1 N
(A=%)
21 2 26716-100002 NUT, M10 1
21-1 2 26706-100002 NUT, M10 1 N
(A=)
22 1 121250-13520  GASKET 3
23 1  121450-11900 GASKET 1 z
(A=)
24 1 121252-13660 COVER 1
25 1 121252-13670 COVER, TURBINE 1
26 1 22217-080000  WASHER, SPRING 8 5
27 1 26116-080142 BOLT M 8X 14 PLATED 1
27-1 1 26106-080142 BOLT, M8X 14 PLATED 1 N
(A=)
28 1 26116-080182 BOLT, M8X 18 PLATED 1
28-1 1 26106-080182 BOLT, M8X 18 PLATED 1 N
(A=%)
29 1 26116-080352 BOLT, M8X 35 PLATED 1
29-1 1 26106-080352 BOLT, M8X 35 PLATED 1 N
(A=)
30 1 26116-080502 BOLT, M8X 50 PLATED 2
30-1 1 26106-080502 BOLT, M8X 50 PLATED 2 N
(A=)
Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.7

Fig.7. CAMSHAFT EQ?T%T'Y gz
©)= )=

Lewv. Parts No. Description Qty |

@ B € O E @

z
°

Fig. 7 CAMSHAFT

1 1 721250-14580 CAMSHAFT ASSY 1
3 2 22512-070180 KEY, 7X 18 1
4 2 124450-14120 NUT 1
5 1 121250-14100 GEAR, CAMSHAFT 1
6 1 103338-14200 TAPPET 6
7 1  124450-14400 ROD, PUSH 6
8 1 172400-02410 BEARING, BALL 6206 1
9 1 121250-02450 RETAINER, BEARING 1
10 1 26587-080122 SCREW, M8X12 1

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.8

Fig.8. TURBO-CHARGER =TTy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 8 TURBO-~CHARGER A (B) () O (B ¢
1 1 121423-18010 TURBINE, RHB6 1
2 2 121423-18050 HOUSING 1 W
(A=*1985.06)
@ 3 3 XN191102 WHEEL W/SHAFT, TURBO 1
@1‘\ 6 \{ 4 3 XN191103 THROWER, OIL 1
q@?l 1312 1514 | g 5 3 XN971005 BUSH, THRUST 1
7 9 0 6 3 XN971008 RING, SEAL (C-SIDE) 2
7 3 XN971007 RING, SEAL (T-SIDE) 1
8 3 XN195202 WHEEL, COMPRESSOR 1
9 3 XN973503 BEARING, JOURNAL 2
10 3 XN973502 BEARING, THRUST 1
11 3 XN193206 PLATE, LOCKING 2
12 3 XN977006100  SCREW 3 4
13 3 XN977007 WASHER M 3 4
14 3 XN977008200 SCREW 4 4
15 3 XN947206 WASHER M 4 4
16 3 XN193207 HOUSING, BEARING 1
17 3 XN977003 RING, RETAINING 4
18 3 XN191109000 NUT M 6 4
19 2 XN196202 CASING, TURBINE 1
20 2 XN196103100 BOLT M 6X 11 4
21 2 XN193205 PLATE, LOCKING 2
22 2 XN194003 BOLT M 5 6
23 2  XN817511 WASHER 6
24 2 XN974003 PLATE, LOCKING 3
25 2 XN194002 HOUSING, COMPRESSOR 1
26 2 XN973002 PLATE, SEAL 2
27 2 XN193204 PROTECTOR, HEAT 1
28 1 121252-18090 GASKET 1
29 1 121252-18140 PIPE 1
30 1 121252-18190 GASKET 2
31 1 22217-080000 WASHER, SPRING 8 6 z
(A=9)
32 1 26116-080222 BOLT, M8X 22 PLATED 6
32-1 1 26013-080222 BOLT, M8X 22 6 N
(A=9)
33 1 XN199803 REPAIR KIT, ROTOR 1 A
34 1 XN199800 OVERHAUL KIT 1 B
35 1  XN199801 HOUSING SET, BEARING 1 C
36 1  XN196200 HOUSING, TURBINE 1 D
37 1 XN194000 HOUSING SET, COMP. 1 E

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.9

Fig.9. CRANKSHAFT & FLYWHEEL TSy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 9 CRANKSHAFT & FLYWHEEL A (B) () O (B ¢
1 1 721423-21700 CRANKSHAFT ASSY 1
3 2 122710-21350 PLUG, M8 1
4 2 124227-21920 PIN, PARALLEL 1
5 2 22512-070240 KEY, 7X 24 1
5-1 2 22512-070242 KEY, 7X 24 1 N
(A=9)
6 2 22512-070280 KEY, 7X 28 1
6-1 2 22512-070282 KEY, 7X 28 1 N
(A=9)
7 1 124220-21130 BOLT 6
8 1 121250-21200 GEAR, CRANKSHAFT 1
N 9 1 121423-21590 FLYWHEEL ASSY 1
11 2 124550-21600 GEAR, RING 1
12 1 121254-21650 V-PULLEY 1
13 1 124060-21660 WASHER 1
14 1 124160-21700 DISC, OIL SHIELD 1
15 1 22217-120000 WASHER, SPRING 12 1
16 1 24104-062034 BEARING, BALL 6203UU 1
17 1 26156-120302 BOLT, M12X 30 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.10
Fig.10. PISTON & CONNECTING ROD =TTy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 10 PISTON & CONNECTING ROD A B () O (E) R

121423-22091 PISTON ASSY
721423-22500 RING SET, PISTON
104600-22300 PIN, PISTON

104600-22400 CIRCLIP
724450-23100 ROD ASSY, CONNECTING
124450-23100 BEARING, PISTON PIN

124450-23200 BOLT, CONNECTING ROD
124450-23300 BEARING, CRANK PIN
124450-23350 BEARING, 0.25 US

=
o

P NNNEREERRNPR

WW oW ww(www

14 -X11—+—10
(&

UNDERSIZED PART

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

0CT10-M21700 Fig.11

Fig.11. LUBRICATING OIL SYSTEM (=sTooTY ©-
©)= (F)=
No. Lewv. Parts No. Description ' |
Fig. 11 LUBRICATING OIL SYSTEM ® (B © © € ¢
) 1 1 721423-32100 PUMP ASSY, OIL 1
9 3 22351-040008 PIN, SPRING 4.0X 8 1
10 3 22351-040012 PIN, SPRING 4.0X12 1
11 2 121252-32200 GEAR, OIL PUMP 1
12 2 22217-080000 WASHER, SPRING 8 1
13 2 22522-030100 KEY, WOODRUFF 3X10 1
14 2 26756-080002 NUT, LOCK M8 1
15 1  124450-32020 GASKET 1
16 1 26116-060222 BOLT, M6X 22 PLATED 3
17 1  124450-35070 NUT, PF1/4 1
18 1 121250-35090 PIPE, OIL INLET 1
19 1  124550-35110 ELEMENT 1
20 2 124450-35110 O-RING 1
21 1 124085-35300 VALVE ASSY, CONTROL 1
27 1 124085-35350 NUT, M20 1 Z
(A=%)
28 1 121252-39030 PIPE ASSY, OIL 1
29 1 124160-39140 BOLT, PIPE JOINT M10 1
30 1  23414-100000 GASKET, 10X1.0 2
31 1 121252-39150 BOLT, JOINT M10X1.5 1
32 1  23414-100000 GASKET, 10X1.0 2
33 1 124223-39900 RETAINER 2
34 1 22137-080000 WASHER, 8 2 z
(A=)
35 1 26116-080122 BOLT, M8X 12 PLATED 2
35-1 1 26106-080142 BOLT, M8X 14 PLATED 2 N
(A=)
36 1 121422-39050 PIPE, OIL 1
37 1 121422-39060 PIPE, RETURN 1
38 1  23000-025000 CLAMP, 25 2
39 1 104407-44480 JOINT 1
40 1  24316-000200 O-RING, 4DP20.0 1
41 1 22217-060000 WASHER, SPRING 6 2 Z
(A=%)
42 1 26116-060222 BOLT, M6X 22 PLATED 2
42-1 1 26013-060202 BOLT, M6X 20 2 N
(A=%)
43 1 121252-39200 PIPE ASSY, OIL 1
44 1 124160-39140 BOLT, PIPE JOINT M10 1
45 1 23414-100000 GASKET, 10X1.0 2
46 1 101147-59810 BOLT, PIPE JOINT M8 3
47 1  23414-080000 GASKET, 8X1.0 6
48 1  124450-39240 RETAINER, PIPE 1
49 1 22137-080000 WASHER, 8 1 4
(A=%)
50 1 26557-080102 SCREW, M8X10 1
51 1 121252-39450 SWITCH, 0.5KG 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.12. COOLING WATER SYSTEM

Fig. 12 COOLING WATER SYSTEM

0CT10-M21700 Fig.12

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 121252-42000 PUMP ASSY, WATER 1
3 2 121252-42200 IMPELLER 1
4 2 121252-42240 BEARING, SHAFT 1
5 2 121252-42260 FLANGE 1
6 2 121450-42310 SEAL, MECHANICAL 1
7 1  124750-42050 GASKET, WATER PUMP 1
8 1 121252-42120 BRACKET, PUMP 1
8-1 1 121252-42121 BRACKET, PUMP 1 N
(A=*1984.11)
9 1 121252-42290 V-BELT, A40 1
10 1  124750-42350 V-PULLEY 1
11 1  124450-44410 GASKET 1
12 1 22117-060000 WASHER, 6 4 z
(A=%)
13 1 22117-080000 WASHER, 8 2 Z
(A=9)
14 1 26116-060382 BOLT, M6X 38 PLATED 4
14-1 1 26106-060402 BOLT, M6X 40 PLATED 4 N
(A=*1985.04)
15 1 26116-080702 BOLT, M8X 70 PLATED 2
16 1  26450-080302 BOLT, M8X 30 2
17 1  121424-44500 RADIATOR 1
18 2 124450-44590 CAP, RADIATOR 1
19 1  121422-44581 SCREEN, RADIATOR 1
20 1 26116-080142 BOLT M 8X 14 PLATED 6
20-1 1 26106-080142 BOLT, M8X 14 PLATED 6 N
(A=9
21 1 121422-44740 FAN, COOLING 1
21-1 1 121267-44741 FAN, COOLING D=360 1 N
(A=*1986.02)
22 1 121252-44760 SPACER 1
22-1 1 171009-44760 SPACER 1 N
(A=*1986.02)
23 1 129350-44760 SPACER 1 W
(A=*1986.03)
24 1 22217-060000 WASHER, SPRING 6 4 Z
(A=9)
25 1 26116-060222 BOLT, M6X 22 PLATED 4
25-1 1 26014-060252 BOLT, M6X 25 4 N
(A=9)
26 1 121252-44510 TANK ASSY, SUB 1
28 2 121450-44530 CAP 1
29 2 124450-44560 RETAINER 1
30 2 23061-070230 PIPE, 7X 230 1
31 1  121470-44540 LABEL, SUB-TANK 1 W
(A=%)
32 1  124450-44550 BAND 1
33 1 121252-44600 BRACKET, SUB TANK 1
34 1 26116-080122 BOLT, M8X 12 PLATED 2
34-1 1 26106-080122 BOLT, M8X 12 PLATED 2 N
(A=9)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.12. COOLING WATER SYSTEM

Fig. 12 COOLING WATER SYSTEM

0CT10-M21700 Fig.12

(A)=3T90T-Y (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
35 1 121250-44901  SWITCH, 110 1
36 1 124465-44950  GASKET, 16 1
37 1 121422-49011 PIPE, WATER 1
38 1 121422-49021 PIPE, WATER 1
39 1 121252-49030 PIPE, WATER 1
40 1 23010-038000 CLAMP, 38 6
41 1 121250-49101 BODY, 3-WAY COCK 1
42 1 121250-49121 PLUG, DRAIN 1
43 1  24311-000160 O-RING, 1AP16.0 1
44 1 22117-160000 WASHER, 16 1
45 1 26776-160002 NUT, LOCK M16 1
46 1  124450-01980  GASKET 1
47 1 121250-49110 JOINT, PIPE 1
48 1 121250-49150  PIPE, WATER DRAIN 1
49 1 121250-49160  PIPE, WATER DRAIN 1
50 1 124766-59050  CLIP, HOSE 12 4
51 1 121252-49250 PIPE 1
52 1 23000-019000 CLAMP, 19 2
52-1 1 23000-013000 CLAMP, 13 2 N
(A=*1985.10)
53 1  124732-49531 COVER, THERMOSTAT 1
54 1 124736-49540  GASKET 1
55 1 22117-080000 WASHER, 8 2 z
(A=)
56 1 26116-080252 BOLT, M8X 25 PLATED 2
56-1 1 26106-080222 BOLT, M8X 22 PLATED 2 N
(A=)
57 1 129350-49800 THERMOSTAT, 71 1
58 1 124732-49261  JOINT 1
58-1 1  124732-49262  CONNECTOR 1 N

(A=*1984.04)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'

Yes'



0CT10-M21700 ENGINE 0CT10-M21700 Fig.13

Fig.13. FUEL INJECTION PUMP =TTy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 13 FUEL INJECTION PUMP @ B © © E ¢

1 1 721423-51700 PUMP ASSY, INJECTION 1

3 2 124240-51100 PLUNGER ASSY 3

6 2 174307-51170 RETAINER, SPRING A 3

7 2 174307-51181 RETAINER, SPRING B 3

8 2 174307-51190 SPRING, PLUNGER 3

9 2 174307-51270 GASKET 3

10 2 124450-51301 VALVE ASSY, DELIVERY 3

13 2 124550-51320 SPRING, DELIVERY 3

14 2 124550-51341 HOLDER, DELIVERY L43 3

15 2 124550-51350 GASKET, DELIVERY 3

16 2 124550-51370 O-RING 3

17 2 174307-51450 PIECE 3

18 2 121150-51460 PIN, GUIDE 1

19 2 724550-51520 GUIDE, PLUNGER 3

21 3 711100-51540 ROLLER ASSY 3

24 3 174100-54120 PIN 3

25 2 721150-51530 RACK ASSY, CONTROL 1

27 3 124240-51550 PIN 1

28 3 124550-51590 RETAINER 1

29 2 174307-51510 SLEEVE 1

30 2 174307-51550 SLEEVE, PINION 2

31 2 122117-51560 SCREW 2

32 2 174307-51560 PINION 2

33 2 124950-51670 PIN 3

34 2 174307-51700 SHIM SET 3

45 2 124220-51890 RIVET 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.14

Fig.14. FUEL INJECTION VALVE (=arsorY o-
©= (F)=
No. Lev. Parts No. Description Qty I R
Fig. 14 FUEL INJECTION VALVE (A _(B) (©) ©) (E) F)
1 1 724770-53100  VALVE ASSY,INJECTION 3
2 2 124770-53000  VALVE ASSY,INJECTION 3
3 2 104900-53080  NUT, NOZZLE 3
5 2 113200-53110  SPINDLE, INTER 3
1 4@ 6 2 103854-53120  SPRING, NOZZLE 3
7 2 113200-53120  RETAINER, SPRING 3
. 8 2 110250-53150  PLATE ASSY, ADJUST 3
15 @ 14 2 103854-53180  RETAINER, SPRING 3
X 9= 15 2 172100-53200  GASKET 3
X10<=

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.15. FUEL OIL SYSTEM

Fig. 15 FUEL OIL SYSTEM

From Water separator

50 /
To Fuel tank

27 23 24 28

0CT10-M21700 Fig.15

(A)=3T90T-Y (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 121254-55600 STRAINER ASSY, FUEL 1
2 2 721250-55540 COCK ASSY, FUEL 1
4 3 104200-55321  VALVE, TAPER 1
5 3 104200-55330 SPRING, VALVE 1
6 3 104200-55341 HANDLE 1
7 3 101720-55750  PLUG, 6 2
8 3 104200-55750  SCREW, M4 1
9 3 23418-060000  GASKET, 6X1.0 2
10 3 24311-240100 O-RING, 1AP10A 1
11 2 121254-55510 COVER 1
12 2 102103-55520  O-RING 1
13 2 110250-55610 RING, RETAINING 1
14 2 121250-55620  SPRING 1
15 2 124550-55700  FILTER, FUEL L=90 1
16 1 121250-55610  BRACKET, STRAINER 1
17 1 22117-080000  WASHER, 8 1 z
(A=%)
18 1 22217-080000 WASHER, SPRING 8 1 z
(A=%)
19 1 26116-080652 BOLT, M8X 65 PLATED 1
19-1 1 26106-080652 BOLT, M8X 65 PLATED 1 N
(A=%)
20 1 121250-59810  PIPE ASSY, INJECTION 1
21 1 121250-59820  PIPE ASSY, INJECTION 1
22 1 121250-59830  PIPE ASSY, INJECTION 1
23 1 123325-59100 RETAINER, PIPE 2
24 1  123325-59110 COVER 2
25 1 121250-59850 RETAINER 1
26 1 26116-060102 BOLT, M6X 10 PLATED 2
26-1 1 26106-060102 BOLT, M6X 10 PLATED 2 N
(A=%)
27 1 121250-59860 BRACKET 1
28 1 26116-060162 BOLT, M6X 16 PLATED 4
28-1 1 121465-59950  BOLT, M6X16 4 N
(A=)
29 1 129354-59011 PIPE ASSY, FUEL 1
30 2 101304-59020  JOINT, PIPE 12 1
31 2 124766-59050  CLIP, HOSE 12 1
33 1  124766-59050  CLIP, HOSE 12 1
34 1 106100-59060 SPRING, PROTECTE 1
35 1 104200-59170  GASKET, 12 2
36 1 103854-59201 BOLT, PIPE JOINT M12 1
37 1 124060-59380 PLUG, 6 1
38 1 43400-500390 SEAL WASHER 6 1
39 1  121120-59500 PIPE ASSY, RETURN 1
40 2 124550-59030  JOINT, PIPE 8 1
41 2 124550-59090 JOINT, PIPE 8 1
42 2 121750-59090 JOINT, PIPE 8 1
43 2 124066-59100  CLIP, HOSE 8 4
44 2 121250-59550  PIPE, FUEL D8X120 2
45 2 121120-59560 PIPE, FUEL RETURN 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.15. FUEL OIL SYSTEM

Fig. 15 FUEL OIL SYSTEM

From Water separator

50 /
To Fuel tank

27 23 24 28

0CT10-M21700 Fig.15

(A)=3T90T-Y (D)=
(B)= (E)=
€)= (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
46 2 124060-77680 CLIP, HOSE 10 2
47 1 101147-59810 BOLT, PIPE JOINT M8 3
48 1 23414-080012 GASKET, 8X1.0 6
49 1 12142259570  PIPE, FUEL D11X450 1
50 1 124060-77680 CLIP, HOSE 10 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.16

Fig.16. GOVERNOR TSy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 16 GOVERNOR @ ® © O E 6
1 1  724450-61520 SUPPORT ASSY, WEIGHT 1
2 2 124450-61110 SUPPORT, WEIGHT 1
3 2  124450-61200 WEIGHT, GOVERNOR 2
4 2 124450-61220 PIN, GOVERNOR WEIGHT 2
5 2 22417-200100 COTTER PIN 2.0X10 4
6 1 121250-61600 SLEEVE 1
7 1 121258-66000 HANDLE ASSY 1
10 2 22322-030180 PIN, TAPER 3X18 1
11 2  24311-000070 O-RING, 1AP7.0 1
12 1 121420-66010 SPRING, REGULATOR 1
13 1 121120-66100 HOOK ASSY 1
14 1 26557-060082 SCREW, M6X 8 1
15 1 135210-61090 LEAD 1
16 1  124550-66370 NUT, M6 1
17 1 103854-66420 SCREW 1
18 1  22451-060000 WIRE, 0.6 1
19 1 121250-66400 LINK, GOVERNOR 1
20 1  124450-66411 SCREW 1
21 1 124450-66420 RETAINER 1
22 1 124450-66430 SPACER 1
23 1 124460-66440 WASHER 1
24 1 22360-060000 PIN, SNAP 6 1
25 1 26756-050002 NUT, LOCK M5 1
26 1 124450-66510 SUPPORT 1
27 1 26657-060002 NUT, CAP M6 2
28 1  43400-500400 SEAL WASHER 6 2
29 1  124450-66550 PIN 1
30 1 22417-200100 COTTER PIN 2.0X10 2
31 1 124460-66611 LEVER ASSY, GOVERNOR 1
33 2 24190-100001 BALL, STEEL 5/16 2
34 1 121250-66801 LIMITER ASSY, FUEL 1
35 2 124450-66822 SHAFT 1
38 2 121250-66860 RETAINER 1
39 2 121250-66870 RETAINER 1
40 2  26756-050002 NUT, LOCK M5 2
41 1 26667-080002 NUT, CAP M8 1
42 1 26756-080002 NUT, LOCK M8 1
43 1  43400-500410 WASHER 8, SEAL 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.17

Fig.17. ELECTRIC STARTING DEVICE (=oTo0TY o
©)= =
No. Lev. Parts No. Description Qty |
Fig. 17 ELECTRIC STARTING DEVICE w6 © 0 6 6
1 1 121400-77010  STARTER, 13-24ST 12V 1
2 1 124550-77020  COVER, TERMINAL 1
3 1 124550-77030  COVER, TERMINAL 1
4 1 12935077050  GASKET 1
41 1 129350-77051  GASKET 1 N
(A=*1984.12)
5 1 12475677210  GENERATOR, LT115P-52 1
6 1 12475677040  COVER, TERMINAL 1
7 1 121250-77210  COVER, GENERATOR 1
8 1 124550-77250  BRACKET, GENERATOR 1
9 1 12125277331  ADJUSTER 1
10 1 124550-77710  REGULATOR, TL1Z86E 1
11 1 22137-080000 WASHER, 8 1 z
*=
12 1 26116-080162  BOLT, M8X 16 PLATED 1
12-1 1 26106-080202  BOLT, M8X 20 PLATED 1 N
(A=*1985.04)
13 1 26116-080182  BOLT, M8X 18 PLATED 2
13-1 1 26106-080182  BOLT, M8X 18 PLATED 2 N
*=9
14 1  26116-080302  BOLT, M8X 30 PLATED 3 z
*=
15 1 26014080352  BOLT, M8X 35 1 w
A=y
16 1 26106-080302  BOLT, M8X 30 PLATED 2 w
*=
17 1 26716-080002  NUT, M8 2
17-1 1 26336-080002 NUT M 8 PLATED 2 N
*=9
18 1 26756-080002  NUT, LOCK M8 1
18-1 1 26336-080002 NUT M 8 PLATED 1 N
*=9
19 1 22117-050000  WASHER, 5 1
20 1 22217-050000 WASHER, SPRING 5 1
21 1 26756-050002  NUT, LOCK M5 1
22 1 22217-050000  WASHER, SPRING 5 1
23 1 26116-050142  BOLT, M5X 14 PLATED 1
24 1 22217-080000 WASHER, SPRING 8 1
25 1 26756-080002  NUT, LOCK M8 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

0CT10-M21700 Fig.18

Fig.18. STARTER (y=araot-v or
©)= (F)=
Fig. 18 STARTER No. Lev. Parts No. Description W @ OO0 6 6 |
1 1 121400-77010 STARTER, 13-24ST 12V 1
2 2 X21307100 ARMATURE ASSY 1
2-1 2 X213061002 ARMATURE ASSY 1 N
A=
3 (2 )X21201115 WASHER SET, THRUST 1
7 2 X21301119 STOPPER SET, PINION 1
11 3 X21304220 COIL ASSY, FIELD 1
11-1 3 X213052101 COILASSY 1 N
(A=)
13 4 X21307311 BRUSH (+) 2
13-1 4 X213023111 BRUSH (+) 2 N
(A=)
14 2 X21304305 HOLDER ASSY, BRUSH 1
14-1 2 X213013021 HOLDER ASSY, BRUSH 1 N
(A=)
15 3 X21304312 BRUSH (-) 2
15-1 3 X21308312 BRUSH (-) 2 N
(A=%)
16 3 X21304313 SPRING, BRUSH 4
16-1 3 X21307312 SPRING, BRUSH 4 N
(A=)
17 2 X21307300 COVER ASSY, REAR 1
17-1 2 X213013012 COVER 1 N
(A=)
18 3 X21301310 METAL, COVER BEARING 1
18-1 3 X21304302 METAL 1 N
35 (A=)
19 2 X21303400 BEARING ASSY 1
20 3 X21204401 METAL, CENTER BERG. 1
21 2 X21308500 PINION ASSY 1
21-1 2 X213065002 PINION ASSY 1 N
(A=%)
22 2 X21302610 COVER SET, DUST 1
25 2 X21302605 LEVER SET 1
30 2 X21309600 HOUSING ASSY, GEARS 1
X10 31 3 X21302601 METAL, CASE BEARING 1
32 2 X21306700 SWITCH ASSY, MAGNET. 1
32-1 2 X213017002 SWITCH ASSY, MAGNET. 1 N
(A=)
33 2 124756-77040 COVER, TERMINAL 1 z
(A=%)
34 2 X21201744 COVER, RUBBER 1
34-1 2 X22802712 COVER, TERMINAL 1 N
(A=%)
35 2 X21303820 THROUGH BOLT 2
36 2 124550-77020 COVER, TERMINAL 1 z
(A=)
37 2 X21301827 WASHER 2
38 2 X0360408 SCREW 6
38-1 2 26557-040082 SCREW, M4X 8 6 z
(A=)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.18

Fig.18. STARTER =TTy o
€)= (F)=
. No. Lew. Parts No. Description Qty I R
Fig. 18 STARTER (A (B (€ O (B ©
39 2  26557-040122 SCREW, M4X12 2 w
(A=9)
40 2 26116-060382 BOLT, M6X 38 PLATED 2 W
(A=*)
41 2 26557-040082 SCREW, M4X 8 1 W
(A=9)

X10

Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.19

Fig.19. AC GENERATOR 12V-15A TSy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 19 AC GENERATOR 12V-15A (Type LT115-52) A B () O (E) R

1 1 124756-77210 GENERATOR, LT115P-52 1
2 2 124756-77200 GENERATOR, LT115-52 1
1 3 3  XLT1157100 ROTOR ASSY 1
I 4 5 4  XB444001A NUT SET, PULLEY 1
6 4  X6201SD BALL BEARING 1
7 3  XL135N220 STATOR ASSY 1
8 3  XL1156300 COVER ASSY, REAR 1
9 4 XL135N1301 BRUSH ASSY 1
11 4  XL135N1302 N-TERMINAL 1
12 4 XL135N1303 COVER 1
13 4 XL1255310A BOLT ASSY, TERMINAL 1
14 4 XL1256320 DIODE 1
15 4 XL1152803 COVER, REAR 1
16 4 26557-040202 SCREW, M4X20 2
17 4 26557-040082 SCREW, M4X 8 3
18 4 26117-050169 BOLT, M5X 16 PLATED 1
19 4 XL1151341 SPACER 1
20 3 XL1156400 COVER ASSY, FRONT 1
21 4 XL1201403 RETAINER, PACKING 1
22 4 XL1201404 RETAINER, PACKING 1
23 4 26557-040202 SCREW, M4X20 3
24 4 X6202B BALL BEARING 1
25 3  XL1151552 PULLEY ASSY 1
26 3  XL1251801 BOLT, THROUGH 2
27 3 XL1251802 BOLT, THROUGH 1
28 2 124756-77390 COUPLER 1

26

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE

Fig.20. GASKET KIT (FOR ENGINE)

Fig. 20 GASKET KIT {[For Engine]

40 @

0CT10-M21700 Fig.20

(A)=3T90T-Y (D)=
(B)= B)=
©)= (F)=
No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
1 1 721424-92600  GASKET SET 1
2 2 121250-01990 GASKET 2
3 2 43400-500410  WASHER 8, SEAL 4
4 2 121420-01300 GASKET, LINER 3
5 2 124550-01300 GASKET, LINER 3
6 2 121423-01330 GASKET, HEAD 1
7 2 121420-01760  O-RING 2
8 2 124160-34844  GASKET 1
9 2 24311-000180 O-RING, 1AP18.0 1
10 2 121250-01751  GASKET, OIL SUMP 1
11 2 124160-01863  GASKET 1
12 2 124464-02150  GASKET 1
13 2 124160-01532  GASKET 1
14 2 124450-01512  GASKET, GEAR CASE 1
15 2 124950-26021  GASKET 1
16 2 124250-91412  GASKET 1
17 2 23414-060000  GASKET, 6X1.0 3
18 2 124450-11681 GASKET 1
19 2 101704-11450 GASKET, CHAMBER 1
20 2 121423-11450 GASKET, CHAMBER 6
21 2 103854-11490 INSULATOR 3
22 2 24311-000140 O-RING, 1AP14.0 3
23 2 121370-11310 GASKET, BONNET 1
24 2 24311-000070 O-RING, 1AP7.0 3
25 2 124460-03663  GASKET 2
26 2 121250-13520  GASKET 3
27 2 121450-11900 GASKET 1
28 2 121252-18090  GASKET 1
29 2 121252-18190  GASKET 2
30 2 124450-32020  GASKET 1
31 2 124450-35110 O-RING 1
32 2 23414-100000 GASKET, 10X1.0 6
33 2 24316-000200  O-RING, 4DP20.0 1
34 2 23414-080000  GASKET, 8X1.0 12
35 2 124750-42050  GASKET, WATER PUMP 1
36 2 124450-44410 GASKET 1
37 2 124465-44950  GASKET, 16 1
38 2 24311-000160 O-RING, 1AP16.0 1
39 2 124450-01980  GASKET 1
40 2 124736-49540  GASKET 1
41 2 174307-51270  GASKET 3
42 2 124550-51350  GASKET, DELIVERY 3
43 2 124550-51370  O-RING 3
44 2 172100-53200  GASKET 3
45 2 24311-240100 O-RING, 1AP10A 1
46 2 102103-55520  O-RING 1
47 2 104200-59170 GASKET, 12 2
48 2 43400-500390 SEAL WASHER 6 1
49 2 43400-500400  SEAL WASHER 6 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 ENGINE 0CT10-M21700 Fig.21

Fig.21. REPAIR KIT (FOR ENGINE) =TTy o
€)= (F)=
No. Lev. Parts No. Description Qty |
Fig. 21 REPAIR KIT [For Engine] A B () O (E) R

1 1 721424-92500 REPAIR KIT 1
2 2 721423-22500 RING SET, PISTON 3
3 2  124550-35110 ELEMENT 1
4 2 121252-39450 SWITCH, 0.5KG 1
5 2 121250-44901 SWITCH, 110 1
1 6 2 129350-49800  THERMOSTAT, 71 1
7 2 121252-42290 V-BELT, A40 1
8 2 124770-53000 VALVE ASSY,INJECTION 3
9 2  124550-55700 FILTER, FUEL L=90 1

N\

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.22. THROTTLE

Fig. 22 THROTTLE

OLD TYPE 27
6 g
30 s>

\ PaY 7((0—:
-
’ 25

37

23

22

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.22

)=
©®=
=

No. Lewv. Parts No. Description
A B (€ O (E) (F)
1 1 194740-00160  SPRING, 10 2 2 2
2 1 194145-01110 LEVER, THROTTLE 1 1 1
3 1 194278-01140 BRACKET, THRTL LEVER 1 1 1
4 1  194150-01190 KNOB, LEVER 1 1
5 1  194145-01260 PLATE, FRICTION 1 1 1
6 1 194150-01270 SPACER, 20 1 1 1
7 1 194145-01350 LEVER, LINK 1 1 1
8 1 194134-01360 ROD, THROTTLE LINK 1 1 1
9 1 194150-01370  ADJUSTER 1 1 1
10 1  194197-01160 SPRING 1 1 1
11 1 22137-080000 WASHER, 8 1 1 1
12 1 22137-080000  WASHER, 8 1 1 1
13 1 22137-100000 WASHER, 10 1 1 1
14 1 22157-100000 WASHER, 10 1 1 1
15 1 22417-160180  PIN, COTTER 1.6X18 1 1 1
16 1 22417-160180  PIN, COTTER 1.6X18 1 1 1
17 1 22417-160180 PIN, COTTER 1.6X18 1 1 1
18 1  24190-110001 BALL, STEEL 11/32 1 1 1
19 1 26013-080162 BOLT, M8X 16 2 2 2
20 1 26716-080002 NUT, M8 2 2 2
21 1 26716-100002 NUT, M10 2 2 2
22 1 194330-01410 PEDAL, THROTTLE 1 1 1
23 1 194330-01420 BOLT 1 1 1
24 1 194330-01440  ROD, THROTTLE LINK 1 1
24-1 1 194275-01441-U ROD, THROTTLE LINK 1 1 1
(A=*1986.01) (B=*1986.01)
25 1 194750-04400  SPRING, RETURN 1 1 1
26 1 194750-04410 HOOK, SPRING 1 1 z
(A=*1984.04) (B=*1984.04)
27 1  194990-22040  NUT, M6 1 1 z
(A=*1984.04) (B=*1984.04)
28 1 22137-080000 WASHER, 8 2 2 2
29 1 22417-160180 PIN, COTTER 1.6X18 2 2 2
30 1 26587-060162  SCREW, M6X16 1 1 z
(A=*1984.04) (B=*1984.04)
31 1 194275-01500 CABLE ASSY 1 1 1
33 2 194180-01530  NUT, M11 1 1 1
34 2 26716-060002 NUT, M6 2 2 2
35 1  26116-050142 BOLT, M5X 14 PLATED 1 1 1
36 1 26756-050002 NUT, LOCK M5 1 1 1
37 1 22272-000120  RING, E-12 1 1 1
38 1 194464-01190 KNOB, LEVER 1

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes Yes

Yes' Yes'



0CT10-M21700 CHASSIS
Fig.23. FUEL OIL TANK

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.23
)=
©®=
=

No. Lewv. Parts No. Description |
Fig. 23 FUEL OIL TANK AW B © ©® E @
1 1 194278-04111 TANK (40L), FUEL 1 1 1
2 1 101504-55041 CAP, FUEL TANK 1 1
2-1 1 105015-55040 CAP, FUEL TANK 1 1 N
(A=F20101) (B=F40122)
2-2 1 105015-55040 CAP, FUEL TANK 1 1 z
(A=*1985.12) (B=*1985.12)
3 1 101504-55051 GASKET 1 1 z
(A=*1985.12) (B=*1985.12)
4 1 101504-55101 STRAINER, FUEL 1 1 1
5 1 194278-04210 BRACKET, FUEL TANK 1 1 1
6 1 194275-04251 BAND, FUEL OIL TANK 2 2 2
7 1  194151-04260 GASKET, FUEL TANK 2 2 2
8 1 194130-04271 GASKET, FUEL TANK 2 2 2
9 1 194278-04270 PACKING (RUBBER) 2 2 2
10 1 194130-04320 PIN 2 2 2
11 1 194145-04810 WASHER 10 2 2 2
12 1 194162-58830 GROMMET, 20 2 2 2
13 1 194310-61750 FELT, AIR CLEANER 2 2 2
14 1 22417-160180 PIN, COTTER 1.6X18 2 2 2
15 1 26116-100202 BOLT, M10X 20 PLATED 2 2 2
16 1 26116-080502 BOLT, M8X 50 PLATED 2 2
16-1 1 26116-080402 BOLT, M8X 40 PLATED 2 2 2 N
(A=*1983.05) (B=*1983.05)
17 1 26716-080002 NUT, M8 4 4 4
18 1 194457-04720 PIPE, FUEL OIL 1 1 1
19 1  194130-04750 JOINT 1 1
19-1 1 194180-04750 JOINT, RETURN 1 1 1 N
(A=*1985.06) (B=*1985.06)
20 1 124766-59050 CLIP, HOSE 12 4 4
20-1 1 23080-012000 CLAMP, 12 4 4 4 N
(A=%) (B=*)
21 1  24311-000120 O-RING, 1AP12.0 1 1 1
22 1 22217-100000 WASHER, SPRING 10 2 2 2 Z
(A=%) (B=%)
23 1 194730-04720 PIPE, FUEL 1 1 1
24 1 194990-22050 NUT, M8 1 1 1
25 1 194151-63250 COLLAR, CUSHION 1 1 1
20,20~ 26 1 22117-080000 WASHER, 8 1 1 1
27 1 26013-080852 BOLT, M8X 85 1 1 1
28 1 121423-55700 SEPARATOR 1 1
28-1 1 121424-55700 SEPARATOR, WATER 1 1 1 S
(A=*1982.) (B=*1982.)
29 2 721257-55540 COCKASSY, FUEL 1 1 1
31 3 104200-55321 VALVE, TAPER 1 1 1
32 3 104200-55330 SPRING, VALVE 1 1 1
33 3 104200-55341 HANDLE 1 1 1
34 3 101720-55750 PLUG, 6 2 2 2
35 3 104200-55750 SCREW, M4 1 1 1
36 3 23418-060000 GASKET, 6X1.0 2 2 2
37 3 24311-240100 O-RING, 1AP10A 1 1 1
38 2 121254-55510 COVER 1 1 1
Yes Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.23

Fig.23. FUEL OIL TANK (evmasoor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
Fig. 23 FUEL OIL TANK AW B © ©® E @
39 2 102103-55520 O-RING 1 1 1
40 2 110250-55610 RING, RETAINING 1 1 1
41 2 121850-55710 SCREEN 1 1 1
42 2 121257-55720 SPRING 1 1 1
43 2 121257-55730 FLOAT 1 1
43-1 2 121257-55731 FLOAT 1 1 1 N
(A=%) (B9
44 1 105015-55070 CAP, FUEL TANK 1 1 1 W
(A=*1985.12) (B=*1985.12)
46 2 101504-55051 GASKET 1 1 1 W
(A=*1985.12) (B=*1985.12)

20,20~

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.24. FRONT AXLE (1)

Fig. 24 FRONT AXLE {1) [FOR MODEL YMA4300T]

OLD TYPE

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.24

)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194278-05140 COVER, SAFETY 1
2 1 194278-05150  PLATE, AIR CUT 1
2-1 1  194278-05151 PLATE, AIR CUT 1 N
(A=*1983.07)
3 1  194464-05222 COVER 1
4 1  194464-05232 COVER 1
5 1 194990-22130  NUT, M6 4
6 1 22137-080000 WASHER, 8 2
7 1 26013-080122 BOLT, M8X 12 3
8 1 26013-080162 BOLT, M8X 16 2
9 1 26014-060142 BOLT, M6X 14 4
9-1 1  194155-05210  BOLT, M6X16 4 N
(A=*1982.)
10 1 26116-060162 BOLT, M6X 16 PLATED 4
11 1 194278-11111 BRACKET, FRONT AXLE 1
12 1 194464-11120 HITCH, FRONT 1
13 1  194464-11140 PIN, WEIGHT LOCK 1
14 1  194457-11150 BRACKET,RADIATOR 1
15 1  194464-11160 STAY, RADIATOR 1
16 1 194464-11171  SEAL, RADIATOR 4
17 1 194990-22140 NUT, M8 1
18 1 22217-100000 WASHER, SPRING 10 4
19 1 22217-140000 WASHER, SPRING 14 2
20 1 22360-160000  PIN, SNAP 16 2
21 1 26013-120402 BOLT, M12X 40 16
22 1 26013-140352 BOLT, M14X 35 2
23 1 26014-080222 BOLT, M8X 22 1
23-1 1 26014-080252 BOLT, M8X 25 1 N
(A=%)
24 1 26116-080182 BOLT, M8X 18 PLATED 1
24-1 1 26116-080162 BOLT, M8X 16 PLATED 1 N
(A=%)
25 1 26116-100252 BOLT, M10X 25 PLATED 4
26 1 26216-141302  STUD M14X130 PLATED 2
27 1 26647-060122 BOLT, WING M6X12 2
28 1 26716-100002 NUT, M10 4
29 1 26716-140002 NUT, M14 2
30 1  194464-11200 AXLE ASSY, FRONT 1
32 2 194464-11220 BUSH, 35X39X40 2
33 2 24761-060000  NIPPLE, GREASE MT6X1 1
33-1 2 24764-060000  NIPPLE, GREASE MT6X1 1 N
(A=)
34 1 194464-11300 EXTENSION (L) ASSY 1
36 2 24761-060000  NIPPLE, GREASE MT6X1 1
36-1 2 24764-060000  NIPPLE, GREASE MT6X1 1 N
(A=%)
37 2 194464-11340 BUSH, 30X34X32 2
38 1  194464-11400 EXTENSION (R) ASSY 1
40 2 24761-060000  NIPPLE, GREASE MT6X1 1
40-1 2 24764-060000  NIPPLE, GREASE MT6X1 1 N

(A=%)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.24. FRONT AXLE (1)

OLD TYPE

Fig. 24 FRONT AXLE {1) [FOR MODEL YMA4300T]

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.24
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
41 2 194464-11340 BUSH, 30X34X32 2
42 1 194464-11240 BOLT, M16X110 4
43 1  194145-11350 BOLT, M6X5 2
44 1 22217-160000 WASHER, SPRING 16 4
45 1 26716-160002 NUT, M16 4
46 1 194145-11511 PIN, CENTER 1
47 1  194145-11550 WASHER, THRUST 1
48 1 194145-11521 CLIP, E29 1
49 1  194145-11570 SLEEVE, CENTER PIN 1
50 1 22137-200000 WASHER, 20 1
51 1  26346-200002 NUT, M20 1
52 1  194145-11630 SHIM 1
53 1 194145-11650  WASHER 1
54 1 22137-240000 WASHER, 24 1
55 1  194130-11580 NUT, CASTLE M24 1
56 1  22417-450400  PIN, COTTER 4.5X40 1
57 1  194278-11180 WEIGHT, FRONT 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.25

Fig.25. FRONT AXLE (2) et o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 194145-11801-K PIN ASSY, KING 2
2 1 22512-100340 KEY, 10X 34 2
3 1  194145-11860 SEAL, OIL TC38529 2
% 4 1 1A1030-12200 BALL BEARING 2
; 5 1 194990-57740 O-RING, 30X2.4 2
E 6 1 194145-11820 COVER, KING PIN 2
S 7 1  194145-11930 SHIM 2
g 8 1  194145-11920 ROLLER BEARING 2
: 9 1  194145-11910 ROLLER BEARING 2
2 10 1  194145-11970 WASHER,FRONT SPINDLE 2 A
,‘é 11 1  194145-11980 WASHER,FRONT SPINDLE 2 A
E 12 1  194145-11990 WASHER,FRONT SPINDLE 2 A
z 13 1 194145-11870 CASTLE NUT 2
b 14 1 22417-400450 PIN, COTTER 4.0X45 2
x 15 1  194464-12110 ARM (L), KNUCKLE 1
16 1 194464-12120 ARM, KNUCKLE R 1
17 1 194464-12190 CAP, RUBBER 1
18 1 22217-120000 WASHER, SPRING 12 2
_ 19 1 26116-120602 BOLT, M12X 60 PLATED 2
én 20 1 794730-57122 END ASSY, TIE-ROD 1
8; 20-1 1 194730-57120 END(RL)ASSY, TIE-ROD 1 N
pJ g (A=*1986.03)
ne N h A3 N 22 2 194730-57220 COVER, DUCT 1
23 2 194730-57241 NUT M12 1
}éé % 24 2 24761-060000 NIPPLE, GREASE MT6X1 1
24-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 N
3 (A=%)
25 2 22417-300250 PIN, COTTER 3.0X25 1
26 1 794730-57132 END ASSY, TIE-ROD 1
26-1 1 194730-57130 END(LR)ASSY, TIE-ROD 1 N
(A=*)
28 2 194730-57220 COVER, DUCT 1
29 2 194730-57241 NUT M12 1
E 30 2 24761-060000 NIPPLE, GREASE MT6X1 1
§ 30-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 N
2 (A=
z 31 2 22417-300250 PIN, COTTER 3.0X25 1
8 32 1 194464-12310 TIE-ROD 1
= 33 1  194450-12322 CLAMP, TIE-ROD 2
§ 34 1  194450-12332 BOLT, M12X55 2
= 35 1 194464-12340 EXTENTION 1
E 36 1  194464-12350 EXTENTION 1
u 37 1  194990-22830 NUT M17 1
§ 38 1  194990-22840 NUT M17 1
- 39 1 22417-300250 PIN, COTTER 3.0X25 2
§ 40 1 26877-120002 NUT, CASTLE M12 2
. 40-1 1 194180-12550 NUT, CASTLE M12 2 N
9 (A=*1983.)
) 41 1 194145-12611 HUB, FRONT WHEEL 2
w 42 1 194145-12630 GASKET 2
43 1  194145-12640 CAP, WHEEL HUB 2

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.25

Fig.25. FRONT AXLE (2) sor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
44 1 194130-12720 SEAL, OIL TC6406219 2
45 1 22217-060000 WASHER, SPRING 6 8
46 1 194180-12650 BOLT M14X 25 12
47 1 26116-060122 BOLT, M6X 12 PLATED 8
48 1 794278-12900 TIRE ASSY, FRONT 2
49 2 794082-12950 TIRE W/TUBE 6-16 2
50 3 194082-12960 TIRE 6-16 2
51 3 194082-12970 TUBE 2
52 2 194145-12900-Q WHEEL, 4.00EX16 2

X MARK PARTS: NOT SOLD SEPARATELY.

Fig. 25 FRONT AXLE (2) [FOR MODEL YM4300T]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.26. FRONT AXLE (A)

Fig. 26 FRONT AXLE (A) [FOR MODEL YM4300DT}

OLD TYPE

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.26
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194278-05140 COVER, SAFETY 1 1
2 1 194278-05150  PLATE, AIR CUT 1
2-1 1  194278-05151 PLATE, AIR CUT 1 1 N
(B=*1983.07)
3 1  194464-05222 COVER 1 1
4 1  194464-05232 COVER 1 1
5 1 194990-22130  NUT, M6 4 4
6 1 22137-080000 WASHER, 8 2 2
7 1 26013-080122 BOLT, M8X 12 3 3
8 1 26013-080162 BOLT, M8X 16 2 2
9 1 26014-060142 BOLT, M6X 14 4
9-1 1  194155-05210  BOLT, M6X16 4 4 N
(B=%)
10 1 26116-060162 BOLT, M6X 16 PLATED 4 4
11 1 194279-11111 BRACKET, FRONT AXLE 1 1
12 1 194464-11120 HITCH, FRONT 1 1
13 1  194464-11140 PIN, WEIGHT LOCK 1 1
14 1  194457-11150 BRACKET,RADIATOR 1 1
15 1  194464-11160 STAY, RADIATOR 1 1
16 1  194464-11171 SEAL, RADIATOR 4 4
17 1 194990-22140 NUT, M8 1 1
18 1 22217-100000 WASHER, SPRING 10 4 4
19 1 22360-160000  PIN, SNAP 16 2 2
20 1  26013-120402 BOLT, M12X 40 16 16
21 1 26013-140352 BOLT, M14X 35 4 4
22 1 26014-080222 BOLT, M8X 22 1
22-1 1 26014-080252 BOLT, M8X 25 1 1 N
(B=%)
23 1 26116-080182 BOLT, M8X 18 PLATED 1
23-1 1  26116-080162 BOLT, M8X 16 PLATED 1 1 N
(B=*)
24 1 26116-100252 BOLT, M10X 25 PLATED 4 4
25 1 26647-060122 BOLT, WING M6X12 2 2
26 1 26716-100002 NUT, M10 4 4
27 1  194465-11600 SUPPORT ASSY, ARM 1 1
29 2 194321-11620 BUSH 75X80X30 1 1
30 2 26761-010000 FITTING 6 1
30-1 2 26764-010000 FITTING 6 1 1 N
(B=%)
31 1  194465-11650-X SUPPORT, REAR 1 1
33 2 194321-11620 BUSH 75X80X30 1 1
34 2 24761-010000  NIPPLE, GREASE M6F 1
34-1 2 24764-010000  NIPPLE, GREASE M6F 1 1 N
(B=%)
35 1  194465-11630 COVER 1 1
36 1  194465-11640 GASKET 1 1
37 1 22217-080000 WASHER, SPRING 8 4 4
38 1 22217-140000 WASHER, SPRING 14 8 8
39 1 22351-100018 PIN, SPRING 10.0X18 2 2
40 1 26116-080162 BOLT, M8X 16 PLATED 4 4
41 1  26116-140452 BOLT, M14X 45 PLATED 8 8

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.26. FRONT AXLE (A)

OLD TYPE

Fig. 26 FRONT AXLE (A) [FOR MODEL YM4300DT}

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.26
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
42 1 26756-140002 NUT, LOCK M14 8 8
43 1  194465-11540 PLATE 1 1
44 1  194465-11550 SHIM 1 1 A
45 1  194465-11560 SHIM 2 2 A
46 1  194465-11570 SHIM 1 1 A
47 1  194465-13411 BOX, CENTER 1 1
48 1 194321-13420  WASHER, T=2.0 2 2
49 1 194465-13450 RETAINER, BEARING 1 1
50 1  194321-13471  SHIM, A 4 4 A
51 1 194321-13481  SHIM, B 4 4 A
52 1 194151-24770  PLUG 14, OIL 1 1
53 1 22217-140000  WASHER, SPRING 14 3 3
54 1 22351-080018 PIN, SPRING 8.0X18 4 4
55 1 24311-000160 O-RING, 1AP16.0 1 1
56 1 24321-001050  O-RING, 1AG105.0 1 1
57 1  24321-001150 O-RING, 1AG115.0 1 1
58 1 24341-000700 O-RING, 1AS70.0 1 1
59 1  26156-140352 BOLT, M14X 35 PLATED 3 3
60 1 26450-080202 BOLT, M8X 20 8 8
61 1  194465-13440 BREATHER 1 1
62 1  194274-13580 WASHER, SPRING 12 32 32
63 1  194465-13611 HOUSING, FRONT AXLE 1 1
64 1  194465-13621 HOUSING, FRONT AXLE 1 1
65 1 194321-13630 PLUG 1 1
66 1 194465-13631  GASKET, AXLE CASE 2 2
67 1 194465-13650  BOLT, M12X32 32 32
68 1 194321-13660  SHIM, A 2 2 A
69 1 194321-13670  SHIM, B 2 2 A
70 1  24311-000220 O-RING, 1AP22.0 1 1
71 1 194321-13640  SHIM 4 4 A
72 1 194321-13650 SHIM (B) 4 4 A
73 1 194321-13680  SPACER, 85X1 2 2
74 1 22252-000850 RING, 85 2 2
75 1  24341-001000 O-RING, 1AS100.0 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.27. FRONT AXLE (B)

Fig. 27 FRONT AXLE (B) [FOR MODEL YMA4300DT]

oLD TYPE

X MARK PARTS: NOT SOLD SEPARATELY.

27

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.27
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194465-13100 GEARASSY, RING 1 1
4 2 194281-31490  BUSH 40X2X22.5 1 1
5 1 194321-13130  SHIM (A) 1 1 A
6 1 194321-13140 SHIM, C 1 1 A
7 1  194321-13150 SHIM, D 1 1 A
8 1  194145-11920 ROLLER BEARING 2 2
9 1 194321-13170 COLLAR, SEAL 1 1
10 1 194321-13180  NUT, CASTLE 1 1
11 1 22242-000300  RING, 30 1 1 z
(B=%)
12 1  22417-400600  PIN, COTTER 4.0X60 1 1
13 1 24101-060124  BEARING, BALL 6012 1 1
14 1  24341-000300 O-RING, 1AS30.0 1 1
15 1 194321-13200  CASE, DIFF. GEAR 1 1
17 2 194281-31490  BUSH 40X2X22.5 1 1
18 1 194321-13230  PINION, DIFFERENTIAL 2 2
19 1  194465-13240 LINER, DIFFERENTIAL 2 2
20 1 194321-13250  GEAR, DIFFERENTIAL 2 2
21 1  194465-13260 WASHER, DIFFERENTIAL 2 2
22 1  194321-13270 SHAFT, DIFFERENTIAL 1 1
23 1 194281-32250  BOLT M10X 72 6
23-1 1 194323-13290  BOLT, M10X70 6 6 N
(B=*1983.)
24 1  22351-035032 PIN, SPRING 3.5X32 1 1
25 1 22351-060032 PIN, SPRING 6.0X32 1 1
26 1 24101-060124  BEARING, BALL 6012 1 1
27 1 194274-13300  SHAFT ASSY,PROPELLER 1 1
28 1 194321-13340 COUPLING 1 1
29 1 194321-13350 BOOT, RUBBER 2
29-1 1 194321-13350  BOOT, RUBBER 1 1 K
(B=*1985.12)
30 1 194321-13360  WASHER, 25 2
30-1 1 194321-13360 WASHER, 25 1 1 K
(B=*1985.12)
31 1 194321-13370  SPRING 1 1
32 1 194321-13380 SEAL, SPLINE SHAFT 1 1
33 1  22417-400500  PIN, COTTER 4.0X50 1 1
34 1  24190-110001 BALL, STEEL 11/32 12 12
35 1  24311-000220 O-RING, 1AP22.0 1 1
36 1 194321-11640 GASKET 1 1
37 1 194321-14610 COVER, SHAFT FRONT 1 1
38 1 194274-14620  COVER, SHAFT 1 1
39 1 194321-14650 BOOT, SHAFT COVER 1 1
40 1 194321-14660  PACKING 1 1
41 1 23060-068000 HOSE CLAMP 68 1 1
42 1 23060-075000 HOSE CLAMP 75 1 1
43 1 26013-080162 BOLT, M8X 16 7 7
44 1  194465-13510 SHAFT, FRONT 1ST 2 2
45 1 194321-13521 PINION, SHAFT 2 2
46 1 22242-000280  RING, 28 4 4
47 1  24101-062094  BEARING, BALL 6209 2 2

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.27. FRONT AXLE (B)

Fig. 27 FRONT AXLE (B) [FOR MODEL YMA4300DT]

oLD TYPE

X MARK PARTS: NOT SOLD SEPARATELY.

27

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.27
)=
©®=
=

No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
48 1 194465-13851  SHAFT, FRONT 2ND 2 2
49 1 194465-13882  GEAR, FRONT DRIVE 2 2
50 1 194321-13891 PINION, FRONT FINAL 2
50-1 1 194321-13890 PINION, FRONT FINAL 2 2 N
(B=*1982.)
51 1 24101-062094 BEARING, BALL 6209 2 2
52 1 24104-062094  BEARING, BALL 6209UU 2 2
53 1 194321-13440  SPACER, 62 1 1
54 1 194321-13490 SEALTC45629, OIL 1
54-1 1 24421-456209  SEAL, OIL TC456209 1 1 N
(B=*1985.05)
55 1 22312-080200  PIN, PARALLEL M8X20 2 2 W
(B=%)
56 1 194274-13340 BOOT (RUBBER) 1 1 W
(B=*1985.12)
57 2 194274-13350 BOOT, RUBBER 1 1
(B=*1985.12)
58 2 194274-13360  COLLAR, 30X40X15.5 1 1

(B=*1985.12)

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CT10-M21700 CHASSIS
Fig.28. FRONT AXLE (C)

Fig. 28 FRONT AXLE (C} [FOR MODEL YM4300DT]

X MARK PARTS: NOT SOLD SEPARATELY.

0CT10-M21700 Fig.28

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 194465-11901 1
1-1 1  194465-11902-X ARM ASSY, STEERING 1 1 N
(B=*1982.07)
3 2 194321-11921 BUSH, 35X39X20 1 1
4 1 194465-11951 ARM (R) ASSY 1 1
6 2 194321-11921 BUSH, 35X39X20 1 1
7 1  194465-11930 BOLT, M10X28 4 4
8 1  194321-11940 SEAL, OIL VB354105 2 2
9 1  194465-11940 BOLT, M10X40 4
9-1 1  194465-11920 BOLT, M10X40 4 4 N
(B=*1982.07)
10 1  194321-11970 SHIM, A 4 4 A
11 1 194321-11980 SHIM (B) 4 4 A
12 1 194321-11990 SHIM, C 4 4 A
13 1  194274-13570 WASHER, SPRING 10 8 8
14 1 24761-010000 NIPPLE, GREASE M6F 2
14-1 1 24764-010000 NIPPLE, GREASE M6F 2 2 N
(B=%)
15 1 194321-12110-X ARM (L), KNUCKLE 1 1
16 1 194321-12210-X ARM, KNUCKLE R 1 1
17 1 22217-100000 WASHER, SPRING 10 6 6 Z
(B=%)
18 1 26116-100282 BOLT M10X 28 PLATED 6 6
18-1 1 26013-100302 BOLT, M10X 30 6 6 N
(B=%)
19 1 794730-57122 END ASSY, TIE-ROD 1
19-1 1  194730-57120 END(RL)ASSY, TIE-ROD 1 1 N
(B=*1985.03)
21 2 194730-57220 COVER, DUCT 1 1
22 2 194730-57241 NUT M12 1 1
23 2 24761-060000 NIPPLE, GREASE MT6X1 1
23-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 N
(B=%)
24 2 22417-300250 PIN, COTTER 3.0X25 1 1
25 1  794730-57132 END ASSY, TIE-ROD 1
25-1 1 194730-57130 END(LR)ASSY, TIE-ROD 1 1 N
(B=*1985.03)
27 2 194730-57220 COVER, DUCT 1 1
28 2 194730-57241 NUT M12 1 1
29 2 24761-060000 NIPPLE, GREASE MT6X1 1
29-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 N
(B=9)
30 2 22417-300250 PIN, COTTER 3.0X25 1 1
31 1 194465-12310 TIE-ROD 1 1
32 1  194990-22830 NUT M17 1 1
33 1 194990-22840 NUT M17 1 1
34 1 194465-13700-X CASE, FRONT GEAR 2 2
36 2 194321-13860 BEARING, T354530 2 2
37 2 22262-000450 RING, R-45 2 2
38 1  194465-13720-X HOUSING(R)KIT, DRIVE 2 2
39 1  194321-13730 GASKET, COVER 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.28. FRONT AXLE (C)

Fig. 28 FRONT AXLE (C} [FOR MODEL YM4300DT]

X MARK PARTS: NOT SOLD SEPARATELY.

0CT10-M21700 Fig.28

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
40 1 194279-14310 GEAR BOX (L), FRONT 1
40-1 1  194321-13741-X BOX (L), FRONT GEAR 1 1 S
(B=F40120)
41 1 194321-13750 COVER, GEAR BOX 2 2
42 1 194321-13760 GASKET, COVER 2 2
43 1 194321-13900 PLATE, BEARING 2 2
44 1 194279-14320 1
44-1 1  194321-13911-X HOUSING, FRONT GEAR 1 1 S
(B=F40120)
45 1 194321-14220 SEAL, OIL TC6Y647513 2
45-1 1 194274-13920 SEAL, OIL TC6Y648013 2 2 S
(B=F40120)
46 1 194321-14210 COLLAR, 60X64X25.5 2
46-1 1 194274-13900 SLEEVE 60X64X28 2 S
(B=F40120)
46-2 1  194279-13900 SLEEVE, SLY 60X64X28 2 2 N
(B=*1984.09)
47 1 194274-13910 COLLAR, 687911.5 2 2 W
(B=F40120)
48 1 194321-13950-X CASE, FRONT BEARING 2 2
49 1  194321-13960 SEAL TC 658812, OIL 2
49-1 1 24421-658812 SEAL, OIL TC658812 2 2 N
(B=*1985.05)
50 1  194321-13970 SEAL VC 658805, OIL 2
50-1 1  24430-658805 SEAL, OIL VC658805 2 2 N
(B=*1985.05)
51 1 194321-13980 SHIM, A 16 16
52 1 194321-13990 SHIM, B 16 16
53 1 194151-24770 PLUG 14, OIL 2 2
54 1  194151-24770 PLUG 14, OIL 4 4
55 1 22217-080000 WASHER, SPRING 8 16 16
56 1 22217-080000 WASHER, SPRING 8 8 8
57 1 22217-080000 WASHER, SPRING 8 12 12
58 1 22217-100000 WASHER, SPRING 10 16 16
59 1 22351-100018 PIN, SPRING 10.0X18 4 4
60 1 22351-100018 PIN, SPRING 10.0X18 4 4
61 1 24311-000160 O-RING, 1AP16.0 2 2
62 1 24311-000160 O-RING, 1AP16.0 4 4
63 1 24321-002000 O-RING, 1AG200.0 2 2
64 1 26116-080202 BOLT, M8X 20 PLATED 8 8
65 1 26116-080222 BOLT, M8X 22 PLATED 16 16
66 1 26116-080222 BOLT, M8X 22 PLATED 12 12
67 1 26116-100302 BOLT, M10X 30 PLATED 16 16
68 1 194465-14112 SPINDLE, FRONT 2 2
69 1  194465-14122 GEAR, FRONT FINAL 2
69-1 1 194465-14121 GEAR, FRONT FINAL 2 N
(B=*1982.)
69-2 1 194465-14130 GEAR, FINAL 2 2 N
(B=*1982.)
70 1  194465-14140 BEARING, NJ306E 2 2
71 1  194321-14170 COLLAR, SEAL 2 2

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.28. FRONT AXLE (C)

Fig. 28 FRONT AXLE (C} [FOR MODEL YM4300DT]

3
=)
=
<
>3
£
w
v
a
2
=)
wv
[N
1)
z
@
4
=
<
&
x
3
<
=
x

0CT10-M21700 Fig.28

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
72 1 194465-14210 BOLT M14X 28 12 12
73 1 194465-14220 WASHER 14 12 2
74 1 24101-062114 BEARING, BALL 6211 2 2
75 1 24211-030002 NUT, BEARING 30 2 2
76 1  24231-030000 WASHER, 30 2 2
77 1 24321-000450 O-RING, 1AG45.0 2 2

Yes

Yes

N:Old g New, O:OIdL‘L» New, R:OId‘T>_S New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.29. POWER STEERING

OLD TYPE
o

67
64-1
FOR MODEL YM4a300T

@——97,97-\
&—-96,96-1

%‘-@—10

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.29
)=
©®=
=

X MARK PARTS: NOT SOLD SEPARATELY."

OLO TYPE

Fig. 20 POWER STEERING

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194278-15200  STEERING,POWER SHIFT 1 1
1-1 1 194278-15201  GEARASSY, STEERING 1 1 1 N
(A=*1985.11) (B=*1985.11)
2 2 194454-15250 BOX, GEAR 1 1
2-1 2 194466-15250 HOUSING ASSY, GEAR 1 1 1 N
(A=*1985.11) (B=*1985.11)
3 3 194454-15260  BOX, GEAR 1 1
3-1 3 194464-15260  HOUSING, GEAR 1 1 1 N
(A=*1985.11) (B=*1985.11)
4 3 194321-15270  NEEDLE BEARING 1 1 1
5 3 194454-15280  U-GASKET 1 1 1
6 3 194321-15310  SEAL, OIL 1 1 1
7 2 194278-15300 COLUMN ASSY 1 1 1
8 3 194451-15210 BUSH, COLUMN 1 1 1
9 3 194080-15320 GROMMET 1 1 1
10 3 194321-15590 COVER 1 1 1
11 3 194321-15530 COLUMN ASSY 1 1
11-1 3 194278-15650  COLUMN B ASSY 1 1 1 N
(A=*1985.11) (B=*1985.11)
12 2 194454-15320 VALVE ASSY, BALL NUT 1 1 1
13 3 24321-000750 O-RING, 1AG75.0 1 1 1
14 3 194454-15310 BUSH, COLUMN 1 1 1
15 3 24311-000360 O-RING, 1AP36.0 1 1
15-1 3 24341-000360  O-RING, 1AS36.0 1 1 1 N
(A=%) (B=%)
16 3 194454-15330 RING 1 1 1
17 3 194454-15340  O-RING 3 3 3
18 3 194454-15350 RING 1 1 1
19 3 194454-15360 O-RING 1 1 1
20 2 194457-15350  HOUSING ASSY, VALVE 1 1
20-1 2 194466-15500 HOUSING ASSY, VALVE 1 1 1 N
(A=*1985.11) (B=*1985.11)
21 3 194454-15390 SEAL, OIL 1 1
21-1 3 194470-15390  SEAL, OIL 1 1 1 N
(A=*1985.11) (B=*1985.11)
22 3 22252-000320  RING, 32 1 1 1
23 3 194454-15370  HOUSING, VALVE 1 1
23-1 3 194466-15530 HOUSING, VALVE 1 1 1 N
(A=*1985.11) (B=*1985.11)
24 3 194454-15380 NEEDLE BEARING 1 1
24-1 3 24162-202612 BEARING, 202612 1 1 1 N
(A=*1985.) (B=*1985.)
25 3 24321-000800  O-RING, 1AG80.0 1 1 1
26 2 194454-15460 COVER ASSY, SIDE 1 1 1
27 3 194454-15470  COVER, SIDE 1 1 1
28 3 194454-15480 NEEDLE BEARING 1 1 1
29 3 194454-15280 U-GASKET 1 1 1
30 3 24321-000800  O-RING, 1AG80.0 1 1 1
31 2 194454-15800  SHAFT, SECTOR 1 1 1
32 3 194454-15810  SHAFT, SECTOR 1 1 1
33 3 194454-15820  SCREW 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.29. POWER STEERING

OLD TYPE
o

67
64-1
FOR MODEL YM4a300T

@——97,97-\
&—-96,96-1

%‘-@—10

OLO TYPE

0CT10-M21700 Fig.29

Fig. 20 POWER STEERING

X MARK PARTS: NOT SOLD SEPARATELY."

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
34 3 194278-15830 ADJUSTER 1 1
34-1 3 194180-15830 ADJUSTER 1 1 1 N
(A=*1985.) (B=*1985.)
35 2 194278-15520 SHAFT, STEERING 1 1 1
36 2 194454-15530 COVER, FRONT 1 1
36-1 2 194180-15530 COVER, FRONT 1 1 1 N
(A=*1985.11) (B=*1985.11)
37 2 194454-15540 WASHER 1 1 1
38 2 194454-15550 BEARING, NEEDLE 1 1 1
39 2 194454-15560 RING, BEARING 1 1 1
40 2 194454-15570 LOCK NUT 1 1 1
41 2 24341-000500 O-RING, 1AS50.0 1 1
41-1 2 24341-000530 O-RING, 1AS53.0 1 1 1 S
(A=*1985.11) (B=*1985.11)
42 2 194454-15580 GASKET 1 1 1 Z
(A=9) (B=9)
43 2 194454-15590 NUT 1 1 1
44 2 194454-15610 BOLT 6 6 6
45 2 22217-100000 WASHER, SPRING 10 6 6 6
46 2 194321-15860 NUT M27 1 1 1
47 2 22217-270000 WASHER, SPRING 27 1 1 1
48 2 194451-15790 BOLT 3 3 3
49 2 22217-080000 WASHER, SPRING 8 3 3 3
50 2 194454-15450 PLUG 2 2
50-1 2 194460-15550 PLUG, SHIPPING 2 2 2 N
(A=*1985.11) (B=*1985.11)
51 2 194454-15490 O-RING 2 2 2
52 2 194454-15510 RIVET 1 1 1
53 2 194454-15600 SPRING 1 1 1
54 2 194454-15500 SPRING PIN 1 1
54-1 2 22351-050018 PIN, SPRING 5.0X18 1 1 1 N
(A=*1981.) (B=*1981.)
55 2 194454-15400 WASHER 1 1 Z
(A=*1985.11) (B=*1985.11)
56 2 194454-15410 NEEDLE BEARING 1 1
56-1 2 194460-15560 BEARING, BALL 1 1 1 S
(A=*1985.11) (B=*1985.11)
57 2 194454-15420 WASHER 1 1 z
(A=9) (B=%)
58 2 24311-000080 O-RING, 1AP8.0 1 1 1
59 2 194454-15430 BOLT 4 4 4
60 2 22217-120000 WASHER, SPRING 12 4 4 4
61 2 194278-15850 LABEL, NAME 1 1 1
(A=*1985.11) (B=*1985.11)
62 2 194454-15860 SCREW 2 2 2
(A=*1985.11) (B=*1985.11)
63 1  194080-15550 WASHER, 12 1 1 1
64 1 194145-15560 BOLT M12X 33 4 4
64-1 1  194278-15220 BOLT M12X30 4 4 4 S
(A=F20101) (B=F40221)
65 1  194451-15611 ARM, PITMAN 1 1 1

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.29. POWER STEERING

OLD TYPE
o

67
64-1
FOR MODEL YM4a300T

@——97,97-\
&—-96,96-1

%“@—10

)

0CT10-M21700 Fig.29

X MARK PARTS: NOT SOLD SEPARATELY."

OLO TYPE

Fig. 29 POWER STEERING

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
66 1  194145-15651 GROMMET, 42 1 1
66-1 1  194275-15650 GROMMET 42 1 1 1 N
(A=*1983.07) (B=*1983.07)
67 1 22312-100180 PIN, PARALLEL M10X18 2 2 2
68 1 26356-120002 NUT, M12 1 1 1
69 1 194320-15710 WHEEL, STEERING 1 1 1
70 1  194130-15720 COVER (400), COLUMN 1 1 1
71 1  194130-15740 SPRING 1 1 1
72 1  194130-15750 SWITCH, HORN 1 1 1
73 1  194130-15770 BUTTON, HORN 1 1 1
74 1 26577-040102 SCREW, M4X10 3 3 3
75 1 194278-16100 ROD, DRAG 1
76 2 24761-060000 NIPPLE, GREASE MT6X1 1
76-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 N
(A=9
7 2 22417-300250 PIN, COTTER 3.0X25 1
78 2 194450-16170 CASTLE NUT M16 1
79 2 194450-12551 COVER, DUCT 1
80 2 194450-12560 RING, SET 1
81 1 794730-57122 END ASSY, TIE-ROD 1
81-1 1 194730-57120 END(RL)ASSY, TIE-ROD 1 N
(A=*1985.04)
83 2 194730-57220 COVER, DUCT 1
84 2 194730-57241 NUT M12 1
85 2 24761-060000 NIPPLE, GREASE MT6X1 1
85-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 N
(A=9
86 2 22417-300250 PIN, COTTER 3.0X25 1
87 1  194450-12590 NUT M20 (L) 1
88 1 194278-16130 TURNBUCKLE 1
89 1 194990-22840 NUT M17 1
90 1  194270-16100 ROD ASSY, DRAG 1
90-1 1 194279-16100 ROD, DRAG 1 1 N
(B=%)
91 2 24761-060000 NIPPLE, GREASE MT6X1 2
91-1 2 24764-060000 NIPPLE, GREASE MT6X1 2 2 N
(B=%)
92 2 194450-16170 CASTLE NUT M16 2 2
93 2 194450-12551 COVER, DUCT 2 2
94 2 194450-12560 RING, SET 2 2
95 2 22417-300250 PIN, COTTER 3.0X25 2 2
96 1 22217-120000 WASHER, SPRING 12 2 2 W
(A=%) (B=F40221)
96-1 1 194274-13580 WASHER, SPRING 12 2 2 2 N
(A=*1983.07) (B=*1983.07)
97 1 26736-120002 NUT, M12 2 2 w
(A=%) (B=F40221)
97-1 1 26376-120002 NUT, M12 2 2 2 S
(A=*1983.07) (B=+1983.07)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.30

; A)=YM4300T D)=
Fig.30. POWER STEERING VALVE (evmasoor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
Fig. 30 POWER STEERING VALVE (A) (B) (C) (D) (E) (F)
1 1  194321-17500 DIVIDER ASSY, FLOW 1 1 1
4 2 194321-17580 SPRING 1 1 1
5 2 194321-17590 PLUG 1 1 1
6 2 194321-17610 POPPET 1 1 1
7 2 194321-17620 SPRING, B 1 1 1
8 2 194321-17630 PLUG 1 1 1
9 2 194321-17640 SHIM 1 1 1
10 2 194321-17650 SHIM 1 1 1
13 2 24311-000140 O-RING, 1AP14.0 1 1 1
14 2 24311-000200 O-RING, 1AP20.0 1 1 1
15 1  194321-17552 BRACKET, VALVE 1 1 1
16 1 22217-080000 WASHER, SPRING 8 3 3 3
@_,— 5 17 1 26116-080502 BOLT, M8X 50 PLATED 3 3 3
= 18 1 26013-080222 BOLT, M8X 22 2 2
14 18-1 1 26013-080202 BOLT, M8X 20 2 2 2 N
X3 (A= (B=")
19 1 194278-17710 PIPE, POWER STEERING 1 1 1
20 1 194278-17750-X PIPE (B) 1 1 1
21 1 194321-17870 BOLT 10, PIPE JOINT 2 2 2
22 1 194321-17870 BOLT 10, PIPE JOINT 3 3 3
23 1 23414-160021 GASKET, 16X1.0 4 4 4
24 1 23414-160021 GASKET, 16X1.0 6 6 6
25 1 22137-080000 WASHER, 8 2 2 2 W
(A=*1983.) (B=*1983.)
[Tse,
X12X11 3: 7
o—9
3\\\10
&
8

~

SN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.31

Fig.31. CLUTCH (A) =yuasor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1 19427821100  HOUSING ASSY, CLUTCH 1
3 2 19414621120  BUSH, 32X36X25 4
4 2 194278-21140  STUD M10X 22 1
g 5 2 19415021910  PLUG, 11.2 2
o0 6 2 194150-22250  PIN, HOOK 2
e I 7 7 2 194130-22280  BUSH, 20X25X25 2
'% \; ML: 8 2 194150-24270  CAP, SCREW 13.0 10
9 2 19427527750  PLUG, 7.8 2
) 10 1 194278-15210  STAY, STEERING GEAR 1
iz T 11 1 194145-15560  BOLT M12X 33 4
) g = 11-1 1 194278-15220  BOLT M12X30 4 S
&8 (A=F20101)
B 12 1 194278-17810  PLUG 33 1
- 13 1 194146-21131  GASKET 1
o 14 1 194146-21150  COVER, SIDE 1
~ 15 1 194146-21160  PACKING 1
- 15-1 1 194146-21161  GASKET, SIDE COVER 1 S
g Q/ (A=*1984.08)
3 16 1 19427421170  PLUG 1
° 17 1 19427821211  CASE, FRONT SHIFT 1
18 1 19427421220  GASKET 1
19 1 194310-24270  COVER, LOWER CASE 1
20 1 194310-24280  GASKET 1
21 1 194151-24770  PLUG 14, OIL 1
22 1 19427527750  PLUG, 7.8 1
23 1 194130-33190  CAP, SEAL 20X8 1
24 1 22217-080000  WASHER, SPRING 8 4
25 1 22217-080000 WASHER, SPRING 8 2
. 26 1 22217-100000  WASHER, SPRING 10 1
¢ 27 1 22217-100000  WASHER, SPRING 10 4
3 28 1 22252-000720 RING, 72 1
29 1 22312-100180  PIN, PARALLEL M10X18 2
& 30 1 22312-100180  PIN, PARALLEL M10X18 2
N 31 1 22351-080018  PIN, SPRING 8.0X18 2
4 32 1 23871-010000 PLUG, RO1 2
32-1 1 23873-010000  PLUG, RO1 2 N
, o)
E € 33 1 24311-000160  O-RING, 1AP16.0 1
g 3 34 1 24311-000410  O-RING, 1AP41.0 1
g a 35 1 24341-000320 O-RING, 1AS32.0 1
2 2 36 1 24761-010000  NIPPLE, GREASE M6F 2
8 c 36-1 1  24764-010000  NIPPLE, GREASE M6F 2 N
= ; (=)
g £ 37 1 26013-120902  BOLT, M12X 90 7
- £ 38 1 26116-080202  BOLT, M8X 20 PLATED 2
< E 39 1 26116-080602  BOLT, M8X 60 PLATED 4
z x 40 1 26116-100302  BOLT, M10X 30 PLATED 4
5 o 41 1 26716-100002  NUT, M10 1
o 3~ 42 1  194464-21402 CLUTCH ASSY, DUEL 1
3 42-1 1 194464-21403  CLUTCHASSY, DUAL 1 N

86

(A=*1982.)

Fig. 31

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.31. CLUTCH (A)

OLD TYPE

’42,42—)

CLUTCH (A) [FOR MODEL YM4300T]

Fig. 31

98

A

100

T

129,129-1

@/123,123-1

OLD TYPE

{

86

116,116-)

115

3
21”"5

Mnz2,n2-1

a_

79

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.31
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

43 2 194274-21550  PIN, KNOCK 4

44 2 194274-21640  SPRING, DIAPHRAGM 2

45 2 194274-21670  BOLT 3

46 2 194274-21690 NUT, M10 3

47 2 194274-21410 DISC, P.T.O. CLUTCH 1

48 2 194274-21422 DISK, MAIN CLUTCH 1
48-1 2 194274-21423 DISK, MAIN CLUTCH 1 N

(A=%)

49 2 194274-21500  PINKIT, A 1

52 2 194274-21600 ROD KIT, RELEASE 1

56 2 194274-21710  PLATE, PRESSURE A 1

57 2 194274-21720  PLATE, PRESSURE B 1

58 2 194274-21730 COVER, CLUTCH 1

59 2 194274-21740  COVER, CLUTCH 1

60 2 194274-21800  LEVER KIT, RELEASE 1

70 2 194274-21900 PINKIT, B 1

74 1 22137-080000 WASHER, 8 6

75 1 26013-080802 BOLT, M8X 80 6

76 1 194274-22090 SLEEVE, Sl 35X40X17 1

77 1 194278-22111 SHAFT, MAIN DRIVE 1

78 1 194278-22120 SHAFT, MAIN DRIVE 1

79 1 194278-22130  SHAFT, MAIN DRIVE 1

80 1 194278-22140  COLLAR 42.7X35.7X37 1

81 1 194278-22150  BUSH 22X25X15 1

82 1 194278-22160 BUSH GUIDE 1

83 1 194278-22190  BALL BEARING 1

84 1 194278-22210  SEAL SC 223207, OIL 1
84-1 1 24411-223207 SEAL, OIL SC223207 1 N

(A=*1985.05)

85 1 194278-22410 GEAR, CLEEP 1
86 1 22242-000350 RING, 35 2
87 1 22242-000350 RING, 35 1
88 1 22242-000500 RING, 50 1
89 1 24101-060074 BEARING, BALL 6007 2
90 1 24101-060074 BEARING, BALL 6007 1
91 1 194274-22150 SLEEVE ASSY, BEARING 1
92 2 194274-22160 BUSH, 35X42X32 2
93 2 194274-22170 FELT 2
95 2 194274-22290 BEARING, TK55-1 1
96 1 194274-22242 SHAFT, RELEASE 1
97 1 194145-22261 SPRING, RETURN 2
98 1 194274-22312 YOKE, CLUTCH SHIFT 1
99 1 22351-080040 PIN, SPRING 8.0X40 1
100 1 22351-050040 PIN, SPRING 5.0X40 1
101 1  194464-22351 PEDAL, CLUTCH 1
102 1 194145-22430 SPACER, 18 2
103 1 194464-22450 STOPPER, PEDAL 1
104 1 194274-22470 ROD, CLUTCH 1
105 1  194150-22480 NUT, M10 L 1
106 1 194278-22510 LEVER, CLUTCH LOCK 1
107 1 194130-37730  TURNBUCKLE M10X70 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.31. CLUTCH (A)

OLD TYPE

’42,42—)

CLUTCH (A) [FOR MODEL YM4300T]

Fig. 31

98

A

i

129,129-1

@/123,123-1

OLD TYPE

3
21”"5

Mnz2,n2-1

a_

X MARK PARTS: NOT SOLD SEPARATELY.

116,116
115

86

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.31
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
108 1 194130-37740 ROD, BRAKE L 1
109 1 194080-37781 PIN, 8X25 1
110 1 22137-100000 WASHER, 10 1
111 1  22417-200300 PIN, COTTER 2.0X30 2
112 1 24761-010000 NIPPLE, GREASE M6F 1
112-1 1 24764-010000 NIPPLE, GREASE M6F 1 N
(A=%)
113 1 26013-080202 BOLT, M8X 20 2
114 1 26716-100002 NUT, M10 1
115 1 194310-25730  SPACER 47X62X1.2 1
116 1 194080-09230 SEAL TC 406212, OIL 1
116-1 1  24421-406212  SEAL, OIL TC406212 1 N
(A=*1985.)
117 1 194278-21250  CASE, BEARING 1
118 1 194278-24310  CASE, OUTER 1
119 1 194278-24320 WASHER, 9X32X6 2
120 1 22217-080000 WASHER, SPRING 8 4
121 1 22217-080000 WASHER, SPRING 8 2
122 1 22252-000620 RING, 62 2
123 1 22252-000620 RING, 62 3
124 1  24341-000710 O-RING, 1AS71.0 2
125 1 26116-080209 BOLT, M8X 20 PLATED 2
126 1 26116-080252 BOLT, M8X 25 PLATED 2
127 1  26116-080352 BOLT, M8X 35 PLATED 2
128 1 22217-120000 WASHER, SPRING 12 4 W
(A=F20101)
128-1 1 194274-13580  WASHER, SPRING 12 4 N
(A=*1983.07)
129 1 26736-120002 NUT, M12 4 W
(A=F20101)
129-1 1 26376-120002 NUT, M12 4 S

(A=*1983.07)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.32

Fig.32. CLUTCH (B) ermuser o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
2 A (B) () O (B ¢
g 1 1 194278-21100 HOUSING ASSY, CLUTCH 1 1
3 2 194146-21120 BUSH, 32X36X25 4 4
\ 4 2 194278-21140 STUD M10X 22 1 1
o 5 2 194150-21910 PLUG, 11.2 2 2
6 2 194150-22250 PIN, HOOK 2 2
7 2 194130-22280 BUSH, 20X25X25 2 2
8 2 194150-24270 CAP, SCREW 13.0 10 10
9 2 194275-27750 PLUG, 7.8 2 2
10 1  194278-15210 STAY, STEERING GEAR 1 1
11 1  194145-15560 BOLT M12X 33 4
11-1 1 194278-15220 BOLT M12X30 4 4 S
(B=F40204)
12 1 194278-17810 PLUG 33 1 1
13 1 194146-21131 GASKET 1 1
14 1  194146-21150 COVER, SIDE 1 1
15 1 194146-21160 PACKING 1
15-1 1 194146-21161 GASKET, SIDE COVER 1 1 S
(B=*1984.08)
16 1 194274-21170 PLUG 1 1
17 1 194278-21211 CASE, FRONT SHIFT 1 1
18 1 194274-21220 GASKET 1 1
g 19 1 22217-080000 WASHER, SPRING 8 4 4
:3,) 20 1 22217-080000 WASHER, SPRING 8 2 2
21 1 22217-100000 WASHER, SPRING 10 1 1
22 1 22252-000720 RING, 72 1 1
23 1 22312-100180 PIN, PARALLEL M10X18 2 2
24 1 22312-100180 PIN, PARALLEL M10X18 2 2
25 1 22351-080018 PIN, SPRING 8.0X18 2 2
26 1 23871-010000 PLUG, RO1 2
26-1 1 23873-010000 PLUG, RO1 2 2 N
(B=%)
27 1 24311-000410 O-RING, 1AP41.0 1 1
28 1 24341-000320 O-RING, 1AS32.0 1 1
_ 29 1 24761-010000 NIPPLE, GREASE M6F 2
5;’ 29-1 1 24764-010000 NIPPLE, GREASE M6F 2 2 N
4 . (C)
E 30 1 26013-120902 BOLT, M12X 90 7 7
= é 31 1 26116-080202 BOLT, M8X 20 PLATED 2 2
g @ 32 1 26116-080602 BOLT, M8X 60 PLATED 4 4
3:2" % 33 1 26716-100002 NUT, M10 1 1
> € 34 1 194275-27750 PLUG, 7.8 1 1
;g : 35 1  194464-21402 CLUTCH ASSY, DUEL 1
g E 35-1 1  194464-21403 CLUTCH ASSY, DUAL 1 1 N
z ; (B=*1982.)
15 E 36 2 194274-21550 PIN, KNOCK 4 4
" ol 37 2 194274-21640 SPRING, DIAPHRAGM 2 2
; 38 2 194274-21670 BOLT 3 3
.‘5’ 39 2 194274-21690  NUT, M10 3 3
a 40 2 194274-21410 DISC, P.T.O. CLUTCH 1 1
o 41 2 194464-21422 DISC, CLUTCH 1
: 41-1 2 194464-21423 DISC, CLUTCH 1 1 N
* N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.32. CLUTCH (B)

o_— (8)-s3.85

35, 35+

Fig. 32 CLUTCH (B) [FOR MODEL YM4300DT)

70

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.32
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
(B=%)

42 2 194274-21500 PINKIT,A 1 1
45 2 194274-21600  ROD KIT, RELEASE 1 1
49 2 194274-21710 PLATE, PRESSURE A 1 1
50 2 194274-21720 PLATE, PRESSURE B 1 1
51 2 194274-21730 COVER, CLUTCH 1 1
52 2 194274-21740  COVER, CLUTCH 1 1
53 2 194274-21800 LEVER KIT, RELEASE 1 1
63 2 194274-21900  PINKIT, B 1 1
67 1 22137-080000 WASHER, 8 6 6
68 1 26013-080802 BOLT, M8X 80 6 6
69 1 194274-22090  SLEEVE, S| 35X40X17 1 1
70 1 194278-22111 SHAFT, MAIN DRIVE 1 1
71 1 194278-22120  SHAFT, MAIN DRIVE 1 1
72 1 194278-22130  SHAFT, MAIN DRIVE 1 1
73 1 194278-22140  COLLAR 42.7X35.7X37 1 1
74 1 194278-22150 BUSH 22X25X15 1 1
75 1 194278-22160  BUSH GUIDE 1 1
76 1 194278-22190 BALL BEARING 1 1
77 1 194278-22210  SEAL SC 223207, OIL 1

77-1 1 24411-223207 SEAL, OIL SC223207 1 1 N

(B=*1985.05)

78 1 194278-22410  GEAR, CLEEP 1 1
79 1 22242-000350  RING, 35 2 2
80 1 22242-000350 RING, 35 1 1
81 1 22242-000500 RING, 50 1 1
82 1 24101-060074  BEARING, BALL 6007 2 2
83 1 24101-060074  BEARING, BALL 6007 1 1
84 1 194274-22150  SLEEVE ASSY, BEARING 1 1
85 2 194274-22160  BUSH, 35X42X32 2 2
86 2 194274-22170  FELT 2 2
88 2 194274-22290 BEARING, TK55-1 1 1
89 1 194274-22242 SHAFT, RELEASE 1 1
90 1 194145-22261  SPRING, RETURN 2 2
91 1 194274-22312  YOKE, CLUTCH SHIFT 1 1
92 1 22351-080040 PIN, SPRING 8.0X40 1 1
93 1 22351-050040  PIN, SPRING 5.0X40 1 1
94 1 194464-22351 PEDAL, CLUTCH 1 1
95 1 194145-22430  SPACER, 18 2 2
96 1 194464-22450  STOPPER, PEDAL 1 1
97 1 194274-22470  ROD, CLUTCH 1 1
98 1  194150-22480  NUT, M10 L 1 1
99 1 194278-22510 LEVER, CLUTCH LOCK 1 1
100 1 194130-37730 TURNBUCKLE M10X70 1 1
101 1 194130-37740  ROD, BRAKE L 1 1
102 1 194080-37781 PIN, 8X25 1 1
103 1 22137-100000 WASHER, 10 1 1
104 1 22417-200300  PIN, COTTER 2.0X30 2 2
105 1 24761-010000 NIPPLE, GREASE M6F 1

105-1 1 24764-010000 NIPPLE, GREASE M6F 1 1 N

(B=9)

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.32. CLUTCH (B)

o_— (8)-s3.85

oLD TYPE

35, 35+

Fig. 32 CLUTCH (B) [FOR MODEL YM4300DT)

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.32
)=
©®=
=

No. Lev. Parts No. Description |
A B (€ O (E) (F)
106 1 26013-080202 BOLT, M8X 20 2 2
107 1 26716-100002 NUT, M10 1 1
108 1 194310-25730  SPACER 47X62X1.2 1 1
109 1 194080-09230  SEAL TC 406212, OIL 1
109-1 1 24421-406212 SEAL, OIL TC406212 1 1 N
(B=*1985.05)
110 1 194278-21250  CASE, BEARING 1 1
111 1 194278-24310  CASE, OUTER 1 1
112 1 194278-24320  WASHER, 9X32X6 2 2
113 1 22217-080000 WASHER, SPRING 8 4 4
114 1 22217-080000 WASHER, SPRING 8 2 2
115 1 22252-000620  RING, 62 2 2
116 1 22252-000620  RING, 62 3 3
117 1  24341-000710 O-RING, 1AS71.0 2 2
118 1  26116-080209 BOLT, M8X 20 PLATED 2 2
119 1 26116-080252 BOLT, M8X 25 PLATED 2 2
120 1 26116-080352 BOLT, M8X 35 PLATED 2 2
121 1 194151-24770  PLUG 14, OIL 1 1
122 1  194454-25460 BALL BEARING 2 2
123 1  194145-27450 SPRING 1 1
124 1  194150-27540 PLATE, KEEP 1 1
125 1 194279-28110 HOUSING, FRONT DRIVE 1 1
126 1 194279-28150  SHAFT, IDLE 1 1
127 1 194279-28160  GEAR, FRONT IDLE 1 1
128 1 194279-28210  SHAFT, FRONT DRIVE 1 1
129 1 194279-28230 GEAR, FRONT DRIVE 1 1
130 1 194274-28240  COLLAR, 30X35X17 1 1
131 1 194279-28310 LEVER, FRONT SHIFT 1 1
132 1 194279-28320 FORK, FRONT SHIFT 1 1
133 1 194279-28330  LEVER, SHIFT 1 1
134 1 194274-28340 SHAFT, FRONT FORK 1 1
135 1 194421-28480 KNOB 1
136 1  194241-28520 CLUTCH (A) 1 1
137 1 1A3990-99030 SEAL TC3555 11, OIL 1
137-1 1 24421-355511 SEAL, OIL TC355511 1 1 N
(B=*1985.05)
138 1 22217-080000 WASHER, SPRING 8 1 1 z
(B=*)
139 1 22217-100000 WASHER, SPRING 10 4 4
140 1 22242-000290  RING, 29 2 2
141 1 22252-000550 RING, 55 1 1
142 1 22252-000620  RING, 62 1 1
143 1 22351-030020  PIN, SPRING 3.0X20 1 1
144 1 22351-060025 PIN, SPRING 6.0X25 1 1
145 1 22351-060030  PIN, SPRING 6.0X30 1 1
146 1 22351-080050  PIN, SPRING 8.0X50 1 1
147 1 22351-100018 PIN, SPRING 10.0X18 2 2
148 1 24101-060064 BEARING, BALL 6006 1 1
149 1 24101-062054  BEARING, BALL 6205 1 1
150 1  24190-100001 BALL, STEEL 5/16 1 1
151 1  24311-000160 O-RING, 1AP16.0 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.32. CLUTCH (B)

o_— (8)-s3.85

35, 35+

Fig. 32 CLUTCH (B) [FOR MODEL YM4300DT)

70

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.32
)=
©®=
=

No. Lev. Parts No. Description ' |
A B (€ O (E) (F)
152 1  24311-000160 O-RING, 1AP16.0 1 1
153 1 24321-001250 O-RING, 1AG125.0 1 1
154 1  26116-080142 BOLT M 8X 14 PLATED 1
154-1 1 26013-080122 BOLT, M8X 12 1 1 N
(B=%)
155 1 26116-100302 BOLT, M10X 30 PLATED 4 4
156 1 22217-120000 WASHER, SPRING 12 4 W
(B=F40204)
156-1 1 194274-13580  WASHER, SPRING 12 4 4 N
(B=*1983.07)
157 1 26736-120002 NUT, M12 4 W
(B=F40204)
157-1 1 26376-120002 NUT, M12 4 4 S
(B=*1983.07)
158 1 194458-27120 KNOB 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.33

; A)=YMA4300T D)=
Fig.33. TRANSMISSION HOUSING =m0t o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194457-24100-K HOUSING,TRANSMISSION 1 1
1-1 1 194457-24101 HOUSING ASSY, TRANS. 1 1 1 S
(A=*1983.07) (B=*1983.07)
3 2 194990-22050 NUT, M8 1 1 1
4 2 22351-100020 PIN, SPRING 10.0X20 2 2 2
5 2 22351-100025 PIN, SPRING 10.0X25 4 4 4
6 2  26216-080182 STUD, M8X 18 1 1 1
7 2 194274-13580 WASHER, SPRING 12 1 1 1
8 2 194465-14220 WASHER 14 5 5 5
9 2 194278-24140 STUD M14X 55 5 5 5
10 2 194278-24150 STUD M12X 55 1 1 1
11 2  26736-120002 NUT, M12 1 1 1
12 2 26736-140002 NUT, M14 5 5 5
13 1 194130-24171 COVER, UPPER 1 1 1
14 1 194130-24180 GASKET, UPPER COVER 1 1 1
15 1 194130-24214 COVER, TRANSMISSION 1 1 1
16 1 194130-24221 PACKING, MISSION 1 1 1
17 1  194130-24290 DIPSTICK 33X205 1 1 1
18 1  194464-24360 SHIM (A) 2 2 2
19 1 194464-24370  SHIM (B) 2 2 2 A
20 1 194464-24380 SHIM (F) 1 1 1 A
21 1  194278-24450 RETAINER, BEARING 1 1 1
22 1  194130-24411 COVER, SIDE 1 1 1
23 1  194130-24422 GASKET, SIDE COVER 1 1 1
24 1  194130-24430 COVER, MISSION CASE 1 1 z
(A=*1983.07) (B=+1983.07)
25 1  194464-24430 WASHER (A) 1 1 1
26 1 104130-24441  GASKET, COVER 1 1 z
2 (A=*1983.07) (B=*1983.07)
g 27 1  194464-24440 WASHER (B) 1 1 1
:C:) 28 1 194464-24390 SHIM (F) 2 2 2
2 29 1 194145-24560 SHIM, SHAFT C 4 4 4 A
g 30 1 194145-24570 SHIM, SHAFT D 4 4 4 A
@ 31 1 194151-24770 PLUG 14, OIL 1 1 1
§ 32 1  194130-33190 CAP, SEAL 20X8 1 1 1
g g 33 1 22217-080000 WASHER, SPRING 8 3 3 Z
= o (A= B="
2 5 34 1 22217-080000 WASHER, SPRING 8 4 4 4
& 35 1 22217-100000 WASHER, SPRING 10 4 4 4
i 36 1 22217-120000 WASHER, SPRING 12 4 4 z
(A=*1983.07) (B=+1983.07)
37 1 23871-020000 PLUG, R0O2 1 1
37-1 1 23873-020000 PLUG, RO2 1 1 1 N
(A=9) (B=%)
38 1 24311-000160 O-RING, 1AP16.0 1 1 1
39 1  24341-000320 O-RING, 1AS32.0 1 1
39-1 1 24341-000315 O-RING, 1AS31.5 1 1 1 N
(A=*1983.03) (B=+1983.03)
40 1 26116-080222 BOLT, M8X 22 PLATED 3 3
40-1 1 26013-080202 BOLT, M8X 20 3 3 3 N

(A=%) (B=9)

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.33

i (A)=YM4300T (D)=
Fig.33. TRANSMISSION HOUSING (ormwasoor o
(C)=YM4300DT-M (F)=

No. Lev. Parts No. Description Qty I R

®wW B € O E @

41 1 26116-080302 BOLT, M8X 30 PLATED 5 5 5
42 1 26116-080402 BOLT, M8X 40 PLATED 4 4 4
43 1 26116-100252 BOLT, M10X 25 PLATED 4 4 4
44 1 26116-120352 BOLT, M12X 35 PLATED 4 4 4 z

(A=*1983.07) (B=*1983.07)

OLD TYPE

Fig. 33 TRANSMISSION HOUSING

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.34. REAR AXLE HOUSING

Fig. 34 REAR AXLE HOUSING

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.34
)=
©®=
=

OLD TYPE

X MARK PARTS: NOT SOLD SEPARATELY.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194274-13570  WASHER, SPRING 10 20 20 20
2 1 194150-21910 PLUG, 11.2 8 8 8
3 1  194145-31750  PLUG, 9.5 4 4 4
4 1  194464-32610 HOUSING, REAR AXLE 1 1 1
5 1  194464-32630 HOUSING, REAR AXLE 1 1 1
6 1 194464-32681  GASKET 2 2 2
7 1 194145-32710  CASE, OIL SEAL 2 2 2
8 1 194145-32720  GASKET 2 2 2
9 1 194278-32720  STUD, M10X105 8 8 8
10 1 194145-32730  SEAL TC 750013, OIL 2 2
10-1 1 24421-750013  SEAL, OIL TC7510013 2 2 2 N
(A=*1985.06) (B=*1985.06)
11 1 194145-32740  SEAL VC 750007, OIL 2 2
11-1 1  24430-750007  SEAL, OIL VC751007 2 2 2 N
(A=*1985.06) (B=*1985.06)
12 1 194320-42150  BOLT, M10X35 8 8 8
13 1 194320-42220 STUD M10X100 4 4 4
14 1 22217-100000  WASHER, SPRING 10 8 8 8
15 1 26116-100552 BOLT, M10X 55 PLATED 8 8 8
16 1 26736-100002 NUT, M10 8 8 8
17 1  194464-33510 GEAR, FINAL 1 1 1
18 1 194464-33520 GEAR, FINAL 1 1 1
19 1 194465-14210 BOLT M14X 28 12 12
19-1 1 194327-34130  BOLT M14X 35 12 12 12 N
(A=%) (B=%)
20 1 194465-14220 WASHER 14 16 16 16
21 1  194464-34122-X SHAFT, REAR AXLE 2 2 2
22 1 194464-34150 ROLLER BEARING 2 2
22-1 1  24145-002124  BEARING, NF212 2 2 2 N
(A=*1983.06) (B=*1983.06)
23 1  194464-34170 SPACER 2 2
23-1 1  194464-34171 SPACER 2 2 2 N
(A=*1983.11) (B=*1983.11)
24 1 194145-34360 COLLAR, 60X75X26 2 2 2
25 1 194145-34370 WASHER 2 2 2
26 1 194145-34380 WASHER 2 2 2
27 1 194145-34390  SPACER, O-RING 2 2 2
28 1 24101-062124  BEARING, BALL 6212 2 2 2
29 1  24321-000600  O-RING, 1AG60.0 2 2
29-1 1  24321-000600 O-RING, 1AG60.0 6 6 6 K
(A=*1983.11) (B=*1983.11)
30 1  26116-100302 BOLT, M10X 30 PLATED 6 6
30-1 1 194274-13550  BOLT, M10X30 6 6 6 N
(A=*1983.11) (B=*1983.11)
31 1  194450-21980  NUT, M14 8 8 8
32 1 194256-34160 STUD, M14X50 4 4 4
33 1  194457-34190 SCRAPER 4 4 4
34 1 22217-140000 WASHER, SPRING 14 4 4 4
35 1 194130-24452  CASE, OIL SEAL 1 1
35-1 1  194370-24450-X BRACKET, OIL SEAL 1 1 1 S
(A=*1983.11) (B=*1983.11)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.34. REAR AXLE HOUSING

0CT10-M21700 Fig.34

OLD TYPE

Fig. 34 REAR AXLE HOUSING

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T (D)=
(B)=YM4300DT B)=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
36 1 194278-24460 COVER, REAR 1 1 1
37 1 194278-24470 SHIM T=0.1 2 2 2 A
38 1  194278-24480 SHIM T=0.2 2 2 2 A
39 1 194278-24490 SHIM T=0.3 2 2 2 A
40 1  194130-26350 SEAL, OIL TC4 2609 1 1
40-1 1  194730-26350 SEAL, OIL QLF356019 1 1 1 S
(A=*1983.11) (B=*1983.11)
41 1  194190-26860 COVER, P.T.O. SHAFT 1
42 1  194275-26910 GUARD, P.T.O. SHAFT 1 1
42-1 1  194457-26910 GUARD, PTO SHAFT 1 1 1 N
(A=*1983.11) (B=*1983.11)
43 1 22137-080000 WASHER, 8 2 2
43-1 1 22137-060000 WASHER, 6 2 2 2 S

(A=*1983.11) (B=*1983.11)

44 1 22217-080000  WASHER, SPRING 8 4 4 4

45 1 22217-080000  WASHER, SPRING 8 4 4 4

46 1 24341-000560 O-RING, 1AS56.0 1 1 1

47 1 24341-000850 O-RING, 1AS85.0 1 1 1

48 1 26013-080122 BOLT, M8X 12 2 2

48-1 1 26116-060122 BOLT, M6X 12 PLATED 2 2 2 S

(A=*1983.11) (B=*1983.11)

49 1 26116-120252 BOLT, M12X 25 PLATED 4 4

50 1 26116-080202 BOLT, M8X 20 PLATED 4 4 4

51 1 26116-080252 BOLT, M8X 25 PLATED 4 4 4

52 1 22217-120000 WASHER, SPRING 12 4 4 4

53 1 194180-51640 CLAMP, HARNESS 1 1 1 w
(A=*1985.03) (B=*1985.03)

54 1  194370-26880 PLATE, OIL SEAL 1 1 1
(A=*1983.11) (B=*1983.11)

55 1 26013-060122 BOLT, M6X 12 3 3 3
(A=*1983.11) (B=*1983.11)

56 1 26116-120302  BOLT, M12X 30 PLATED 4

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.35

i (A)=YM4300T (D)=
Fig.35. TRANSMISSION GEARS (ormwasoor o
(C)=YM4300DT-M (F)=

No. Lev. Parts No. Description Qty |

®wW B € O E @

i 1 1 194278-25300  GEAR, REDUCTION 11 1
;\@%\ _ 5 1 194278-25200  SHAFT, MAIN 11 1
)i \(F_\) £ 7 2 194464-25490  BUSH 32X36X20 11 1
s 8 2 19414128430  BUSH 20X1.5X25 11 1
9 1 19427425140  WASHER 30X50X4 11 1
10 1 194274-25230  SHAFT, MAIN INNER 11
10-1 1 194464-25230  SHAFT, MAIN INNER 11 1 B
(A=) (8=")
11 1 194130-25250  SPACER, 30X42X3 11 1
12 1 194278-25250  JOINT 11 1
13 1 19427825260  GEAR, SLIDE 11 1
14 1 194278-25310  GEAR, SLID 11 1
15 1 194464-25480 BEARING, BALL BL206 11 1
16 1 22242000300 RING, 30 11 1
17 1 22242000340  RING, 34 11 1
18 1 22242000500 RING, 50 11 1
19 1 24101060064 BEARING, BALL 6006 11 1
20 1 24121062074 _ BEARING, BALL 6207NR 11 1
21 1 19427825800 GEARASSY, COUNTER 11 1
25 1 194278-25840  SHAFT, FRONT CLUTCH 11 1
26 1 194278-25850 _ PINION, DRIVE 11 1
27 1 1A1040-26320  CIRCLIP, 30-H 101 1
28 1 1E6140-51170  SPACER, 20X30X2 11 1
20 1 22242-000290  RING, 29 11 1
30 1 24101062044 BEARING, BALL 6204 11 1
31 1 24101062054  BEARING, BALL 6205 11 1
32 1 24101063064  BEARING, BALL 6306 11 1
33 1 19427825700  GEAR, REDUCTION 11 1
37 1 79446425600  BEARING SET, COUNTER 11 1
44 1 10446425520 WASHER 11 1
45 1 194464-25530  SLEEVE 11 1
46 1 194464-25550  SPACER 26X38X5 11 1
47 1 104464-25500  AGITATOR 1
48 1 10424128530 CLUTCH (B) 11
49 1 10427825750  GEAR, SLIDE 11 1
, 50 1 22242-000190  RING, 19 2 2 2
2 51 1 22252000520 RING, 52 11 1
3 52 1 24101062054 BEARING, BALL 6205 11 1
5 53 1 26776-220002 _ NUT, LOCK M22 11 1
5 54 1 19446425900 GEARASSY, REVERSE 11 1
2 56 2 19413025922  BUSH 20XL5X15 2 2 2
§ 57 1 19413025951  SHAFT, REVERSE GEAR 11 1
@ g 58 1 22351-060036 PIN, SPRING 6.0X36 11 1
3 i 50 1 194310-25100  JOINT 11 1
¢ z 60 1 194110-25220  JOINT, SHAFT 11 1
5 = 61 1 19427826110  SHAFT, PTO PINION 11 1
g 62 1 19427826130  SHAFT, CONNECTING 11 1
2 63 1 194278-26150  TAPER BEARING 11 1
: 64 1 19427826160 TAPER BEARING T 1 1
- 65 1 22242-000250 RING, 25 11 1
@ 66 1 22242-000250 RING, 25 11 1
hg_, Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.35. TRANSMISSION GEARS

Fig. 35 TRANSMISSION GEARS

)5

X MARK PARTS: NOT SOLD SEPARATELY.

0CT10-M21700 Fig.35

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
67 1 22252-000170 RING, 17 1 1 1
68 1  194130-26340 CLIP, R35 1 1 z
(A=*1983.11) (B=*1983.11)
69 1 194130-26370 SPACER, 35X55X2.5 2 2 2
70 1 194278-26510 SHAFT, P.T.O. 1 1
70-1 1 194278-26511 SHAFT, P.T.O. 1 1 1 N

(A=*1983.11)

(B=*1983.11)

71 1 194278-26520 GEAR, P.T.O. 1 1 1

72 1 194278-26530 GEAR, P.T.O. 1 1 1

73 1 194278-26550 SLIDER, P.T.O. 1 1 1

74 1 194278-26580 CIRCLIP 23 1 1 1

75 1 194278-26610 SPACER 35X45X2 1 1 1

76 1  194130-33452 COLLAR, 35X42X13 1 1 z

(A=*1983.11) (B=*1983.11)
77 1 22242-000350 RING, 35 2 2
77-1 1 22242-000350 RING, 35 3 3 3 K

(A=*1983.11)

(B=*1983.11)

78 1 22242-000400 RING, 40 1 1 1
79 1 22252-000620 RING, 62 1 1 1
80 1 22252-000680 RING, 68 1 1 1
81 1 24101-060070 BEARING, BALL 6007C3 2 2 2
82 1 24101-060080 BEARING, BALL 6008C3 2 2 2
83 1 24101-062054 BEARING, BALL 6205 1 1 1
84 1 24121-063074 BEARING, BALL 6307NR 1 1 1

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.36. TRANSMISSION SHIFTER

Fig. 36 TRANSMISSION SHIFTER

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.36
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 1A1040-26320 CIRCLIP, 30-H 1 1 1

2 1 194278-27110 LEVER, SHIFT 1 1 1

3 1  194145-27151 RETAINER 1 1 1

4 1 194420-27150 KNOB 1 1

5 1  194145-27160 GASKET, RETAINER 1 1 1

6 1 194080-27172 SPRING 1 1 1

7 1  194080-27190 WASHER, 13X19X2 1 1 1

8 1 194464-27210 SHAFT, FORK 1 1

8-1 1  194278-27210 SHAFT, FORK 1 1 1 N

(A=*1983.07) (B=*1983.07)

9 1 194278-27220 SHAFT, FORK 1 1 1

10 1  194278-27230 SHAFT, FORK 1 1 1

11 1  194080-27252 BOOT, RUBBER 1 1 1

12 1 194190-27280 O-RING 1 1 1

13 1  194464-27310 FORK, SHIFT 1 1 1

14 1 194464-27320 FORK, SHIFT 1 1 1

15 1  194130-27332 FORK, REVERSE SHIFT 1 1 1

16 1  1E4030-27340 BALL, SHIFTER 1 1 1

17 1 194278-27430 STOPPER 1 1 1

18 1  194145-27450 SPRING 3 3
18-1 1 194278-27450 SPRING 3 3 3 S

(A=*1983.07) (B=*1983.07)

19 1  194130-27490 SPINDLE 2 2 2

20 1 22217-080000 WASHER, SPRING 8 2 2 2

21 1 22217-080000 WASHER, SPRING 8 4 4 z

(A=%) (B=%)

22 1 22272-000100 RING, E-10 1 1 1

23 1 22351-050040 PIN, SPRING 5.0X40 1 1 1

24 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

25 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

26 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

27 1 22351-060036 PIN, SPRING 6.0X36 1 1 1

28 1  24190-100001 BALL, STEEL 5/16 3 3 3

29 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2

30 1 26116-080202 BOLT, M8X 20 PLATED 4 4
30-1 1 26013-080202 BOLT, M8X 20 4 4 4 N

(A=9) (B=%)

31 1  194145-27450 SPRING 1 1 1

32 1  194278-27510 LEVER, RANGE SHIFT 1 1 1

33 1  194130-27530 ARM, SHIFT 1 1 1

34 1 194130-27540 PLATE, KEEP 1 1 1

35 1  194420-27550 KNOB, SHIFT 1 1

36 1 194464-27610 FORK, SHIFT 1 1 1

37 1 194464-27620 SHAFT, FORK 1 1 1

38 1  194464-27651 ADAPTER, SWITCH 1 1 1

39 1  194464-27660 PIN 1 1 1

40 1 22217-080000 WASHER, SPRING 8 2 2 2

41 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

42 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

43 1 22360-060000 PIN, SNAP 6 1 1 1

44 1  24190-100001 BALL, STEEL 5/16 1 1 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.36. TRANSMISSION SHIFTER

Fig. 36 TRANSMISSION SHIFTER

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.36
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

45 1 24311-000160 O-RING, 1AP16.0 1 1 1

46 1 24341-000290 O-RING, 1AS29.0 1 1 1

47 1 26116-080202 BOLT, M8X 20 PLATED 2 2 2

48 1 194278-22610 LEVER, SHIFT 1 1 1

49 1 194278-22620 LEVER, SHIFT 1 1 1

50 1  194278-22630 SHAFT, CREEP FORK 1 1 1

51 1 194278-22640 HOOK 1 1 1

52 1  194278-22650 FORK, SHIFT 1 1 1

53 1  194278-22660 KNOB, CREEP 1 1

54 1 194278-22680 HOLDER 1 1 1

55 1  194150-27540 PLATE, KEEP 1 1 1

56 1  194145-27450 SPRING 1 1 1

57 1 22217-080000 WASHER, SPRING 8 1 1 z

(A=%) (B=%)

58 1 22351-060030 PIN, SPRING 6.0X30 1 1 1

59 1 22351-060030 PIN, SPRING 6.0X30 1 1 1

60 1 22351-060030 PIN, SPRING 6.0X30 1 1 1

61 1  23414-140018 GASKET, 14X1.0 1 1 1

62 1  24190-100001 BALL, STEEL 5/16 1 1 1

63 1  24311-000160 O-RING, 1AP16.0 1 1 1

64 1 26116-080142 BOLT M 8X 14 PLATED 1 1
64-1 1 26013-080122 BOLT, M8X 12 1 1 1 N

(A=%) (B=*)

65 1  194145-62241 BOLT, STEPPED 1 1 1

66 1  194145-27450 SPRING 1 1 1

67 1 194278-27760 SHAFT, P.T.O. FORK 1 1 1

68 1 194278-27810 LEVER, PTO SHIFT 1 1 1

69 1 194420-27810 KNOB, PTO 1 1 1

70 1 194370-27830 ARM, SHIFT 1 1 1

71 1  194145-27850 BUSH 1 1 1

72 1 194145-27860 SPACER, SHIFT ARM 1 1 1

73 1 194275-27950 FORK, PTO SHIFT 1 1 1

74 1 22217-080000 WASHER, SPRING 8 1 1 1

75 1 22351-030018 PIN, SPRING 3.0X18 1 1 1

76 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

77 1 22351-060025 PIN, SPRING 6.0X25 1 1 1

78 1  24190-100001 BALL, STEEL 5/16 1 1 1

79 1 24311-000110 O-RING, 1AP11.0 1 1 1

80 1 24311-000160 O-RING, 1AP16.0 1 1 1

81 1 24311-000220 O-RING, 1AP22.0 1 1 1

82 1 26116-080252 BOLT, M8X 25 PLATED 1 1 1

83 1  194458-27120 KNOB 1

84 1  194458-27120 KNOB 1

85 1  194458-27120 KNOB 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.37. REAR AXLE

Fig. 37 REAR AXLE

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.37
)=
©®=
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 194464-31400 GEAR W/COUNTERSHAFT 1 1 1
4 1  194464-31430 WASHER, 40X75X3.5 1 1 1
5 1 194464-31440 ROLLER BEARING 1 1 1
6 1  194464-32210 WASHER, LOCK 3 3 3
7 1 22242-000400 RING, 40 1 1 1
8 1 26156-100252 BOLT, M10X 25 PLATED 6 6 6
9 1 194464-31500 HOUSING ASSY, DIFF. 1 1 1
11 2 194320-31520  BUSH, 42X45X21 1 1 1
12 2 194145-32121 BUSH, 33X37X21 1 1 1
13 1 194320-31530  LINER, SIDE GEAR 2 2 2
14 1 194320-31550 GEAR, DIFFERENTIAL 1 1 1
15 1 194320-31560  GEAR, DIFFERENTIAL 1 1 1
16 1 194320-31610  PINION, DIFFERENTIAL 2 2 2
17 1 194320-31620  SHAFT, DIFFERENTIAL 1 1 1
18 1 194320-31630  WASHER, DIFFERENTIAL 2 2 2
19 1 22242-000550 RING, 55 2 2 2
20 1 22351-060050 PIN, SPRING 6.0X50 1 1 1
21 1  24101-062114 BEARING, BALL 6211 1 1 1
22 1 24101-062134 BEARING, BALL 6213 1 1 1
23 1 194464-32310 CARRIER,DIFFERENTIAL 1 1 1
24 1 194464-32320 RETAINER, BEARING 1 1 1
25 1 194464-32330 SHIM 1 1 1 A
26 1 194464-32340  SHIM 1 1 1 A
27 1 194464-32350  SHIM 2 2 2 A
28 1 194130-32260  PLATE, LOCK 2 2 2
29 1 22217-080000 WASHER, SPRING 8 6 6 z
(A=) (B=%)
30 1 22217-080000 WASHER, SPRING 8 4 4 z
(A=%) (B=%)
31 1 26116-080182 BOLT, M8X 18 PLATED 4 4
31-1 1 26013-080202 BOLT, M8X 20 4 4 4 N
(A=%) (B=%)
32 1 26116-080202 BOLT, M8X 20 PLATED 6 6
32-1 1 26013-080202 BOLT, M8X 20 6 6 6 N
(A=) (B=%)
33 1  194145-32650 RETAINER, BEARING 2 2 2
34 1 194464-32670  SEAL SC 557809, OIL 4 4
34-1 1  24411-557809 SEAL, OIL SC557809 4 4 4 N
(A=*1985.05) (B=*1985.05)
35 1 194145-33490  SPACER 65X78X2.3 2 2 2
36 1 26013-080202 BOLT, M8X 20 10 10 10
37 1 194145-33200  PEDAL, DIFF. LOCK 1 1 1 W
(A=) (B=%)
38 2 194130-33161 PIN 1 1 1
39 2 194130-33150  HINGE, PEDAL 1 1 1
40 2 194145-33211 PEDAL, DIFF. LOCK 1 1 1
41 2 22417-400300  PIN, COTTER 4.0X30 2 2 2
42 1 194130-33111 SLIDER, DIFFERENTAIL 1 1 1
43 1 194130-33120  SHAFT, FORK 1 1 1
44 1 194464-33130  SLIDER, DIFFERENTIAL 1 1 1
45 1 194130-33170  PLATE, KEEP 1 1 1

Yes

Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.37. REAR AXLE

Fig. 37 REAR AXLE

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.37
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
46 1 194130-33180 SPRING, RETURN 1 1 1
47 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=%) (B=*)
48 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=9) (B=9)
49 1 22351-080036 PIN, SPRING 8.0X36 1 1 1
50 1 24311-000160 O-RING, 1AP16.0 1 1 1
51 1 26116-080182 BOLT, M8X 18 PLATED 2 2
51-1 1 26013-080162 BOLT, M8X 16 2 2 2 N
(A=9) (B=%)
52 1 26116-080182 BOLT, M8X 18 PLATED 2 2
52-1 1 26013-080162 BOLT, M8X 16 2 2 2 N
(A=9) (B=9)
53 1 194464-33410 PINION, FINAL 1 1 1
54 1  194464-33420 PINION, FINAL 1 1 1
55 1 194464-33431 COLLAR 40X55X23 2 2 2
56 1  194464-33460 BALL BEARING 2 2 2
57 1 194464-33470 SPACER 40.5X3.5 2 2 2
58 1  194145-33480 WASHER 22 2 2 2
59 1 22217-220000 WASHER, SPRING 22 2 2 2
60 1  24321-000350 O-RING, 1AG35.0 2 2 2
61 1 26776-220002 NUT, LOCK M22 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.38. TIRES (FRONT & REAR)

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.38
)=
©®=
=

No. Lewv. Parts No. Description |
Fig. 38 TIRES (FRONT & REAR) A B (€ O (E) (F)
: 1 1 794279-14700-Q TIRE ASSY (L) 8-16 1
FRONT TIRES (FOR MODEL YMA4300DT) 2 2 194279-14700-Q WHEEL 5JA-16WDC !
3 2 194279-14800 TIRE W/TUBE AGS8-10 1
4 3 194279-14810 TIRE, 8-16 6 FSLM 1
5 3 194279-14820 TUBE 1
6 1 794279-14800-Q TIRE ASSY (R) 8-16 1
7 2 194279-14700-Q WHEEL 5JA-16WDC 1
8 3 194279-14800 TIRE W/TUBE AGS8-10 1
9 3 194279-14810 TIRE, 8-16 6 FSLM 1
10 3 194279-14820 TUBE 1
11 1 794278-34710-Q TIRE ASSY (L), REAR 1 1
12 2 194278-34800-Q WHEEL ASSY W11-28W 1 1
13 3 194278-34810-Q RIM 1 1
14 3 194278-34820-Q DISC W11-28W 1 1
15 3 194450-34830 BOLT 8 8
16 3 194130-34840 NUT M16 8 8
17 3  22217-160000 WASHER, SPRING 16 8 8
18 2 194278-34950 TIRE W/TUBE 12.4-28H 1 1
19 3 194082-34920 TUBE, 12.4-28 1 1
20 3 194278-34960 TIRE, 12.4-28 4 T10H 1 1
21 1 794278-34810-Q TIRE ASSY (R), REAR 1 1
22 2 194278-34800-Q WHEEL ASSY W11-28W 1 1
23 3 194278-34810-Q RIM 1 1
24 3 194278-34820-Q DISC W11-28W 1 1
25 3 194450-34830 BOLT 8 8
26 3 194130-34840 NUT M16 8 8
27 3 22217-160000 WASHER, SPRING 16 8 8
28 2 194278-34950 TIRE W/TUBE 12.4-28H 1 1
29 3 194082-34920 TUBE, 12.4-28 1 1
30 3 194278-34960 TIRE, 12.4-28 4 T10H 1 1
REAR TIRES
(FOR MODEL YMA300T & YMA4300DT)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.39

Fig.39. TIRES (FRONT & REAR) y-resoor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
Fig. 39 TIRES (FRONT & REAR) A (B) () O (B ¢

. 1 1 794279-14700-Q TIRE ASSY (L) 8-16 1
2 2 194279-14700-Q WHEEL 5JA-16WDC 1
3 2 194279-14800 TIRE W/TUBE AGS8-10 1
4 3 194279-14810 TIRE, 8-16 6 FSLM 1
5 3 194279-14820 TUBE 1
6 1 794279-14800-Q TIRE ASSY (R) 8-16 1
7 2 194279-14700-Q WHEEL 5JA-16WDC 1
8 2 194279-14800 TIRE W/TUBE AGS8-10 1
9 3 194279-14810 TIRE, 8-16 6 FSLM 1
10 3 194279-14820 TUBE 1
11 1 794278-34700 TIRE (L)ASSY, REAR 1
12 2 194278-34800-Q WHEEL ASSY W11-28W 1
13 3 194278-34810-Q RIM 1
14 3 194278-34820-Q DISC W11-28W 1
15 3 194450-34830 BOLT 8
16 3 194130-34840 NUT M16 8
17 3 22217-160000 WASHER, SPRING 16 8
18 2 194278-34900 TIRE 13.6-28 ASSY 1
19 3 194275-34730 TUBE, 13.6-28 1
20 3 194278-34910 TIRE, 13.6-28 6 1
21 1 794278-34900 TIRE ASSY, REAR 1
22 2 194278-34800-Q WHEEL ASSY W11-28W 1
23 3 194278-34810-Q RIM 1
24 3 194278-34820-Q DISC W11-28W 1
25 3 194450-34830 BOLT 8
26 3 194130-34840 NUT M16 8
27 3 22217-160000 WASHER, SPRING 16 8
28 2 194278-34900 TIRE 13.6-28 ASSY 1
29 3 194275-34730 TUBE, 13.6-28 1
3 1

w
o

194278-34910  TIRE, 13.6-28 6

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.40

i A)=YM4300T D)=
Flg.40. BRAKES EB;:YM4300DT EE;:
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
AW B €© O E G
1 1 194278-36510 SHOE, BRAKE 4 4 4
2 1  194145-36551 SPRING, SHOE 4 4 4
s . 3 1 194278-36570 DRUM, BRAKE 2 2 2
ey 3 4 1 194278-36610  COVER, BRAKE CASE 1 1 1
e g 5 1 194145-36630  PACKING 2 2 2
X £ 6 1  194145-36651 BREATHER, AIR 2 2 2
o f 7 1 194457-36700-X CAMSHAFT, BRAKE 2 2 2
° - a 9 2 24761-050000 NIPPLE, GREASE C 2 2
_ :’_’ 9-1 2 24764-050000 NIPPLE, GREASE C 2 2 2 N
“q 2 (A= (B=")
- & 10 1 194370-36770 SEAL 2 2 2
~ E 11 1 194370-36790 SEAL VC 283404, OIL 2 2 2
o % 12 1 194278-36730 PIN, ANCHOR 2 2 2
\ 3 13 1 194145-36810 WASHER, 10X17X1.6 4 4 4
x 14 1  194145-51620 CLAMP, HARNESS 2 2 2
15 1 22137-160000 WASHER, 16 2 2 2
16 1 22217-100000 WASHER, SPRING 10 8 8 8
17 1 22217-160000 WASHER, SPRING 16 2 2 2
\ 18 1  194320-36660 PIPE, AIR BREATHER 1 1 1
19 1 26116-100452 BOLT, M10X 45 PLATED 12 12 12
20 1 26716-160002 NUT, M16 2 2 2
21 1  23080-009000 CLAMP, 9 2 2 2
22 1 194278-36620 COVER, BRAKE CASE 1 1 1
o
v
E:
-]
g
& 2 I
°‘ Yes Yes

N:OId‘T>TNew, O:Old%New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes'



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.41

Fig.41. BRAKE PEDAL (evmasoor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
Fig. 41 BRAKE PEDAL @ B © © B 6
1 1 194278-37420 PEDAL, BRAKE 1 1 1
2 2 194150-37530 SPACER 1 1 1
3 2 194145-37540-R CONNECTOR, B. PEDAL 1 1 1
4 2 22351-080018 PIN, SPRING 8.0X18 1 1 1
5 1 194464-37470 PEDAL (R), BRAKE 1 1
5-1 1  194145-37471 PEDEL,BRAKE R.H.COMP 1 1 1 N
(A=*1984.01) (B=*1984.01)
6 1  194150-01190 KNOB, LEVER 1 1 1
7 1  194150-22480 NUT, M10 L 2 2 2
8 1  194320-27880 SPRING PIN 3.5X25 1 1 1
9 1 194278-37450 STAY 1 1 1
10 1  194320-37510 SPRING, RETURN 2 2 2
11 1  194464-37551 SHAFT, BRAKE PEDAL 1 1 1
12 1  194145-37560 WASHER 1 1 1
13 1  194145-37570 WASHER 1 1 1
14 1 194330-37660 LEVER, BRAKE LOCK 1 1 1
15 1 194110-37691 SPRING 1 1 1
16 1 194151-37730-U TURNBUCKLE, M10X90 2 2 2
17 1  194130-37740 ROD, BRAKE L 2 2 2
18 1  194320-37770 ROD, BRAKE R 2 2 2
19 1 194080-37781 PIN, 8X25 4 4 4
20 1 22272-000240 RING, E-24 1 1 1
21 1 22351-080050 PIN, SPRING 8.0X50 1 1 1
22 1 22417-200300 PIN, COTTER 2.0X30 4 4 4
23 1 22512-070400 KEY, 7X 40 1 1 1
24 1 24761-010000 NIPPLE, GREASE M6F 1 1
@— X2 24-1 1 24764-010000 NIPPLE, GREASE M6F 1 1 1 N
@_ X2 (A=) (B=%)
25 1 26013-100302 BOLT, M10X 30 1 1 1
26 1 26716-100002 NUT, M10 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.42. HYDRAULIC LIFT

Fig. 42 HYDRAULIC LIFT

oLD TYPE
63
62
Ju
61% 58
59

60””’%

77

6

8l
79—%

I 4
ez, T B\
80 64
\ﬁ\a 84 28- 52
78 X65/67

)

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.42

)=
©®=
=

FOR MODEL

YMAa300DT —M

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194320-42101 HOUSING, HYDRAULIC 1 1 1
3 2 194130-42130  BUSH, 60X65X40 2 2 2
4 1 194465-11940 BOLT, M10X40 4 4 4
5 1 194274-13570 WASHER, SPRING 10 9 9 9
6 1 194320-42141 PACKING, HOUSING 1 1 1
7 1  194320-42160  STUD M10X 38 3 3 3
8 1 194320-42210 BOLT M10X 75 1 1 1
9 1 194320-42220  STUD M10X100 1 1 1
10 1 194145-42830  PACKING 1 1 1
11 1 194320-43210-X HEAD, CYLINDER 1 1 1
12 1 194130-43290  BOLT 12X40 PLATED 4 4 4
12-1 1  26116-120402 BOLT, M12X 40 PLATED 4 4 4 N
(A=*1982.) (B=*1982.)
13 1 194278-44740 COVER, REAR 1 1
14 1  194450-46750  PLUG M18 1 1 1
15 1 194450-46750 PLUG M18 1 1 1
16 1 22217-120000 WASHER, SPRING 12 5 5 5
17 1 22217-120000  WASHER, SPRING 12 4 4 4
18 1  23414-180023 GASKET, 18X1.0 1 1 1
19 1  23414-180023 GASKET, 18X1.0 1 1 1
20 1 23871-010000 PLUG, RO1 1 1
20-1 1 23873-010000 PLUG, RO1 1 1 1 N
(A=%) (B=*)
21 1  24311-000140 O-RING, 1AP14.0 1 1 1
22 1  24311-000150 O-RING, 1AP15.0 1 1 1
23 1 24321-000750  O-RING, 1AG75.0 1 1 1
24 1  26116-120402 BOLT, M12X 40 PLATED 1 1 1
25 1 26116-120482 BOLT M12X 48 PLATED 4 4 4
26 1 26450-120402 BOLT, M12X 40 1 1 1
27 1 26716-100002 NUT, M10 1 1 1
28 1 194145-51620 CLAMP, HARNESS 1 1 1
29 1  22137-100000 WASHER, 10 1 1 1
30 1 26776-100002 NUT, LOCK M10 1 1 1
31 1 26736-100002 NUT, M10 4 4 4
32 1 26011-080162 BOLT M 8X16 1 1 1
33 1  194205-63550 BREATHER, AIR 1 1 1
34 1 23080-013000 CLAMP, 13 2 2
34-1 1 23080-012000 CLAMP, 12 2 2 2 N
(A=*1986.04) (B=*1986.04)
35 1 194450-63560  PIPE, AIR BREATHER 1 1 1
36 1 194457-42280  PIPE, AIR BREATHER 1 1 1
37 1 194145-43310  PISTON, HYDRAULIC 1 1 1
38 1  194130-43351 RING, BACK UP 70 1 1 1
39 1  24311-000700 O-RING, 1AP70.0 1 1 1
40 1 194130-43410 ROD, PISTON 1 1 1
41 1  194145-44112 CRANK, LIFT 1 1 1
42 1  194145-44210 SHAFT, LIFTING 1 1 1
43 1  194320-44220 SLEEVE, LIFT SHAFT 2 2 2
44 1 194130-44241  SEAL, SPLINE SHAFT 2 2 2
45 1 194320-44260 COLLAR 1 1 1
46 1 194320-44270  SPACER 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.42. HYDRAULIC LIFT

Fig. 42 HYDRAULIC LIFT

46
OLD TYPE
63 44
62 43
74 \ % |
61% 58 41 Q
59 N
60””’%
77

I 4
83 a2 25
80 !
% 84
? 78

v . <
64
8l 20
20~ /‘7 52
70 X65/67
66/ 71

-

)
,/

& 9?: 32@*” ;

0CT10-M21700 Fig.42

FOR MODEL

YMAa300DT —M

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
46-1 1 194320-44271 SPACER 1 1 1 N
(A=*1984.11) (B=*1984.11)
47 1  194130-44422 ARM, LIFT 2 2 2
48 1 194130-44480 PIN, LIFT ARM 2 2 2
49 1 194320-44520 RETAINER, LIFT SHAFT 2 2 2
50 1 22217-120000 WASHER, SPRING 12 2 2 Z
(A=%) (B=%)
51 1 22217-160000 WASHER, SPRING 16 2 2 2
52 1 22351-050056 PIN, SPRING 5.0X56 1 1 1
53 1 22351-060014 PIN, SPRING 6.0X14 1 1 1
54 1 24321-000600 O-RING, 1AG60.0 4 4 4
55 1 26116-120282 BOLT, M12X 28 PLATED 2 2
55-1 1 26013-120302 BOLT, M12X 30 2 2 2 N
(A=%) (B=%)
56 1 26736-160002 NUT, M16 2 2 2
57 1  194130-44230 WASHER, 50X80X3.2 1 1 1
58 1 194151-46610 VALVE, STOP 1 1 A
(A=*1986.01) (B=*1986.01)
59 1  194310-46620 BOLT, STOP 1 1 Z
(A=*1986.01) (B=*1986.01)
60 1  194310-46630 HOLDER 1 1 Z
(A=*1986.01) (B=+1986.01)
61 1 194151-46640 KNOB 1 1 z
(A=*1986.01) (B=*1986.01)
62 1 22351-040012 PIN, SPRING 4.0X12 1 1 z
(A=*1986.01) (B=+1986.01)
63 1 22351-040022 PIN, SPRING 4.0X22 1 1 Y4
(A=*1986.01) (B=*1986.01)
64 1 794450-46410 VALVE ASSY, SAFETY 1 1 1
67 1  194450-46430 SPRING 1 1 1
68 1 194310-46460 HOLDER, SPRING 1 1 1
69 1 110250-53150 PLATE ASSY, ADJUST 1 1 1
71 1 22351-060028 PIN, SPRING 6.0X28 1 1 1
72 1 23414-180023 GASKET, 18X1.0 1 1 1
73 1 24311-000120 O-RING, 1AP12.0 1 1 1
74 1 24311-000090 O-RING, 1AP9.0 1 1 Z
(A (B=%)
75 1  194450-46750 PLUG M18 1 1 1
76 1  194322-44740-X COVER, REAR 1
7 1  194310-46300 VALVE KIT, STOP 1 1 1
(A=*1986.01) (B=+1986.01)
78 2 194151-46610 VALVE, STOP 1 1 1
(A=*1986.01) (B=*1986.01)
79 2 194363-46620 BOLT, STOP 1 1 1
(A=*1986.01) (B=*1986.01)
80 2 194321-46630 HOLDER, VALVE 1 1 1
(A=*1986.01) (B=*1986.01)
81 2 194151-46640 KNOB 1 1 1 W
(A=*1986.01) (B=+1986.01)
82 2 22351-040012 PIN, SPRING 4.0X12 1 1 1 W

(A=*1986.01)

(B=*1986.01)

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.42

Fig.42. HYDRAULIC LIFT y-resoor o
(C)=YM4300DT-M (F)=
. No. Lev. Parts No. Description Qty |
Fig. 42 HYDRAULIC LIFT A B () DO () (A
83 2 22351-040022 PIN, SPRING 4.0X22 1 1 1 w
(A=*1986.01) (B=*1986.01)
84 2  24311-000090 O-RING, 1AP9.0 1 1 1 W
(A=*1986.01) (B=*1986.01)
- 85 2 24311-000120 O-RING, 1AP12.0 1 1 1 W
oLD TYPE 63 (A=*1986.01) (B=+1986.01)
62 43
74
61% 58 41
59
so—"2, Y 48
77
I4 ®/

3 a2 25

) 8
80 16 64
8l 84 20
2 20~ 52
78 X65/67

33

% 5 2|73 X66/71
— 2
'/ il

FOR MODEL

YMAa300DT —M

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.43

Fig.43. HYDRAULIC CONTROL (1) y-resoor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
1 1  194454-47300 GUIDE, LEVER 1 1
2 1 194278-47510 CONTROL ASSY, LINK 1 1
2-1 1  194278-47511 CONTROL, LINK 1 1 Q
(A=*1984.11) (B=*1984.11)
3 2 194450-47560 RING 1 1
3-1 2 194464-47560 RING 1 1 Q
(A=*1984.11) (B=*1984.11)

2 194450-47570  WASHER
194450-47610 CAM, DRAFT

194450-47620-U CAM, POSITION
194450-47630 CAM, SELECTION
194278-47640 LEVER

X MARK PARTS: NOT SOLD SEPARATELY.

194450-47650 SPRING

10 194450-47660  SHIM

1 22242-000950  RING, 95

12 22351-040022  PIN, SPRING 4.0X22

13 194130-37730-U TURNBUCKLE, M10X70
14 194450-47340  GUIDE, LEVER

15 194450-47350  SPACER, GUIDE

16 194464-47360  LEVER, CONTROL

17 194420-47370  KNOB, LEVER

18 194450-47380  SHAFT, CONTROL LEVER
19 194450-47390  STOPPER

20 194320-47410  LEVER, FEED BACK

21 194450-47420  ROD, FEEDBACK A

22 194450-47430  ROD, FEEDBACK B

23 194464-47440  BOLT, STOPPER

194450-47450 SPRING
194450-47460 HOLDER, SPRING
194320-47530 HINGE

194273-47910 KNOB, LEVER
22137-080000 WASHER, 8
22137-100000 WASHER, 10

22137-100000 WASHER, 10
22217-080000  WASHER, SPRING 8
22217-080000  WASHER, SPRING 8

N

~
P RrlPrPRrRrPRrRRrPRrRrPRrRrIPRERrRPRPERrRPRRRPRPRIRPRPRIRPRPNINMNNNNNNN
NNRPRNERPNOMNPRPRNMNONNMNNMNMNNNRRPRRINRPRRPNRIPRNRPRPRRPREQRRER|RER
NNRPRNERPNOMNPRPRNMNONNMNNMNMNNNRRPRRINRPRRPNRIPRNRPRPRRPREQRRER|RER

p/fé\ 33 22217-080000 WASHER, SPRING 8
o 34 22217-080000 WASHER, SPRING 8
53° 35 22217-100000 WASHER, SPRING 10
- 36 22272-000040 RING, E- 4
: 37 22351-040014 PIN, SPRING 4.0X14
8 38 22351-060014 PIN, SPRING 6.0X14
% 39 22417-300250 PIN, COTTER 3.0X25
© 40 22417-300250 PIN, COTTER 3.0X25
% 41 26116-080122 BOLT, M8X 12 PLATED
2 42 26116-080182 BOLT, M8X 18 PLATED
g 42-1 26116-080202 BOLT, M8X 20 PLATED N
z (A=) (B=")
- 43 1 26116-080352 BOLT, M8X 35 PLATED 2 2
"_ 44 1 26116-101402 BOLT, M10X140 PLATED 1 1
i? 45 1 26635-080002 NUT, WING M8 2 2

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CT10-M21700 CHASSIS

Fig.43. HYDRAULIC CONTROL (1)

Fig. 43 HYDRAULIC CONTROL (1}

0CT10-M21700 Fig.43

X MARK PARTS: NOT SOLD SEPARATELY.

S

0

72
69 67
7

68

(A)=YM4300T (D)=

(B)=YM4300DT )=

(C)=YM4300DT-M (F)=
No. Parts No. Description ' |

A (B) () O (B ¢

46 1 26716-080002 NUT, M8 2 2
47 1 26756-100002 NUT, LOCK M10 1 1
48 1 194278-45100-X VALVE ASSY, CONTROL 1 1
50 2 194450-45120 PLUG 1 1
51 2 194278-45130 COVER 1 1
53 2 194450-45150 O-RING, 2.8X16.4 6 6
54 2 194450-45160 PACKING 30X36X2 2 2
55 2 194464-45170 PLUG 1 1
56 2 194464-45180 SCREW M 6X30 2 2
59 2 194450-45230 SPRING, SPOOL 1 1
60 2 194450-45240 SPRING 1 1
61 2 194450-45250 SEAT, SPRING 1 1
62 2 194450-45260 PIN 1 1
63 2 194450-45270 CAP 1 1
64 2 194450-45280 PLUG 1 1
65 2 194450-45290 SCREW 1 1
66 2 194450-45310 PIN 1 1
67 2 194450-45320 VALVE, LOWERING 1 1
68 2 194450-45330 STOPPER 1 1
69 2 194450-45340 SPRING, VALVE 1 1
70 2 194450-45350 O-RING, 1.5X5 1 1
71 2 194450-45360 CIRCLIP 1 1
72 2 194450-45370 WASHER 1 1
73 2 194464-45410 HOUSING, SELECTOR 1 1
74 2 194450-45420 SHAFT, CONTROL 1 1
75 2 194450-45430 PLATE 1 1
76 2 194450-45440 PIN 1 1
7 2 194450-45450 SPRING 6 6
78 2 194450-45460 CAP 1 1
79 2 194450-45470 WASHER 1 1
80 2 194450-45480 O-RING 2.5X25 1 1
81 2 194450-45490 O-RING, 2X25 1 1
82 2 194450-45510  SHIM (A) 2 2
83 2 194450-45520 SHIM (B) 2 2
84 2 194450-45530 DRIVER 1 1
85 2 194450-45540 SHAFT, DRIVER 1 1
86 2 194450-45550 WASHER 1 1
87 2 194450-45560 CIRCLIP 1 1
88 2 194450-45570 O-RING, 2.5X9 1 1
89 2 194450-45580 WASHER 1 1
90 2 194450-45590 SPRING 1 1
91 2 194450-45610 VALVE, RELIEF 1 1
92 2 194450-45620 SPRING, RELIEF VALVE 1 1
93 2 194450-45630 O-RING, 2.5X23 1 1
94 2 194450-45640 PLUG, RELIEF VALVE 1 1
95 2 194450-45650 GASKET, 20X27.8X2 1 1
96 2 194450-45660 SHIM (A) 2 2
97 2 194450-45670  SHIM (B) 2 2
98 2 194450-45680 SHIM (C) 2 2
99 2 194450-45710 VALVE, SLOW RETURN 1 1
100 2 194450-45720 O-RING 2X5 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.43. HYDRAULIC CONTROL (1)

Fig. 43 HYDRAULIC CONTROL (1}

X MARK PARTS: NOT SOLD SEPARATELY.

69 &

68

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.43
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
101 2 194450-45730  CIRCLIP 1 1
102 2 194450-45740  BUSH 1 1
103 2 194450-45750  WASHER 1 1
104 2 194450-45760 SHIM 1 1
105 2 194450-45810 VALVE, CHECK 1 1
106 2 194450-45820 SPRING 1 1
107 2 194450-45830  O-RING, 2.5X8 1 1
108 2 194450-45840  STOPPER 1 1
109 2 194450-45850  PLUG 1 1
110 2 194450-45860  PACKING 16X20X1.5 1 1
111 2 194450-45870  PLUG 18 1 1
112 2 194450-45880  GASKET, 18X22X1.5 1 1
113 2 194278-45920  PLUG PF3/8 3 3
114 2 194278-45930  GASKET 3 3
115 2 194464-45940  PLUG 1 1
116 2 194464-45950  PACKING 8X11.5X1 1 1
117 2 22217-080000 WASHER, SPRING 8 4 4
118 2 22252-000220  RING, 22 1 1
119 2 22252-000350 RING, 35 1 1
120 2 22351-030016 PIN, SPRING 3.0X16 1 1
121 2 22351-050032 PIN, SPRING 5.0X32 1 1
122 2 23871-020000 PLUG, R02 2 2
122-1 2 23873-020000 PLUG, R02 2 2 N
(A=) (B=%)
123 2 24322-000700 O-RING 2 G-70.0 1 1
124 2 26116-080702 BOLT, M8X 70 PLATED 4 4
125 2 26756-080002 NUT, LOCK M8 1 1
126 2 26756-080002 NUT, LOCK M8 1 1
127 1 26013-080952 BOLT, M8X 95 3 3

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CT10-M21700 CHASSIS
Fig.44. HYDRAULIC CONTROL (2)

Fig. 44 HYDRAULIC CONTROL (2)

X MARK PARTS: NOT SOLD SEPARATELY.

0CT10-M21700 Fig.44

(A)=YM4300T (D)=
(B)=YM4300DT (E)=
(C)=YM4300DT-M (F)=
No. Lewv. Parts No. Description ' |
AW B €© O E G
1 1 194130-37730 TURNBUCKLE M10X70 1
2 1  194464-47300-X GUIDE, LEVER 1
3 1 194450-47340  GUIDE, LEVER 1
4 1  194450-47350 SPACER, GUIDE 2
5 1  194464-47360 LEVER, CONTROL 1
6 1  194420-47370 KNOB, LEVER 1
7 1 194320-47380  SHAFT, CONTROL LEVER 1
8 1 194450-47390 STOPPER 2
9 1 194320-47410  LEVER, FEED BACK 1
10 1 194450-47420 ROD, FEEDBACK A 1
11 1 194450-47430 ROD, FEEDBACK B 1
12 1 194464-47440  BOLT, STOPPER 2
13 1 194450-47450  SPRING 1
14 1 194450-47460 HOLDER, SPRING 1
15 1  194464-47470  BOLT, LOCK 1
16 1 194464-47510 CONTROLASSY, LINK 1
17 2 194464-47560 RING 1
18 2 194450-47570  WASHER 1
19 2 194450-47610 CAM, DRAFT 1
20 2 194450-47620 CAM, POSITION 1
21 2 194450-47630 CAM, SELECTION 1
22 2 194450-47640  LEVER 1
23 2 194450-47650  SPRING 3
24 2 194450-47660  SHIM 1
25 2 22242-000950  RING, 95 1
26 2 22351-040022  PIN, SPRING 4.0X22 1
27 1 194320-47530  HINGE 1
28 1 194273-47910 KNOB, LEVER 1
29 1 22137-080000 WASHER, 8 2
30 1 22137-100000  WASHER, 10 2
31 1 22137-100000 WASHER, 10 2
32 1 22217-080000 WASHER, SPRING 8 2
33 1 22217-080000  WASHER, SPRING 8 2
34 1 22217-100000 WASHER, SPRING 10 1
35 1 22272-000040 RING, E-4 2
36 1 22351-020012  PIN, SPRING 2.0X12 1
37 1 22351-040014  PIN, SPRING 4.0X14 2
38 1 22417-300250  PIN, COTTER 3.0X25 2
39 1 22417-300250  PIN, COTTER 3.0X25 1
40 1 26013-080122  BOLT, M8X 12 1
41 1 26013-080162  BOLT, M8X 16 2
42 1  26116-080352 BOLT, M8X 35 PLATED 2
43 1 26116-101002 BOLT, M10X100 PLATED 1
44 1 26635-080002  NUT, WING M8 2
45 1 26716-080002  NUT, M8 2
46 1 26756-100002  NUT, LOCK M10 1
47 1  194464-45100-X VALVE ASSY, CONTROL 1
49 2 194450-45120 PLUG 1
50 2 194464-45130 COVER 1
52 2 194450-45150  O-RING, 2.8X16.4 6
53 2 194450-45160  PACKING 30X36X2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.44. HYDRAULIC CONTROL (2)

Fig. 44 HYDRAULIC CONTROL (2)

X MARK PARTS: NOT SOLD SEPARATELY.

0CT10-M21700 Fig.44

(A)=YM4300T (D)=

(B)=YM4300DT )=

(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |

A (B) () O (B ¢

54 2 194464-45170 PLUG 1
55 2 194464-45180 SCREW M 6X30 2
58 2 194450-45230 SPRING, SPOOL 1
59 2 194450-45240 SPRING 1
60 2 194450-45250 SEAT, SPRING 1
61 2 194450-45260 PIN 1
62 2 194450-45270 CAP 1
63 2 194450-45280 PLUG 1
64 2 194450-45290 SCREW 1
65 2 194450-45310 PIN 1
66 2 194450-45320 VALVE, LOWERING 1
67 2 194450-45330 STOPPER 1
68 2 194450-45340 SPRING, VALVE 1
69 2 194450-45350 O-RING, 1.5X5 1
70 2 194450-45360 CIRCLIP 1
71 2 194450-45370 WASHER 1
72 2 194464-45410 HOUSING, SELECTOR 1
73 2 194450-45420 SHAFT, CONTROL 1
74 2 194450-45430 PLATE 1
75 2 194450-45440 PIN 1
76 2 194450-45450 SPRING 6
7 2 194450-45460 CAP 1
78 2 194450-45470 WASHER 1
79 2 194450-45480 O-RING 2.5X25 1
80 2 194450-45490 O-RING, 2X25 1
81 2 194450-45510 SHIM (A) 2
82 2 194450-45520 SHIM (B) 2
83 2 194450-45530 DRIVER 1
84 2 194450-45540 SHAFT, DRIVER 1
85 2 194450-45550 WASHER 1
86 2 194450-45560 CIRCLIP 1
87 2 194450-45570 O-RING, 2.5X9 1
88 2 194450-45580 WASHER 1
89 2 194450-45590 SPRING 1
90 2 194450-45610 VALVE, RELIEF 1
91 2 194450-45620 SPRING, RELIEF VALVE 1
92 2 194450-45630 O-RING, 2.5X23 1
93 2 194450-45640 PLUG, RELIEF VALVE 1
94 2 194450-45650 GASKET, 20X27.8X2 1
95 2 194450-45660 SHIM (A) 2
96 2 194450-45670 SHIM (B) 2
97 2 194450-45680 SHIM (C) 2
98 2 194450-45710 VALVE, SLOW RETURN 1
99 2 194450-45720 O-RING 2X5 1
100 2 194450-45730 CIRCLIP 1
101 2 194450-45740 BUSH 1
102 2 194450-45750 WASHER 1
103 2 194450-45760 SHIM 1
104 2 194450-45810 VALVE, CHECK 1
105 2 194450-45820 SPRING 1
106 2 194450-45830 O-RING, 2.5X8 1

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.44. HYDRAULIC CONTROL (2)

Fig. 44 HYDRAULIC CONTROL (2)

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.44
)=
©®=
=

No. Lewv. Parts No. Description ' |
A B (€ O (E) (F)
107 2 194450-45840  STOPPER 1
> 108 2 194450-45850 PLUG 1
,3_: 109 2 194450-45860  PACKING 16X20X1.5 1
‘E 110 2 194450-45870 PLUG 18 1
§ 111 2 194450-45880 GASKET, 18X22X1.5 1
2 112 2 194464-45920 PLUG, 3/4-16UNF 2
a 113 2 194464-45930  O-RING, 8-1 2
'é 114 2 194464-45940  PLUG 1
@ 115 2 194464-45950  PACKING 8X11.5X1 1
E 116 2 22217-080000 WASHER, SPRING 8 4
> 117 2 22252-000220  RING, 22 1
E 118 2 22252-000350  RING, 35 1
x 119 2 22351-030016 PIN, SPRING 3.0X16 1
120 2 22351-050032 PIN, SPRING 5.0X32 1
121 2 23871-020000  PLUG, R0O2 1
122 2 24322-000700 O-RING 2 G-70.0 1
123 2 26116-080702 BOLT, M8X 70 PLATED 4
124 2 26756-080002 NUT, LOCK M8 1
125 2 26756-080002 NUT, LOCK M8 1
126 1 26013-080952 BOLT, M8X 95 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.45. DRAFT CONTROL (1)

Fig. 45 DRAFT CONTROL (1)

24 , 24~

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.45
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194278-47740  HINGE ASSY, TOP LINK 1 1
3 2 194190-11520 BUSH, 22X25X25 2 2
4 1 194130-37730 TURNBUCKLE M10X70 1 1
5 1  194450-47430 ROD, FEEDBACK B 1 1
6 1 194464-47721 SPRING, SENSING 1 1
7 1  194320-47760 PIN, 22 1 1
8 1 194273-47770  PIN, HINGE 1 1
9 1 194450-47790 ROD, FEEDBACK C 1 1
10 1  194464-47830  WASHER, 12 2 2
11 1 194320-47840  SPACER 1 1
12 1 194320-47860  BOLT, LOCK M10 1 1
13 1 194464-47870  SPACER 1 1
14 1 194464-47890  BOLT M14X28 2 2
15 1 194320-47910 STOPPER 2 2
16 1 194320-47920  BOLT, SPRING ADJUST. 2 2
17 1 22137-100000 WASHER, 10 2 2
18 1 22217-100000 WASHER, SPRING 10 2 2 z
(A=%) (B=*)
19 1 22217-100000 WASHER, SPRING 10 1 1
20 1 22217-100000 WASHER, SPRING 10 1 1
21 1 22217-120000  WASHER, SPRING 12 2 2
22 1 22217-140000 WASHER, SPRING 14 2 2
23 1 22417-300250  PIN, COTTER 3.0X25 2 2
24 1 24761-010000  NIPPLE, GREASE M6F 1 1
24-1 1 24764-010000  NIPPLE, GREASE M6F 1 1 N
(A=%) (B=%)
25 1  26116-100282 BOLT M10X 28 PLATED 2 2
25-1 1 26013-100252 BOLT, M10X 25 2 2 N
(A=%) (B=%)
26 1 26716-100002 NUT, M10 2 2
27 1 26716-120002 NUT, M12 4 4
28 1 26756-100002 NUT, LOCK M10 1 1

Yes

Yes

Yes' Yes'

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.46. DRAFT CONTROL (2)

Fig. 46 DRAFT CONTROL (2)

(C)=YM4300DT-M

0CT10-M21700 Fig.46

)=
©®=
=

No. Lewv. Parts No. Description |
€ ® B ©
1 1 194130-37730 TURNBUCKLE M10X70 1
2 1 194450-47430 ROD, FEEDBACK B 1
3 1 194464-47721  SPRING, SENSING 1
4 1  194322-47740-X HINGE ASSY, TOP LINK 1
5 2 194190-11520 BUSH, 22X25X25 2
7 1  194320-47760 PIN, 22 1
8 1 194273-47770  PIN, HINGE 1
9 1 194450-47790 ROD, FEEDBACK C 1
10 1 194320-47810  BOLT, SET 2
11 1 194464-47830  WASHER, 12 2
12 1 194320-47840  SPACER 1
13 1 194320-47860  BOLT, LOCK M10 1
14 1 194464-47870  SPACER 1
15 1 194320-47880  NUT M12 2
16 1  194464-47890  BOLT M14X28 2
17 1 194322-47910-X BAR, LOCK 2
18 1 194322-47920 LOCK BOLT 2
19 1 194322-47930-U RETAINER, BAR 1
20 1  194322-47940-U RETAINER, BAR 1
21 1 22137-100000 WASHER, 10 2
22 1 22217-100000 WASHER, SPRING 10 1
23 1 22217-100000 WASHER, SPRING 10 1
24 1 22217-120000 WASHER, SPRING 12 2
25 1 22217-140000  WASHER, SPRING 14 2
26 1 22217-160000 WASHER, SPRING 16 2
27 1 22272-000120  RING, E-12 2
28 1 22351-030012 PIN, SPRING 3.0X12 2
29 1  22417-300250  PIN, COTTER 3.0X25 2
30 1 24761-010000 NIPPLE, GREASE M6F 1
31 1 26013-060122 BOLT, M6X 12 2
32 1 26013-100252 BOLT, M10X 25 2
33 1 26716-100002 NUT, M10 2
34 1 26756-100002 NUT, LOCK M10 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.47

Fig.47. HYDRAULIC PIPES y-resoor o
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
- A (B) () O (B ¢
= 1 1  194145-24220 COVER, FILTER CASE 1 1 z
E (A=*1983.07) (B=*1983.07)
S 2 1  194464-42310 STRAINER, HYDRAULIC 1 1 Z
a (A=*1983.07) (B=*1983.07)
é 3 1 194464-42320 HOUSING, FILTER 1 1 A
5 (A=*1983.07) (B=+1983.07)
2 4 1  194464-42360 COVER, SIDE 1 1 z
5 (A=*1983.07) (B=*1983.07)
: 5 1  194145-48370 PLUG 20 2 2 z
e (A=*1983.07) (B=*1983.07)
x 6 1  194145-48510 BRACKET 1 1 z
(A=*1983.07) (B=*1983.07)
7 1 22217-080000 WASHER, SPRING 8 2 2 z
(A=*1983.07) (B=+1983.07)
8 1 22217-080000 WASHER, SPRING 8 6 6 Z
(A=*1983.07) (B=*1983.07)
9 1 22217-100000 WASHER, SPRING 10 2 2 z
(A=*1983.07) (B=*1983.07)
10 1 22217-100000 WASHER, SPRING 10 4 4 z
(A=*1983.07) (B=*1983.07)
11 1  24311-000220 O-RING, 1AP22.0 2 2 Z
(A=*1983.07) (B=+1983.07)
12 1  24311-000220 O-RING, 1AP22.0 2 2 z
(A=*1983.07) (B=*1983.07)
13 1  24311-000250 O-RING, 1AP25.0 1 1 z
(A=*1983.07) (B=+1983.07)
14 1 24321-000600 O-RING, 1AG60.0 1 1 Y4
(A=*1983.07) (B=*1983.07)
15 1 26116-080202 BOLT, M8X 20 PLATED 2 2 z
(A=*1983.07) (B=*1983.07)
16 1 26116-080302 BOLT, M8X 30 PLATED 4 4 Z
(A=*1983.07) (B=*1983.07)
17 1 26116-080502 BOLT, M8X 50 PLATED 2 2 Z
(A=*1983.07) (B=+1983.07)
18 1 26116-100162 BOLT, M10X 16 PLATED 4 4 z
(A=*1983.07) (B=+1983.07)
19 1 26116-100302 BOLT, M10X 30 PLATED 2 2 z
@ (A=*1983.07) (B=*1983.07)
E 20 1  194331-48110 PIPE, HIGH PRESSURE 1 1 1
3} 21 1  194331-48150 PIPE, HIGH PRESSURE 1 1 1
; 22 1 194331-48210 PIPE, LOW PRESSURE 1 1 1
§ 23 1  194457-48250 PIPE, LOW PRESSURE 1 1
; w 23-1 1 194464-48450 PIPE, LOW PRESSURE 1 1 1 S
. s (A=*1983.07) (B=*1983.07)
< 9 24 1 194278-48280 PIPE, LOW PRESSURE 1 1 1
i ° 24-1 1 194197-48350 PIPE, CONNECTING 1 1 1 S
(A=*1983.07) (B=*1983.07)
25 1 23010-044000 CLAMP, 44 1 1 1
26 1  194464-48220 PIPE, LOW PRESSURE 3 3
26-1 1  194464-48220 PIPE, LOW PRESSURE 1 1 1 K
(A=*1983.07) (B=*1983.07)

Yes Yes

N:Old <T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.47. HYDRAULIC PIPES

Fig. 47 HYDRAULIC PIPES

OLD TYPE

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.47
)=
©®=
=

No. Lewv. Parts No. Description |
- A B (€ O (E) (F)
2 27 1 194457-48310 RUBBER PIPE 1 1 1
E 28 1 194278-48320 HOSE, LOW PRESURE 1 1
5 28-1 1  194464-48290  HOSE, PRESSURE R 1 1 1 S
a (A=*1983.07) (B=*1983.07)
é 29 1  194130-48650 BOLT, JOINT M12 1 1 1
5 30 1 194278-48820 CLAMP, PIPE 1 1 1
2 31 1 194278-48830  STAY, PIPE CLAMP 1 1 1
E 32 1 194321-48830 RETAINER 1 1 1
o 33 1 194464-48850 RUBBER, ABSORBER 1 1 1
E 34 1 22217-060000 WASHER, SPRING 6 3 3 3
* 35 1 22217-060000 WASHER, SPRING 6 3 3 3
36 1 22217-060000 WASHER, SPRING 6 3 3 z
(A=*1983.07) (B=*1983.07)
37 1 23414-180023  GASKET, 18X1.0 2 2 2
38 1  23414-200026  GASKET, 20X1.0 2 2 2
39 1 23414-200026  GASKET, 20X1.0 2 2 2
40 1  23857-150000 BOLT, JOINT 15 1 1 1
41 1 23857-150000  BOLT, JOINT 15 1 1 1
42 1  24311-000200 O-RING, 1AP20.0 1 1 1
43 1  24311-000200 O-RING, 1AP20.0 1 1 1
44 1  24311-000200 O-RING, 1AP20.0 1 1 Z
(A=*1983.07) (B=*1983.07)
45 1  24321-000250 O-RING, 1AG25.0 1 1 1
46 1  26013-060352 BOLT, M6X 35 4 4 4
47 1 26013-080352 BOLT, M8X 35 2 2 2
48 1 26116-060452 BOLT, M6X 45 PLATED 3 3 3
49 1  26116-060452 BOLT, M6X 45 PLATED 3 3 3
50 1 26116-060452 BOLT, M6X 45 PLATED 3 3 z
(A=*1983.07) (B=*1983.07)
51 1 194278-41120 PUMP ASSY, HYDRAULIC 1 1 1
52 2 194278-41150 FLANGE 1 1
52-1 2 194278-41151 FLANGE 1 1 1 N
(A=*1984.12) (B=*1984.12)
53 2 194278-41160 SEAL, OIL TC173008 1 1 1
54 2 194278-41190 COVER 1 1 1
55 2 794275-41200 SEALKIT 1 1 1
59 2 194278-41210 KEY 2 2 2
60 2 194278-41230  BOLT 4 4
60-1 2 194278-41250  BOLT 4 4 4 S
(A=*1982.) (B=*1982.)
61 2 194278-41240 KEY 1 1 1
62 2 22252-000300  RING, 30 1 1 1
72 2 194065-41210  PIN, PARALLEL 6X12 2 2 2 W
(A=*1984.12) (B=*1984.12)
73 1 22137-120000  WASHER, 12 1 1 1
74 1 22217-120000 WASHER, SPRING 12 1 1 1
75 1 26716-120002 NUT, M12 1 1 1
76 1  194464-48380 BRACKET 1 1 1
77 1 26014-080222 BOLT, M8X 22 2 2
77-1 1 26013-080202 BOLT, M8X 20 2 2 2 N
(A=*1983.07) (B=*1983.07)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.47. HYDRAULIC PIPES

Fig. 47 HYDRAULIC PIPES

OLD TYPE

X MARK PARTS: NOT SOLD SEPARATELY.

0CT10-M21700 Fig.47

(A)=YM4300T (D)=
(B)=YM4300DT )=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A (B) () O (B ¢
78 1 26587-080202 SCREW, M8X20 3 3 3
79 1  194250-48301-X COVER W/FILTER ASSY 1 1 z

(A=*1983.07)

(B=*1983.07)

80 2 194250-48321-X COVER, FILTER 1 1 4

(A=*1983.07)

81 2 194197-48330

(B=*1983.07)

PLATE, FILTER 1 1 Z

(A=*1983.07)

(B=*1983.07)

82 2 194250-48331 PIPE, FILTER 1 1 Z
(A=*1983.07) (B=*1983.07)

83 2 194197-48340 COLLAR, SLIDING 1 1 z
(A=*1983.07) (B=*1983.07)

84 2 194250-48371 SPRING, FILTER 1 1 V4
(A=*1983.07) (B=*1983.07)

85 2 194250-48391 COLLER, SLIDING 1 1 z
(A=*1983.07) (B=*1983.07)

86 2 22217-040000 WASHER, SPRING 4 3 3 z
(A=*1983.07) (B=*1983.07)

87 2  22242-000340 RING, 34 1 1 V4
(A=*1983.07) (B=*1983.07)

88 2 24341-000300 O-RING, 1AS30.0 1 1 Z
(A=*1983.07) (B=*1983.07)

89 2  26587-040062 SCREW, M4X 6 1 1 Z
(A=*1983.07) (B=*1983.07)

90 2  26587-040102 SCREW, M4X10 3 3 Z
(A=*1983.07) (B=*1983.07)

91 2 194250-48450 FILTER,HYDRAULIC 1 1 z
(A=*1983.07) (B=*1983.07)

92 1 194278-48300 FILTER ASSY 1 1 1
(A=*1983.07) (B=*1983.07)

93 2 194555-48350 COVER ASSY, FILTER 1 1 1
(A=*1983.07) (B=*1983.07)

99 2 194327-48450  FILTER, HYDRAULIC 1 1 1
(A=*1983.07) (B=*1983.07)

100 1 194464-48210 CLAMP 32 2 2 2
(A=*1983.07) (B=*1983.07)

101 1 194275-24210 COVER,L.H 1 1 1
(A=*1983.07) (B=*1983.07)

102 1 194275-24220 COVER,R.H. 1 1 1
(A=*1983.07) (B=*1983.07)

103 1 194322-24980 PLUG, 1-2NPT 1 1 1
(A=*1983.07) (B=*1983.07)

104 1 194275-48400 STRAINER, OIL 1 1 1
(A=*1983.07) (B=*1983.07)

105 1 24321-000850 O-RING, 1AG85.0 2 2 2
(A=*1983.07) (B=*1983.07)

106 1 26013-080252 BOLT, M8X 25 6 6 6

(A=*1983.07)

(B=*1983.07)

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:Old £— New, S:Old

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.48. ELECTRIC PARTS (1)

Fig. 48 ELECTRIC PARTS (1)

>
3
w
=
<
o
=
ui
n
a
2
°
»
.
o
z
5
-
@
<
a
b
3
<
=
x

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.48
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194151-04260  GASKET, FUEL TANK 2 2 2
2 1 194990-22140  NUT, M8 2 2 2
3 1 194080-51430  INSULATOR 1 1 1
4 1 194080-51510 BATTERY (N100) 1 1
5 1 194464-51541 CLAMP, BATTERY 1 1 1
6 1  194145-51550 COVER, BATTERY 1 1 1
7 1 194320-51580 RUBBER, CUSHION B 2 2 2
8 1 26716-080002 NUT, M8 2 2 2
9 1 194136-51410  CABLE, BATTERY 1 1 1
10 1 194464-51420  CABLE, BATTERY EARTH 1 1
10-1 1 194250-51420  CABLE, BATTERY EARTH 1 1 1 N
(A=*1984.07) (B=*1984.07)
11 1 26013-080162 BOLT, M8X 16 1 1 1
12 1  194457-51110 HARNESS (A), WIRE 1 1 z
(A=*1984.12) (B=*1984.12)
13 1 194145-51150 HARNESS (E), WIRE 1 1 1
14 1 194312-51210 WIRE, MAIN LEAD 1 1 z
(A=*1984.12) (B=*1984.12)
15 1 194312-51220 LINK, FUSIBLE 1 1 z
(A=*1984.12) (B=*1984.12)
16 1 194250-51660 BAND 250 1 1 1
17 1 194440-51630 CLAMP, HARNESS 1 1 1
18 1 194464-51740 EDGING, 40 1 1
18-1 1 194464-51740  EDGING, 40 2 2 2 K

(A=%) (B=%)

19 1 26557-060122 SCREW, M6X12 1 1 1
20 1 194275-52121 SWITCH ASSY, LIGHT 1 1 1
21 1  194155-52110 SWITCH, STARTING 1 1 1
22 2 194155-52190 KEY 2 2 2
23 1 194440-52130 SWITCH, TURN SIGNAL 1 1 1
24 1  194145-53200 LIGHT ASSY, HEAD 2 2 2
25 2 194145-53310 SPRING 6 6 6
26 2 194155-53120 SOCKET 2 2 2
27 2 194145-53210 LAMP 2 2 2
28 2 194155-55810 BULB, 12V35W/25W 2 2 2
29 1 194151-55100 LAMP ASSY, PILOT 1 1 1
30 2 194151-55120 SOCKET 1 1 1
31 2 194151-55110 BODY 1 1 1
32 2 194155-55820 BULB, 12V1.7W 3 3 3
33 1  194450-55200 LAMP ASSY, WORNING 2 2 2
34 2 194450-55220 LENS 2 2 2
35 2 194450-55210 SOCKET 2 2 2
36 2 194151-55820 BULB, 12V3.4W 2 2 2
37 1 194990-22120 NUT, M5 2 2 2
38 1 26557-050252 SCREW, M5X25 6 6 6
39 1 194278-56100 HOUR-METER ASSY 1 1 1
41 2 194450-56120 GASKET 1 1 1
42 2 194450-56130 CASE, HOLDER 1 1 1
43 2 194450-56140 SOCKET 1 1 1
44 2 194151-55820 BULB, 12V3.4W 1 1 1
45 2 22217-050000  WASHER, SPRING 5 2 2 2

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.48. ELECTRIC PARTS (1)

Fig. 48 ELECTRIC PARTS (1)

>
3
w
=
<
o
=
ui
n
a
2
°
»
.
o
z
5
-
@
<
a
b
3
<
=
x

0CT10-M21700 Fig.48

(A)=YM4300T (D)=
(B)=YM4300DT (E)=
(C)=YM4300DT-M (F)=
No. Lewv. Parts No. Description ' |
AW B © O E G
46 2 26756-050002  NUT, LOCK M5 2 2 2
47 1 194278-56601  SENDER ASSY, FUEL 1 1 1
49 2 194420-56620  GASKET 1 1 1
50 1 26557-050122  SCREW, M5X12 5 5 5
51 1 194990-22030  NUT, M5 2 2 2
52 1  194145-55291 BONNET, LAMP 1 1 1
53 1 26557-050162  SCREW, M5X16 2 2 2
54 1 194275-56900 CABLE ASSY, METER 1 1 1
55 1 194151-57100 HORN 1 1 1
56 1 26116-060122 BOLT, M6X 12 PLATED 2 2 2
57 1 194990-22040  NUT, M6 2 2 2
58 1 194080-57202  RELAY 1 1 1
59 1 194151-57210 SPACER 1 1 1
60 1 194464-57250  RELAY, CHECK 1 1 1
61 1 26346-050002  NUT, M5 1 1 1
62 1 26557-050162  SCREW, M5X16 1 1 1
63 1 23061-070035  PIPE, 7X 35 2 2 2
64 1 23061-070035  PIPE, 7X 35 3 3 3
65 1 194450-56650  GAUGE ASSY, FUEL 1 1 1
67 2 194450-56420 PACKING 1 1 1
68 2 194450-56430 CASE 1 1 1
69 2 194450-56670  SOCKET 1 1 1
70 2 194450-56450  BULB 12V-2W 1 1 1
71 2 194450-56460  TERMINAL 1 1 1
72 2 22137-040000 WASHER, 4 4 4 14
73 2 22217-040000 WASHER, SPRING 4 6 6 6
74 2 26756-040002  NUT, LOCK M4 6 6 6
75 2 194450-56470  SCREW 1 1 1
76 2 194450-56480  PACKING 1 1 1
77 1 121750-59890  BAND, 140 1 1 1
78 1 194457-51100 HARNESS (A), WIRE 1 1 1
(A=*1984.12) (B=*1984.12)
79 2 194457-51112 HARNESS A, WIRE 1 1 1
(A=*1984.12) (B=*1984.12)
80 2 194312-51210  WIRE, MAIN LEAD 1 1 1 W
(A=*1984.12) (B=*1984.12)
81 2 194550-51220  LINK, FUSIBLE 0.85 1 1 1 W
(A=*1984.12) (B=*1984.12)
82 1 194275-51660  CLAMP, HARNESS 1 1 1 W
(A=*1983.10) (B=*1983.10)
83 1 194275-51210 GROMMET 25 1 1 1 W
(A=) (B=%)
84 1 194275-51510 BATTERY (N100), DRY 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.49. ELCTRIC PARTS (2)

OLD TYPE

Fig. 49 ELECTRIC PARTS (2)

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.49
)=
©®=
=

>
-
=]
=4
<
=
<
B
u
0
2
I}
@
p.
°
z
o
=
o
<.
&
o
<
x

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194457-51120 HARNESS (B), WIRE 1 1
1-1 1 194457-51121 HARNESS B, WIRE 1 1 1 S
(A=*1983.09) (B=*1983.09)
2 1  194145-51130 HARNESS (C), WIRE 1 1
2-1 1 194242-51130 HARNESS (C), WIRE 1 1 1 S
(A=*1983.09) (B=*1983.09)
3 1  194145-51140 HARNESS (D), WIRE 1 1
3-1 1 194270-51141 HARNESS(D),WIRE 1 1 1 S
(A=*1983.09) (B=*1983.09)
4 1 194145-51180 PLATE, EARTH 2 2 2
5 1 194440-51620 CLAMP 2 2 z
(A=) (B=%)
6 1 121750-59890  BAND, 140 2 2 2
7 1 194080-58810 GROMMET, 8 3 3 3
7-1 1 194080-58810 GROMMET, 8 1 1 1 K
(A=%)
8 1 194080-58820 GROMMET, 15 2 2 2
8-1 1 194080-58820  GROMMET, 15 4 4 4 K
(A=%) (B=*)
9 1 194162-58830 GROMMET, 20 2 2 2
10 1 23061-070035 PIPE, 7X 35 8 8 8
11 1 26013-080122 BOLT, M8X 12 2 2 z
(A=*1984.08) (B=*1984.08)
12 1 194320-53400  LIGHT ASSY, WORKING 2 2 z
(A=*1984.08) (B=*1984.08)
14 2 194320-53420  BULB 12V-23W 2 2 z
(A=*1984.08) (B=*1984.08)
15 2 194320-53430 LENS 4 4 z
(A=*1984.08) (B=*1984.08)
16 2 194320-53440  SCREW 12 12 z
(A=*1984.08) (B=*1984.08)
17 2 194320-53450  GASKET, LENS 2 2 z
(A=*1984.08) (B=*1984.08)
18 2 22137-120000 WASHER, 12 2 2 z
(A=*1984.08) (B=*1984.08)
19 2 22217-120000  WASHER, SPRING 12 2 2 z
(A=*1984.08) (B=*1984.08)
20 2 194320-53480  NUT M12 4 4 z
(A=*1984.08) (B=*1984.08)
21 1 794081-54101 LAMP ASSY, WORKING 1 1 1
22 2 194081-54110 LENS 1 1 1
23 2 194081-54120  GASKET 1 1 1
24 2 194081-54131 RIM 1 1 1
25 2 194081-54151  SPRING 1 1 1
26 2 194081-54210  SCREW 1 1 1
27 2 194081-54221 STAY 1 1 1
28 2 194081-54230 BOLT 6X 12 2 2 2
29 2 194081-54240 SPRING WASHER 6 2 2 2
30 2 194081-55820  BULB, 12V20W 1 1 1
31 1 26587-080162  SCREW, M8X16 1 1 1
32 1 194990-22050  NUT, M8 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Yes' Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.49. ELCTRIC PARTS (2)

OLD TYPE

Fig. 49 ELECTRIC PARTS (2)

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.49
)=
©®=
=

>
-
=]
-
<
=
2
B
=}
0
2
°
w
I
=3
z
o
=
&
<.
&
o
H
x

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
33 1 194990-22130  NUT, M6 2 2 2
34 1 26557-060122  SCREW, M6X12 2 2 2
35 1  194464-52190  SWITCH, SAFETY START 1 1 1
36 1 24341-000240 O-RING, 1AS24.0 1 1 1
37 1 194450-52400 BOXASSY, FUSE 1 1 1
39 2 194145-52830  FUSE 10A 3 3 3
40 2 194145-52840  FUSE 15A 5 5 5
41 1 26587-060302  SCREW, M6X30 2 2 2
42 1 194278-52440  SPACER 1 1 1
43 1 194242-53400  LIGHT ASSY, WORKING 2 2 2
(A=*1984.08) (B=*1984.08)
45 2 194242-55420  LENS 4 4 4
(A=*1984.08) (B=*1984.08)
46 2 194242-55430  SCREW 8 8 8
(A=*1984.08) (B=*1984.08)
47 2 194242-55440  WASHER, 12 2 2 2
(A=*1984.08) (B=*1984.08)
48 2 194081-55820  BULB, 12V20W 2 2 2
(A=*1984.08) (B=*1984.08)
49 2 26716-120002 NUT, M12 2 2 2 W
(A=*1984.08) (B=*1984.08)
50 1 194242-53600 LAMP ASSY, STOP 2 2 2 W
(A=*1984.08) (B=*1984.08)
52 2 194242-53620  BULB, 12V21W/5W 2 2 2 W
(A=*1984.08) (B=*1984.08)
53 2 194242-53630 LENS, RED 2 2 2 W
(A=*1984.08) (B=*1984.08)
54 2 194242-53640  LENS, CLEAR 2 2 2
(A=*1984.08) (B=*1984.08)
55 2 194242-55430 SCREW 8 8 8
(A=*1984.08) (B=*1984.08)
56 2 194242-55440  WASHER, 12 2 2 2
(A=*1984.08) (B=*1984.08)
57 2 26776-120002 NUT, LOCK M12 2 2 2
(A=*1984.08) (B=*1984.08)
58 1  194450-53800 LAMP ASSY, LICENSE 1 1 1
(A=*1984.08) (B=*1984.08)
59 2 194450-53810 BULB, 12V/10WG18 1 1 1
(A=*1984.08) (B=*1984.08)
60 2 194450-53820  LENS 1 1 1
(A=*1984.08) (B=*1984.08)
61 2 194450-53830  COVER, LAMP 1 1 1
(A=*1984.08) (B=*1984.08)
62 2 194450-53870  SCREW 5X 70 2 2 2
(A=*1984.08) (B=*1984.08)
63 2 194450-53880 SHADE 1 1 1
(A=*1984.08) (B=*1984.08)
64 1  194990-22030  NUT, M5 2 2 2 W
(A=*1984.08) (B=*1984.08)
65 1  194990-22050  NUT, M8 1 1 1 W

(A=*1984.08)

(B=*1984.08)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.49. ELCTRIC PARTS (2)

0CT10-M21700 Fig.49

(A)=YM4300T (D)=
(B)=YM4300DT B)=
(C)=YM4300DT-M (F)=
No. Lev. Parts No. Description Qty |
A B (€ O (E) (F)
66 1  194450-52150 SWITCH, STOP LAMP 1 1 1 W
(A=*1984.08) (B=*1984.08)
67 1  194278-62530 STAY 1 1 1 W
(A=*1984.08) (B=*1984.08)
68 1 26116-080202 BOLT, M8X 20 PLATED 1 1 1 w
(A=*1984.08) (B=*1984.08)
69 1 26776-120002 NUT, LOCK M12 1 1 1
(A=*1984.08) (B=*1984.08)
70 1 22137-080000 WASHER, 8 1 1 1
(A=*1984.08) (B=*1984.08)

X MARK PARTS: NOT SOLD SEPARATELY.

OLD TYPE

Fig. 49 ELECTRIC PARTS (2)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

= New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

0CT10-M21700 Fig.50

H A)=YM4300T D)=
Fig.50. HOOD EB;:YM4300DT EE;:
(C)=YM4300DT-M (F)=
Fig. 50 HOOD No. Lev. Parts No. Description W @ OO0 6 6 |
1 1  194275-61108  HOOD ASSY 1 1
11 1 10427861101 HOOD ASSY 101 1 S
(A=*1983.07) (B=*1983.07)
2 1 194150-01100  KNOB, LEVER 2 2 2
3 1 194990-22120  NUT, M5 2 2 2
4 1 194990-22120  NUT, M5 101 1
P 5 1 194990-22040  NUT, M6 2 2 2
6 1 194275-61231  PAD (RUBBER) 101 1
7 1 194155-61241  BOLT, HINGE 2 2 2
8 1  194155-61251  BUSH, HINGE 2 2 2
9 1 194275-61250  GRILLE(UPPER), FRONT 101 1
10 1 104275-61281  BRACKET 101 1
1 1 194464-61320  HINGE, HOOD 1 1 1
12 1  194464-61331 STOPPER, HOOD 101 1
13 1 194464-61350-U SEAL PLATE (L) 101 1
14 1 104464-61360-U SEAL PLATE (R) 11 1
15 1 194457-61370  GRILLE, FRONT 101 1
16 1 194275-61380  PAD, RUBBER 2 2 2
17 1 194464-61440  PAD, (RUBBER) 2 2 2
18 1  194464-61450  PAD, (RUBBER) 2 2 2
19 1 194145-61570  WASHER, 10 2 2 2
20 1 19414561640 SCREW, TAPPING M5X16 5 5 5
21 1 194145-61640 SCREW, TAPPING M5X16 4 4 4
22 1 194145-61650  NUT, SPEED M5 4 4 4
23 1 19427861820  LEVER, LOCK 2 2 2
24 1 19415161831  SPRING, LOCK 2 2 2
25 1 194450-64730 EMBLEM 101 1
26 1 194275-64740  ORNAMENT 11 1
27 1 22137-060000 WASHER, 6 2 2 2
28 1 22137-060000 WASHER, 6 2 2 2
29 1 22137-080000 WASHER, 8 1 1 1
30 1 22137-100000 WASHER, 10 101 1
31 1 22137-100000 WASHER, 10 4 4 4
32 1 22360-100000  PIN, SNAP 10 1 1 1
33 1 22360-100000  PIN, SNAP 10 2 2 2
34 1 22417-160250  PIN, COTTER 1.6X25 11 1
35 1 26013060102  BOLT, M6X 10 4 4 4
36 1 26013-080162 BOLT, M8X 16 2 2 2
37 1 26013-100252  BOLT, M10X 25 2 2
39, 591 37-1 1 26013-100202  BOLT, M10X 20 2 2 2 N
=) (Co)
38 1 26116060162  BOLT, M6X 16 PLATED 2 2 2
39 1 26716-120002  NUT, M12 2 2 2
40 1 22137-060000 WASHER, 6 2 2 2
41 1 194145-64100 MIRROW, REAR VIEW 11
411 1 194630-64110  HEAD, MIRROR 1 1 1 s
(A=*1982.) (B=+1982.)
42 1 194450-64130  STAY, REAR MIRROR 101 1
43 1 26013-080142  BOLT, M8X 14 2 2
X MARK PARTS: NOT SOLD SEPARATELY. 431 1 26013-080162 BOLT, M8X 16 2 2 2 N

(A=%) (B=9)

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.50. HOOD

Fig. 50 HOOD

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.50
)=
©®=
=

OLD TYPE

59,591

X MARK PARTS: NOT SOLD SEPARATELY.

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
44 1 194278-61500 BOARD ASSY, DUSH 1 1 1
45 1 194990-22130  NUT, M6 4 4 4
46 1  194990-22120  NUT, M5 6 6 6
47 1 194990-22140  NUT, M8 2 2 2
48 1  194145-61551 GASKET, BONNET 2 2 2
49 1  194145-61560 RUBBER, ABSORBER 2 2 2
50 1 194190-61560  RIVET, 5X6 8 8 8
51 1 194278-61610  PANEL, INSTRUMENT 1 1
51-1 1 194278-61611 PANEL, DUSH BOARD 1 1 1 S
(A=*1983.07) (B=*1983.07)
52 1 194275-61620-R COVER, DUSH BOARD 1 1
52-1 1 194278-61620 COVER, DUSH BORD 1 1 1 S
(A=*1986.03) (B=*1986.03)
53 1 194420-61640  SCREW, TAPPING M5X16 5 5 5
54 1 194145-61650  NUT, SPEED M5 5 5 5
55 1 194278-61661  STAY, PANEL 1 1
55-1 1 194278-61662 STAY, DUSH BOARD 1 1 1 N
(A=*1985.08) (B=*1985.08)
56 1 194278-61670 COVER, GEAR BOX 1 1 1
57 1 194321-61690 SPACER 2 2 2
58 1 26013-080202 BOLT, M8X 20 4 4 4
59 1 26014-060142 BOLT, M6X 14 4 4
59-1 1 194155-05210 BOLT, M6X16 4 4 4 N
(A=) (B=%)
60 1 26011-080162 BOLT M 8X16 2 2 2
61 1 26587-060162  SCREW, M6X16 4 4 4
62 1 194155-05210  BOLT, M6X16 3 3 3
63 1  194464-05400-X PLATE, SEAL 1 1 1
65 2 194464-05420  HINGE, RADIATOR 1 1 1
66 2 194464-05430 COVER (RUBBER) 2 2 2
67 2 194464-05440 COVER (RUBBER) 2 2 2
68 2 194464-05450 PIN 1 1 1
69 2 22137-050000 WASHER, 5 2 2 2
70 2 22417-160100 COTTER PIN 1.6X10 2 2 2
71 1 194275-51210 GROMMET 25 1 1 1
72 1 194275-53350 BONNET, LAMP 2 2 2
73 1 194464-61181 SEAL, HOOD FRONT 1 1 1
74 1 194275-61190 PAD (RUBBER) 1 1 1
75 1  194464-61290  PLATE,BAFFLE 1 1 1
76 1 194275-61470  PAD, (RUBBER) 1 1 1
77 1 194464-61480  PAD, (RUBBER) 2 2 2
78 1 194275-61490  PAD, (RUBBER) 1 1 1
79 1 22157-060000 WASHER, 6 2 2 2 W
(A=%) (B=%)
80 1 194275-27750  PLUG, 7.8 2 2 2
81 1  194990-22130  NUT, M6 2 2 2 W
(A=) (B=%)
82 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 W
(A=%) (B=%)
83 1 194197-56350 GROMMET 1 1 1 W
(A=*1983.07) (B=*1983.07)

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.50

i (A)=YM4300T (D)=
F|g.50. HOOD (B)=YM4300DT (E)=
(C)=YM4300DT-M (F)=
. No. Lev. Parts No. Description Qty I R
Fig. 50 HOOD A (B (© © (B ®
84 1 194275-62310 CAP, RUBBER 10 1 1 1 w

(A=*1986.03) (B=*1986.03)

OLD TYPE

b

59,591

X MARK PARTS: NOT SOLD SEPARATELY.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.51. FENDER & SEAT

FENDER & SEAT

Fig. 51

OLD TYPE

4

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.51
)=
©®=
=

YM4300DT-M

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
1 1 194740-76200 REFLECTOR 2 2 2
3 2 194990-22030  NUT, M5 2 2 2
4 1  194990-22140  NUT, M8 4 4 4
5 1 194990-22140  NUT, M8 6 6 6
6 1 194990-22140  NUT, M8 4 4 4
7 1 194278-62110 FENDER (L) 1 1 1
8 1 194278-62120  FENDER (R) 1 1 1
9 1 194464-62130 FENDER (L), SUB. 1 1 1
10 1 194464-62140  FENDER (R), SUB. 1 1 1
11 1 194130-62160 RUBBER, ABSORBER 8 8 8
12 1 194130-62180 WASHER 6 6 6
13 1 194278-62211 BRACKET, FENDER 1 1 1
14 1 194145-62220-R STAY (L), WORK RIGHT 1 1
14-1 1 194370-62220  STAY (L), FENDER 1 1 1 S
(A=*1983.09) (B=*1983.09)
15 1 194278-62221 BRACKET, FENDER 1 1 1
16 1  194145-62230-R STAY (R), WORK RIGHT 1 1
16-1 1 194370-62230  STAY (R) 1 1 1 S
(A=*1983.09) (B=*1983.09)
17 1 194145-62241  BOLT, STEPPED 4 4 4
18 1  194145-62260 RUBBER, ABSORBER 12 12 12
19 1 194145-62280 WASHER 4 4 4
20 1 194450-62410 BAR, ASSIST 2 2 2
21 1  194145-62420 RUBBER, CUSHION 4 4 4
22 1 194145-64430 GROMMET, 12 2 2 2
23 1 22137-120000 WASHER, 12 4 4 z
(A=) (B=%)
24 1 22217-120000 WASHER, SPRING 12 4 4 z
(A=%) (B=%)
25 1 22217-120000  WASHER, SPRING 12 6 6 6
26 1 22217-120000 WASHER, SPRING 12 20 20
26-1 1 22217-120000 WASHER, SPRING 12 2 2 2 K
(A=*1983.12) (B=*1983.12)
27 1 26116-120802 BOLT, M12X 80 PLATED 2 2 2
28 1 26116-120352 BOLT, M12X 35 PLATED 18 18
28-1 1 26013-120302 BOLT, M12X 30 18 18 16 N
(A=*1983.12) (B=*1983.12)
29 1 26587-080122  SCREW, M8X12 6 6 6
30 1 26587-080122  SCREW, M8X12 4 4 4
31 1 26716-120002 NUT, M12 4 4
31-1 1 194990-22160  NUT, M12 4 4 4 N
(A=) (B=%)
32 1 26716-120002 NUT, M12 6 6 6
33 1 194464-62511 STEP (L) 1 1 1
34 1 194278-62520  STEP (R) 1 1 1
35 1 194145-62530 SPACER 2 2 2
36 1 22137-100000 WASHER, 10 4 4
36-1 1 22137-100000 WASHER, 10 5 5 5 K
(A=%) (B=%)
37 1 26013-100202 BOLT, M10X 20 2 2
37-1 1 26013-100252 BOLT, M10X 25 3 3 3 N

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS
Fig.51. FENDER & SEAT

OLD TYPE

FENDER & SEAT

Fig. 51

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.51
)=
©®=
=

YM4300DT-M

No. Lewv. Parts No. Description |
A B (€ O (E) (F)
(A=%) (B=%)

38 1 26013-100382 BOLT, M10X 38 2 2 2

39 1 194278-63221 BRACKET 1 1 1

40 1 26013-080202 BOLT, M8X 20 4 4 4

41 1  194145-64410-R BOX, TOOL 1 1 1

42 1 194278-64420 SPACER 25X5X45 2 2

42-1 1 23027-040044  PIPE, 15AX 44 2 2 2 N

(A=*1983.12) (B=*1983.12)

43 1  194145-64430 GROMMET, 12 1 1 1

44 1 194990-22050  NUT, M8 4 4 4

45 1 194278-63110 SEAT, OPERATOR 1 1 1

46 2 194278-63120  SUSPENSION, SEAT 1 1 1

47 2 194278-63130  PAN 1 1 1

48 2 26116-080162 BOLT, M8X 16 PLATED 8 8 8

49 2 22217-080000  WASHER, SPRING 8 12 12 12

50 2 194278-63140  BEARING, HALF 4 4 4

51 2 194278-63150 RETAINER, BEARING 2 2 2

52 2 194278-63160  RAIL, SLIDE L 1 1 1

53 2 194278-63170 RAIL, SLIDE R 1 1 1

54 2 194278-63180  WASHER 4 4 4

55 2 26116-080252 BOLT, M8X 25 PLATED 4 4 4

56 2 26716-080002 NUT, M8 4 4 4

57 2 194278-63250  PIPE, ARMREST 1 1 1

58 2 194278-63260  ARMREST 2 2 2

59 2 26116-060302 BOLT, M6X 30 PLATED 4 4 4

60 2 22217-060000 WASHER, SPRING 6 8 8 8

61 2 194278-63270  BRACKET, HITCH 1 1 1

62 2 194278-63280  BUSH, HALF 4 4 4

63 2 26116-060162 BOLT, M6X 16 PLATED 4 4 4

64 1 194275-62310  CAP, RUBBER 10 4 4 z
(A=*1983.09) (B=*1983.09)

65 1  194145-64430 GROMMET, 12 2 2 z
(A=*1983.09) (B=*1983.09)

66 1 26587-080122  SCREW, M8X12 2 2 2

67 1 194990-22140  NUT, M8 2 2 2

68 1 22157-080000 WASHER, 8 2 2 2

69 1 194990-22060  NUT W/WASHER 10 4 4 4 W
(A=*1983.09) (B=*1983.09)

70 1 194278-62311 BRACKET, LICENSE 1 1 1
(A=*1983.09) (B=*1983.09)

71 1 26116-100162 BOLT, M10X 16 PLATED 4 4 4
(A=*1983.09) (B=*1983.09)

72 1 194458-62360 BRACKET, SOCKET 1

73 1 26013-120402 BOLT, M12X 40 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.52

Fig.52. THREE-POINT HITCH (=00t o-
(C)=YM4300DT-M (F)=
Fig. 52 THREE—POINT HITCH No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
1 1  794457-71100-X LINKASSY, TOP 1 1 1
2 2 794130-71410 PIN ASSY, BALL 2 2 2
3 2 194145-71500 TURNBUCKLE 1 1
3-1 2 194286-71500-X TURNBUCKLE, TOP LINK 1 1 1 S
(A=%) (B=%)
4 2 194145-71600 LINKASSY, TOP R 1 1
4-1 2 194322-71600 LINK(R.H.SCREW), TOP 1 1 1 S
(A=*1983.10) (B=*1983.10)
5 2 194145-71700 LINK ASSY, TOP L 1 1
5-1 2 194322-71700 LINK(L.H.SCREW), TOP 1 1 1 S
(A=*1983.10) (B=*1983.10)
6 2 194150-71230 PIN, LINK 2 2
6-1 2 194150-71230 PIN, LINK 1 1 1 K
(A=%) (B=%)
7 2 26756-240002 NUT, LOCK M24 1 1 1
8 2 22351-040024 PIN, SPRING 4.0X24 2 2 2
9 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
9-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 1 N
(A=%) (B=*)
10 2 195080-15060 PIN, HITCH 1 1 1 w
(A=) (B=%)
11 1 794330-72100-X LINK (R) ASSY, LIFT 1 1 1
12 2 194145-72601 GEAR ASSY, ADJUSTING 1 1 1
13 3 194145-72671 GEAR, ADJUSTING 1 1 1
14 3 24761-060000 NIPPLE, GREASE MT6X1 1 1
14-1 3 24764-060000 NIPPLE, GREASE MT6X1 1 1 1 N
(A=) (B=%)
15 3 194145-72611-X HOUSING, ADJUST 1 1 1
16 3 194145-72620 PINION, ADJUST 1 1 1
17 3 194145-72630-X HANDLE 1 1 1
18 3 194145-72641 COLLAR, HANDLE 1 1 1
19 3 194080-08240 BALL BEARING 1 1 1
20 3 194145-72710 STOPPER 1 1 1
21 3 22351-060020 PIN, SPRING 6.0X20 1 1 1
22 3 22351-060025 PIN, SPRING 6.0X25 1 1 1
23 3 27231-450000 PLUG 45 1 1
23-1 3 27233-450000 PLUG, 45 1 1 1 N
(A=%) (B=*)
24 2 194330-72800 LINKASSY (R), LIFT 1 1 1
25 2 794130-71410 PIN ASSY, BALL 1 1 1
26 2 24761-060000 NIPPLE, GREASE MT6X1 1 1
26-1 2 24764-060000 NIPPLE, GREASE MT6X1 1 1 1 N
(A=) (B=%)
27 2 194330-72550 PIN, LIFT YOKE 1 1 1
28 2 194330-72560  STOPPER 1 1 1
29 2 194145-72750-X JOINT, CROSS 1 1 1
30 2 194145-72761 PIN, JOINT 1 1 1
31 2 194145-72841-X COVER, DUST 1 1 1
32 2 22137-160000 WASHER, 16 1 1 1
33 2 22351-040020 PIN, SPRING 4.0X20 1 1 1

34 2 22351-050010 PIN, SPRING 5.0X10 1 1 1

Yes Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.52

Fig.52. THREE-POINT HITCH (=00t o-
(C)=YM4300DT-M (F)=
Fig. 52 THREE—POINT HITCH No. Lev. Parts No. Description @ ® (C)Q I{D) ©® © |
35 2 22360-160000 PIN, SNAP 16 1 1 1
36 2 22242-000150 RING, 15 1 1 1
37 1  794330-72200-X LINK (L) ASSY, LIFT 1 1 1
38 2 194330-72500 LINKASSY (L), LIFT 1 1
38-1 2 194457-72300 LINK(L) ASSY, LIFT 1 1 1 S
(A=*1983.11) (B=*1983.11)
39 2 794130-71400 PIN ASSY, BALL 1 1 1
40 2 194330-72550 PIN, LIFT YOKE 1 1 1
41 2 194330-72560  STOPPER 1 1 z
(A=) (B=%)
42 2 22360-160000 PIN, SNAP 16 1 1 1
43 1 794278-73100-X LINKASSY, LOWER 2 2 2
44 2 194278-73500 LINK, LOWER 2 2 2
45 2 794130-71410 PIN ASSY, BALL 2 2 2
46 1  194145-73150  SPRING, LOCK 1 1 1
47 1  194464-73180 PIN, LOWER LINK 2 2 2
48 1 22217-120000 WASHER, SPRING 12 6 6 6
49 1 26116-120352 BOLT, M12X 35 PLATED 6 6 6
50 1 794278-74600-X CHAIN ASSY, CHECK 2 2 2
51 2 194370-74500-U CHAIN ASSY, CHECK 2 2 2
52 2 194370-74600-U CHAIN ASSY, CHECK 2 2 2
53 2 24761-060000 NIPPLE, GREASE MT6X1 2 2
53-1 2 24764-060000 NIPPLE, GREASE MT6X1 2 2 2 N
(A=) (B=%)
54 2 194450-74630 PIN, SHACKLE SA10 2 2 2
55 2 194450-74670  TURNBUCKLE 2 2 2
56 2 194145-75250 RING, STOPPER 2 2 2
57 2 22217-160000 WASHER, SPRING 16 2 2 2
58 2 22351-040016 PIN, SPRING 4.0X16 4 4 4
59 2 26736-160002 NUT, M16 2 2 2
60 2 26756-160002 NUT, LOCK M16 2 2 2
61 1 22217-120000 WASHER, SPRING 12 4 4 4
62 1 22217-120000 WASHER, SPRING 12 4 4 4
63 1 26116-120352 BOLT, M12X 35 PLATED 4 4 4
64 1 26116-120352 BOLT, M12X 35 PLATED 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Fig. 53 LABELS (1)

0CT10-M21700 CHASSIS
Fig.53. LABELS (1)

30
31

## 2% 7 MM 30008 055 )

#2%E70.15 CBMM)

32

SIIRIRSNY)

N

X53

GEAR OIL|

AMGTREY
AT 8.

nay

4o FREANY

WK UNAREY

3T90TH:

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.53
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 194457-65750 LABEL 1 1
2 1 194457-65771 LABEL, NAME PLATE 2

3 1  194458-65772 LABEL (MODEL) 1
4 1 194457-65760 LABEL 1 1
5 1 194151-65310 LABEL, PILOT LAMP 1 1
6 1 194278-65310 LABEL, MAIN SHIFT 1 1
7 1 194278-65340 LABEL, CREEP 1

8 1 194278-65340 LABEL, CREEP 1
9 1 194278-65350 LABEL, CLUTCH PEDAL 1 1
10 1  194145-65350 LABEL,ENGINE START 1 1
11 1  194150-65360 LABEL, WARKING 1 1
12 1 194145-65430 LABEL,THROTTLE LEVER 1 1 V4

(A=9) (B=9)

13 1 194130-65440 LABEL, DIFF. LOCK 1 1
14 1 194145-65450 LABEL, DECOMPRESSION 1 1
15 1 194145-65461 LABEL,CLUTCH CAUTION 1 1
16 1 194312-65550 LABEL, LUBRICATION 1 1
17 1  194145-65571 LABEL, CUATION 1 1
18 1 194278-65610 LABEL, P.T.O CHANGE 1 1
19 1 194240-65630 LABEL, GEAR OIL 1 1
20 1 194278-65640 LABEL, WORKING 1 1
21 1 194278-65651 LABEL, CREEP LOCK 1 1
22 1 194450-65650 LABEL, DRAFT CHANGE 1 1
23 1 194150-65660 LABEL, CAUTION 1 1
24 1 194145-65670 LABEL, FUEL LNDICAT. 1 1
25 1 194450-65690 LABEL, POWER OUTLET 1 1
26 1 194190-65710 LABEL, P.T.0. COVER 1 1
27 1  194310-65720 LABEL, KEY SWITCH 1 1
28 1  194145-65730 LABEL, RANGE SHIFT 1 1
29 1  194450-65740 LABEL, SLOW RETURN 1 1
30 1 194450-65860 LABEL, POSITION 1 1
31 1 194450-65870 LABEL, DRAFT 1 1
32 1 194278-65910 LABEL, CAUTION 1 1
33 1 194450-65920 LABEL, PEDAL CAUTION 1 1
34 1 194740-73450 LABEL, HYDRAULIC 1 1
35 1 194990-22120 NUT, M5 2 2
36 1 194450-64730 EMBLEM 1 1
38 1 194320-65680 LABEL, DRAFT LOCK 1 1
40 1 194990-22120 NUT, M5 1

41 1 194275-64740 ORNAMENT 1 1
42 1 194278-65670 LABEL, CAUTION 1 1
44 1 102210-07990 RIVET 4 4
45 1 124767-07170 LABEL, VALVE ADJUST. 1 1
46 1 124767-12660 LABEL, AIR CLEANER 1 1
47 1 121250-07150 LABEL, WATER DRAIN 1 1
48 1 124450-44800 LABEL, RADIATOR 1 1
49 1 121850-44830 LABEL, RESERVE TANK 1 1
50 1 124060-44900 LABEL, ANTI-FREEZE 1 1
51 1 121423-51920 LABEL, PUMP 1 1
52 1 194458-65780 LABEL (MODEL) 1
54 1 194278-65550 LABEL, LIGHT 1 1 W

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.53

i (A)=YM4300T (D)=
F|g53 LABELS (1) (B)=YM4300DT (E)=
(C)=YM4300DT-M (F)=

No. Lev. Parts No. Description Qty |

A ® € O E ©

) (8=

GEAR OIL|

X MARK PARTS: NOT SOLD SEPARATELY.

30
31

4o FREANY
o252

4757 BRERY

24

#2%E70.15 CBMM)

## 2% 7 MM 30008 055 )

nay

Fig. 53 LABELS (1)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.54. LABELS (2)

Fig. 54 LABELS (2)

X MARK PARTS: NOT SOLD SEPARATELY.

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.54
)=
©®=
=

No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 194990-22120 NUT, M5 2
2 1 194990-22120 NUT, M5 1
3 1  194450-64730 EMBLEM 1
4 1 194275-64740 ORNAMENT 1
5 1 194270-65310 LABEL, PILOT 1
6 1 194458-65340 LABEL, CREEP 1
7 1 194242-65350 LABEL, ENG. STARTING 1
8 1  194458-65360 LABEL, FLASHER 1
9 1 194240-65441 LABEL, DIFF. LOCK 1
10 1 194242-65450 LABEL, DECOMPRESSION 1
11 1 194242-65460 LABEL,CLUTCH CAUTION 1
12 1 194240-65511 LABEL,HYDRAULIC LIFT 1
13 1 194271-65550 LABEL, LUBRICATION 1
14 1 194458-65550 LABEL, LIGHTING 1
15 1 194270-65570 LABEL, SLOW RETURN 1
16 1 194273-65611 LABEL, P.T.O. SHIFT 1
17 1 194242-65620 LABEL, WARNING 1
18 1 194447-65621 LABEL, 4-DRIVE WHEEL 1
19 1 194242-65630 LABEL, GEAR OIL 1
20 1 194270-65650 LABEL, P. D. CHANGE 1
21 1 194292-65650 LABEL, DRAFT LOCK 1
22 1 194458-65650 LABEL, CREEP LOCK 1
23 1 194242-65660 LABEL, CAUTION 1
24 1 194242-65670 LABEL, FUEL LNDICAT. 1
25 1 194275-65710 LABEL, MAIN SHIFT 1
26 1 194242-65720 LABEL, KEY SWITCH 1
27 1 194270-65730 LABEL, RANGE SHIFT 1
28 1 194457-65750 LABEL 1
29 1 194457-65760 LABEL 1
30 1  194458-65772 LABEL (MODEL) 1
31 1 194458-65780 LABEL (MODEL) 1
33 1 121243-07150 LABEL 1
34 1 124742-07160 LABEL, VALVE ADJUST. 1
35 1 124742-12490 LABEL,AIR CLEANER 1
36 1 124742-44800 LABEL, RADIATOR 1
37 1 124742-44810 LABEL, SUB-TANK 1
39 1 102210-07990 RIVET 4
40 1 124742-12520 LABEL, PRE-CLEANER 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS

Fig.55. DRAWBER (1)

Fig. 55 DRAWBAR (1)

/@ !
" f ’
13-1
OLD TYPE
13

(A)=YM4300T
(B)=YM4300DT
(C)=YM4300DT-M

0CT10-M21700 Fig.55
)=
©®=
=

No. Lewv. Parts No. Description |
A B (€ O (E) (F)

1 1 794457-75700 DRAWBER KIT 1 1

2 2 194278-75211 HITCH, DRAWBER 1 1

3 2 194464-75430  PIN, HITCH 19X54 1 1

4 2 194464-75440 PIN, STOPPER 12X70 2 2

5 2 194464-75720 BRACKET 1 1

6 2 194080-75790 PIN, SNAP 28 1 1

7 2 22360-120000  PIN, SNAP 12 2 2

8 2 26013-140302 BOLT, M14X 30 6 6

9 2 194450-75810  BRACKET 1 1

9-1 2 194180-75810  BRACKET, CLEVIS 1 1 S

(A=%) (B=*)

10 26116-160702 BOLT M16X 70 PLATED 2 2

11 2 26716-160002 NUT, M16 2 2

12 2 22217-160000 WASHER, SPRING 16 2 2

13 2 194450-75750  PIN, HITCH 32 1 1
13-1 2 194180-75750  PIN 25 1 1 S

(A=%) (B=%)
14 2 194080-75790  PIN, SNAP 28 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.56

Fig.56. DRAWBER (2) et o
(C)=YM4300DT-M (F)=
. No. Lev. Parts No. Description Qty |
Fig. 56 DRAWBAR (2) A (B) () O (B ¢
1 1 794458-75700 DRAWBER KIT 1
/ 2 2 194278-75211 HITCH, DRAWBER 1
e 3 2 194464-75430 PIN, HITCH 19X54 1
4 2 194464-75440 PIN, STOPPER 12X70 2
5 2 194458-75720 BRACKET, DRAWBER 1
6 2 194180-75750 PIN 25 1
7 2 194080-75790 PIN, SNAP 28 1
8 2 194080-75790 PIN, SNAP 28 1
9 2 194180-75810 BRACKET, CLEVIS 1
10 2 22217-160000 WASHER, SPRING 16 2
11 2 22360-120000 PIN, SNAP 12 2
12 2 26013-140302 BOLT, M14X 30 6
13 2  26116-160702 BOLT M16X 70 PLATED 2
14 2 26716-160002 NUT, M16 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.57

; A)=YMA4300T D)=

Flg o7. TOOLS EB;:YM4300DT EE;:

(C)=YM4300DT-M (F)=

No. Lev. Parts No. Description Qty |
Fig. 57 TOOLS A (B) () O (B ¢
1 1 794256-82100 TOOLS KIT 1 1 1
2 2 194740-80121 HAMMER, 1 POUND 1 1 1
3 2 194080-82110 WRENCH 17X19 1 1 1
4 2 194320-82110 JACK 1 1 1
5 2 28170-001500 PLIER 1 1 1
6 2 194080-82180 GAUGE, TIRE 3.5KG 1 1 1
7 2 194130-82190 PUMP, GREASE 1 1 1
8 2 194145-82240 WRENCH 26 1 1 1
9 2 104200-92350 DRIVER, SCREW 1 1 1
10 2 28110-080100 SPANNER, 8X10 1 1 1
11 2 28110-100130 SPANNER, 10X13 1 1 z
(A=9) (B=%)

12 2 28110-120140 SPANNER, 12X14 1 1 1
13 2 28110-170190 SPANNER, 17X19 1 1 1
14 2 28110-220240 SPANNER, 22X24 1 1 1
15 2 28110-260320 SPANNER, 26X32 1 1 1
16 2 28110-270300 SPANNER, 27X30 1 1 1
17 2 194278-82240 WRENCH 22 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CT10-M21700 CHASSIS 0CT10-M21700 Fig.58

i (A)=YM4300T (D)=
Fig.58. FRONT & REAR WHEEL WEIGHT (evmasoor o
(C)=YM4300DT-M (F)=
. No. Lev. Parts No. Description Qty |
Fig. 58 FRONT & REAR WHEEL WEIGHT A B (€ O (E) (F)
1 1 194080-81111-R WEIGHT 20KGS. FRONT 8 8 8
2 1 1T7051-10000 REAR WHEEL WEIGHT 40 2 2 2
3 1 22217-160000 WASHER, SPRING 16 8 8 8
4 1 26116-160702 BOLT M16X 70 PLATED 8 8 8
5 1 26716-160002 NUT, M16 8 8 8
6 1 1T7051-10000 REAR WHEEL WEIGHT 40 6 6 6
7 1 22217-160000 WASHER, SPRING 16 24 24 24
8 1 26116-160702 BOLT M16X 70 PLATED 24 24 24
6
\
7
8 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
101147-59810 11 46 105015-55040 23 2 -2 121250-14100 7 5 121252-42200
15 47 105015-55070 23 44 121250-21200 9 8 121252-42240
101158-11230 4 42 106100-59060 15 34 121250-26201 2 27 121252-42260
48 110250-53150 14 8 121250-26210 2 28 121252-42290
54 42 69 121250-26400 2 29
60 110250-55610 15 13 121250-35090 11 18 121252-44510
101304-59020 15 30 23 40 121250-44901 12 35 121252-44600
101504-55041 23 2 111100-11230 4 42 -1 21 5 121252-44760
101504-55051 23 3 48 -1 121250-49101 12 41 121252-49030
46 54 -1 121250-49110 12 47 121252-49250
101504-55101 23 4 60 -1 121250-49121 12 42 121252-77331
101704-11450 4 31 113200-53110 14 5 121250-49150 12 48 121254-02140
20 19 113200-53120 14 7 121250-49160 12 49 121254-02370
101720-55750 15 7 120130-11160 4 5 -2 121250-55610 15 16 121254-02380
23 34 120220-03660 4 75 121250-55620 15 14 121254-21650
102103-55520 15 12 121120-13580 6 11 -1 121250-59550 15 44 121254-55510
20 46 121120-59500 15 39 121250-59810 15 20
23 39 121120-59560 15 45 121250-59820 15 21 121254-55600
102210-07990 3 2 121120-66100 16 13 121250-59830 15 22 121257-55720
53 44 121150-02300 1 71 121250-59850 15 25 121257-55730
54 39 121150-51460 13 18 121250-59860 15 27 121257-55731
103338-11180 4 10 121243-07150 54 33 121250-61600 16 6 121258-26160
103338-11190 4 11 121250-01522 1 29 121250-66400 16 19 121258-66000
103338-14200 7 6 121250-01600 1 34 121250-66801 16 34 121267-44741
103854-11490 4 37 121250-01751 1 43 121250-66860 16 38 121370-11310
20 21 20 10 121250-66870 16 39
103854-53120 14 6 121250-01791 1 31 121250-77210 17 7 121400-01640
103854-53180 14 14 121250-01850 1 46 121252-01230 1 23 121400-77010
103854-59201 15 36 121250-01951 1 51 121252-01550 2 3
103854-66420 16 17 121250-01990 1 11 121252-11260 4 33 121420-01300
104200-03641 4 73 20 2 121252-12050 5 4
104200-55321 15 4 121250-02070 1 66 121252-12060 5 5 121420-01760
23 31 70 121252-12200 5 9
104200-55330 15 5 121250-02100 1 21 121252-12210 4 20
23 32 121250-02110 1 58 121252-13660 6 24 121420-66010
104200-55341 15 6 121250-02120 1 65 121252-13670 6 25 121422-11080
23 33 121250-02130 1 69 121252-18090 8 28 121422-11101
104200-55750 15 8 121250-02220 1 59 20 28 121422-11110
23 35 121250-02450 7 9 121252-18140 8 29 121422-12220
104200-59170 15 35 121250-03610 4 72 121252-18190 8 30 121422-39050
20 47 121250-03740 4 79 20 29 121422-39060
104200-92350 57 9 121250-03751 4 80 121252-32200 11 11 121422-44581
104407-44480 11 39 121250-03761 4 81 121252-39030 11 28 121422-44740
104511-11120 4 9 121250-03770 4 82 121252-39150 11 31 121422-49011
104511-11370 4 13 121250-03783 4 85 121252-39200 11 43 121422-49021
104600-22300 10 8 121250-07150 3 5 121252-39450 11 51 121422-59570
104600-22400 10 9 53 47 21 4 121423-01330
104700-11350 4 14 121250-11550 4 16 121252-42000 12 1
104900-53080 14 3 121250-13520 6 22 121252-42120 12 8 121423-11410
105015-55040 23 2 -1 20 26 121252-42121 12 8 -1 121423-11420




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
121423-11450 4 36 124060-11290 4 62 124450-11800 4 5-1 124550-51320
20 20 124060-21660 9 13 124450-11810 4 6 -1 124550-51341
121423-13490 6 9 124060-44900 3 8 124450-14120 7 4 124550-51350
121423-13580 6 11 53 50 124450-14400 7 7
121423-13610 6 12 124060-59380 15 37 124450-23100 10 12 124550-51370
121423-13620 6 13 124060-77680 15 46 124450-23200 10 13
121423-13650 6 16 50 124450-23300 10 14 124550-51590
121423-18010 8 1 124066-59100 15 43 124450-23350 10 15 124550-55700
121423-18050 8 2 124085-35300 11 21 124450-26410 2 30
121423-21590 9 9 124085-35350 11 27 124450-32020 11 15 124550-59030
121423-22091 10 1 124160-01532 2 4 20 30 124550-59090
121423-51920 3 9 20 13 124450-35070 11 17 124550-66370
53 51 124160-01650 1 44 124450-35110 11 20 124550-77020
121423-55700 23 28 124160-01751 4 70 20 31
121424-12040 5 3 124160-01863 1 47 124450-39240 11 48 124550-77030
121424-12100 5 1 20 11 124450-44410 12 11 124550-77250
121424-12400 5 19 124160-01910 1 10 20 36 124550-77710
121424-12500 5 14 124160-21700 9 14 124450-44550 12 32 124732-49261
121424-12550 5 21 124160-34844 1 32 124450-44560 12 29
121424-12560 5 22 20 8 124450-44590 12 18 124732-49262
121424-12630 5 16 124160-39140 11 29 124450-44800 3 6
121424-12640 5 17 44 53 48 124732-49531
121424-12650 5 18 124160-49480 1 22 124450-51301 13 10 124736-49540
121424-12660 5 20 124220-21130 9 7 124450-61110 16 2
121424-13490 6 9 -1 124220-51890 13 45 124450-61200 16 3 124742-07160
121424-44500 12 17 124223-39900 11 33 124450-61220 16 4 124742-12490
121424-55700 23 28 -1 124227-21920 9 4 124450-66411 16 20 124742-12520
121450-11900 6 23 124240-51100 13 3 124450-66420 16 21 124742-44800
20 27 124240-51550 13 27 124450-66430 16 22 124742-44810
121450-42310 12 6 124250-03640 4 74 124450-66510 16 26 124750-42050
121450-44530 12 28 124250-91400 2 34 124450-66550 16 29
121462-03740 4 80 -1 124250-91412 2 35 124450-66822 16 35 124750-42350
121465-11950 4 30 -1 20 16 124460-02150 1 60 124756-77040
121465-59950 15 28 -1 124450-01210 1 4 124460-03650 4 87
121470-44540 12 31 4 -1 124460-03663 4 88 124756-77200
121492-01335 1 28 -1 124450-01211 1 5 20 25 124756-77210
121750-11090 4 4 124450-01230 1 6 124460-11270 4 15
121750-13630 6 14 124450-01240 1 7 124460-11340 4 12 124756-77390
121750-13640 6 15 124450-01250 1 8 124460-11360 4 65 124764-02130
121750-59090 15 42 124450-01512 2 18 124460-66440 16 23 124766-59050
121750-59890 48 77 20 14 124460-66611 16 31
49 6 124450-01610 1 35 124464-02150 20 12
121850-44830 3 7 124450-01800 2 17 124465-44950 12 36
53 49 124450-01980 12 46 20 37 124767-07170
121850-55710 23 41 20 39 124550-01300 1 27
122117-51560 13 31 124450-07300 2 24 20 5 124767-12570
122710-21350 9 3 124450-11161 4 5 124550-01901 1 9 124767-12580
123325-59100 15 23 124450-11171 4 6 124550-21600 9 11 124767-12660
123325-59110 15 24 124450-11681 4 19 124550-35110 11 19
124060-01050 1 3 20 18 21 3 124770-53000




Parts No. Index

Parts No.

124770-53000
124950-26021

124950-51670
129150-11170
129350-44760
129350-49800

129350-77050
129350-77051
129354-59011
135210-61090
160260-01610
160260-01800
171009-44760
172100-53200

172400-02410
173400-11900
174100-54120
174307-51170
174307-51181
174307-51190
174307-51270

174307-51450
174307-51510
174307-51550
174307-51560
174307-51700
194065-41210
194080-08240
194080-09230

194080-15320
194080-15550
194080-27172
194080-27190
194080-27252
194080-37781

194080-51430
194080-51510
194080-57202
194080-58810

194080-58820

194080-75790

Fig. No.

21

DO ~N~N00D~wW

. No.

Parts No.
194080-75790

194080-81111-R

194080-82110
194080-82180
194081-54110
194081-54120
194081-54131
194081-54151
194081-54210
194081-54221
194081-54230
194081-54240
194081-55820

194082-12960
194082-12970
194082-34920

194110-25220
194110-37691
194130-04271
194130-04320
194130-04750
194130-11580
194130-12720
194130-15720
194130-15740
194130-15750
194130-15770
194130-22280

194130-24171
194130-24180
194130-24214
194130-24221
194130-24290
194130-24411
194130-24422
194130-24430
194130-24441
194130-24452
194130-25250
194130-25922
194130-25951
194130-26340
194130-26350
194130-26370
194130-27332

Fig. No.

Ref. No.
14

Parts No.

194130-27490
194130-27530
194130-27540
194130-32260
194130-33111
194130-33120
194130-33150
194130-33161
194130-33170
194130-33180
194130-33190

194130-33452
194130-34840

194130-37730

194130-37730-U

194130-37740

194130-42130
194130-43290
194130-43351
194130-43410
194130-44230
194130-44241
194130-44422
194130-44480
194130-48650
194130-62160
194130-62180
194130-65440
194130-82190
194134-01360
194136-51410
194141-28430
194145-01110
194145-01260
194145-01350
194145-04810
194145-11350
194145-11511
194145-11521
194145-11550

Parts No.

194145-11570
194145-11630
194145-11650

194145-11801-K

194145-11820
194145-11860
194145-11870
194145-11910
194145-11920

194145-11930
194145-11970
194145-11980
194145-11990
194145-12611
194145-12630
194145-12640

194145-12900-Q

194145-15560

194145-15651
194145-22261

194145-22430

194145-24220
194145-24560
194145-24570
194145-27151
194145-27160
194145-27450

194145-27850
194145-27860
194145-31750
194145-32121
194145-32650
194145-32710
194145-32720
194145-32730
194145-32740
194145-33200
194145-33211
194145-33480
194145-33490
194145-34360

Fig. No.

24

Ref. No.




Parts No. Index

Parts No.

194145-34370
194145-34380
194145-34390
194145-36551
194145-36630
194145-36651
194145-36810
194145-37471

194145-37540-R

194145-37560
194145-37570
194145-42830
194145-43310
194145-44112
194145-44210
194145-48370
194145-48510
194145-51130
194145-51140
194145-51150
194145-51180
194145-51550
194145-51620

194145-52830
194145-52840
194145-53200
194145-53210
194145-53310
194145-55291
194145-61551
194145-61560
194145-61570
194145-61640

194145-61650

194145-62220-R
194145-62230-R

194145-62241

194145-62260
194145-62280
194145-62420
194145-62530
194145-64100

194145-64410-R

194145-64430

Fig. No.

34
34
34

Ref. No.

25
26
27
2
5

Parts No.

194145-65350
194145-65430
194145-65450
194145-65461
194145-65571
194145-65670
194145-65730
194145-71500
194145-71600
194145-71700
194145-72601
194145-72611-X
194145-72620
194145-72630-X
194145-72641
194145-72671
194145-72710
194145-72750-X
194145-72761
194145-72841-X
194145-73150
194145-75250
194145-82240
194146-21120

194146-21131
194146-21150
194146-21160
194146-21161
194150-01190
194150-01270
194150-01370
194150-21910
194150-22250

194150-22480

194150-24270

194150-27540

[EnY
O o
CWONOOITOONUCITTOONO ™

[EEN
an
a b

-1
-1

Parts No.

194150-37530
194150-65360
194150-65660
194150-71230

194151-04260

194151-24770

194151-37730-U

194151-46610
194151-46640

194151-55100
194151-55110
194151-55120
194151-55820

194151-57100
194151-57210
194151-61831
194151-63250
194151-65310
194155-05210

194155-52110
194155-52190
194155-53120
194155-55810
194155-55820
194155-61241
194155-61251
194162-58830

194180-01530
194180-04750
194180-12550
194180-12650
194180-15530
194180-15830
194180-51640
194180-75750

-1

-1

-1
-1

-1
-1

Parts No.
194180-75810

194190-11520

194190-26860
194190-27280
194190-61560
194190-65710
194197-01160
194197-48330
194197-48340
194197-48350
194197-56350
194205-63550
194240-65441
194240-65511
194240-65630
194241-28520
194241-28530
194242-51130
194242-53400
194242-53600
194242-53620
194242-53630
194242-53640
194242-55420
194242-55430

194242-55440

194242-65350
194242-65450
194242-65460
194242-65620
194242-65630
194242-65660
194242-65670
194242-65720

194250-48301-X
194250-48321-X

194250-48331
194250-48371
194250-48391
194250-48450
194250-51420
194250-51660
194256-34160
194270-16100
194270-51141
194270-65310




Parts No. Index

Parts No.

194270-65570
194270-65650
194270-65730
194271-65550
194273-47770

194273-47910
194273-65611
194274-13300
194274-13340
194274-13350
194274-13360

194274-13550
194274-13570

194274-13580

194274-13900
194274-13910
194274-13920
194274-14620
194274-21170
194274-21220
194274-21410
194274-21422
194274-21423
194274-21500
194274-21550
194274-21600
194274-21640
194274-21670
194274-21690
194274-21710

194274-21720

-1
-1
-1

Parts No.
194274-21730

194274-21740
194274-21800
194274-21900
194274-22090
194274-22150
194274-22160
194274-22170
194274-22242
194274-22290
194274-22312
194274-22470
194274-25140
194274-25230

194274-28240
194274-28340

194275-01441-U

194275-01500
194275-04251
194275-15650
194275-24210
194275-24220
194275-26910
194275-27750

194275-27950
194275-34730

194275-48400
194275-51210

194275-51510
194275-51660
194275-52121
194275-53350

Parts No.

194275-56900
194275-61103
194275-61190
194275-61231
194275-61250
194275-61281
194275-61380
194275-61470
194275-61490

194275-61620-R

194275-62310

194275-64740

194275-65710
194278-01140
194278-04111
194278-04210
194278-04270
194278-05140

194278-05150

194278-05151

194278-11111

194278-11180
194278-15200
194278-15201
194278-15210

194278-15220

194278-15300
194278-15520
194278-15650
194278-15830
194278-15850
194278-16100
194278-16130
194278-17710

194278-17750-X

194278-17810

194278-21100

194278-21140

Ref. No.

o
PRP~NENNNNNRPRPORW

PRPNRPONOOWR W PR OORE
ARPRPPNNOOOURARONRRROO

-1
-1

-1
-1
-1

Parts No.
194278-21211

194278-21250
194278-22111
194278-22120
194278-22130
194278-22140
194278-22150
194278-22160
194278-22190
194278-22210
194278-22410
194278-22510

194278-22610
194278-22620
194278-22630
194278-22640
194278-22650
194278-22660
194278-22680
194278-24140
194278-24150
194278-24310

194278-24320

194278-24450
194278-24460
194278-24470
194278-24480
194278-24490
194278-25200
194278-25250
194278-25260
194278-25300
194278-25310
194278-25700
194278-25750
194278-25800

Fig. No.

31
32
31




Parts No. Index

Parts No.

194278-25840
194278-25850
194278-26110
194278-26130
194278-26150
194278-26160
194278-26510
194278-26511
194278-26520
194278-26530
194278-26550
194278-26580
194278-26610
194278-27110
194278-27210
194278-27220
194278-27230
194278-27430
194278-27450
194278-27510
194278-27760
194278-27810
194278-32720

194278-34800-Q

194278-34810-Q

194278-34820-Q

194278-34900
194278-34910
194278-34950
194278-34960

194278-36510
194278-36570
194278-36610
194278-36620
194278-36730
194278-37420
194278-37450

38
39
38
39
39
39

38

. No.

Parts No.

194278-41120
194278-41150
194278-41151
194278-41160
194278-41190
194278-41210
194278-41230
194278-41240
194278-41250
194278-44740

194278-45100-X

194278-45130
194278-45920
194278-45930
194278-47510
194278-47511
194278-47640
194278-47740
194278-48280
194278-48300
194278-48320
194278-48820
194278-48830
194278-52440
194278-56100
194278-56601
194278-61101
194278-61500
194278-61610
194278-61611
194278-61620
194278-61661
194278-61662
194278-61670
194278-61820
194278-62110
194278-62120
194278-62211
194278-62221
194278-62311
194278-62520
194278-62530
194278-63110
194278-63120
194278-63130
194278-63140
194278-63150
194278-63160
194278-63170
194278-63180

Parts No.

194278-63221
194278-63250
194278-63260
194278-63270
194278-63280
194278-64420
194278-65310
194278-65340

194278-65350
194278-65550
194278-65610
194278-65640
194278-65651
194278-65670
194278-65910
194278-73500
194278-75211

194278-82240
194279-11111

194279-13900
194279-14310
194279-14320

194279-14700-Q

194279-14800

194279-14810

194279-14820

194279-16100
194279-28110
194279-28150
194279-28160
194279-28210
194279-28230
194279-28310
194279-28320
194279-28330
194281-31490

38
39
38
39

38

PRRRRRE R
WWRNNNNNO R
NFRPOONOUIOOUIOUNNOMNODMNDOWOOWNNNN

133

i

Parts No.

194281-31490
194281-32250

194286-71500-X

194292-65650
194310-24270
194310-24280
194310-25100
194310-25730

194310-46300
194310-46460
194310-46620
194310-46630
194310-61750
194310-65720
194312-51210

194312-51220
194312-65550
194320-15710
194320-27880
194320-31520
194320-31530
194320-31550
194320-31560
194320-31610
194320-31620
194320-31630
194320-36660
194320-37510
194320-37770
194320-42101
194320-42141
194320-42150
194320-42160
194320-42210
194320-42220

194320-43210-X

194320-44220
194320-44260
194320-44270
194320-44271
194320-44520
194320-47380
194320-47410

194320-47530

194320-47760

Fig. No.

27




Parts No. Index

Parts No.

194320-47760
194320-47810
194320-47840

194320-47860

194320-47880
194320-47910
194320-47920
194320-51580
194320-53400
194320-53420
194320-53430
194320-53440
194320-53450
194320-53480
194320-65680
194320-82110
194321-11620

194321-11640
194321-11921

194321-11940
194321-11970
194321-11980
194321-11990

194321-12110-X
194321-12210-X

194321-13130
194321-13140
194321-13150
194321-13170
194321-13180
194321-13200
194321-13230
194321-13250
194321-13270
194321-13340
194321-13350

194321-13360

194321-13370
194321-13380
194321-13420
194321-13440
194321-13471
194321-13481
194321-13490

Parts No.

194321-13521
194321-13630
194321-13640
194321-13650
194321-13660
194321-13670
194321-13680
194321-13730

194321-13741-X

194321-13750
194321-13760
194321-13860
194321-13890
194321-13891
194321-13900

194321-13911-X
194321-13950-X

194321-13960
194321-13970
194321-13980
194321-13990
194321-14170
194321-14210
194321-14220
194321-14610
194321-14650
194321-14660
194321-15270
194321-15310
194321-15530
194321-15590
194321-15860
194321-17500
194321-17552
194321-17580
194321-17590
194321-17610
194321-17620
194321-17630
194321-17640
194321-17650
194321-17870

194321-46630
194321-48830
194321-61690
194322-24980

194322-44740-X
194322-47740-X
194322-47910-X

Parts No.
194322-47920

194322-47930-U
194322-47940-U

194322-71600
194322-71700
194323-13290
194327-34130
194327-48450
194330-01410
194330-01420
194330-01440
194330-37660
194330-72500
194330-72550

194330-72560

194330-72800
194331-48110
194331-48150
194331-48210
194363-46620

194370-24450-X

194370-26880
194370-27830
194370-36770
194370-36790
194370-62220
194370-62230

194370-74500-U
194370-74600-U

194420-27150
194420-27550
194420-27810
194420-47370

194420-56620
194420-61640
194421-28480
194440-51620
194440-51630
194440-52130
194447-65621
194450-12322
194450-12332
194450-12551

194450-12560

194450-12590

Fig. No.

46

Ref. No.

Parts No.
194450-16170

194450-21980
194450-34830

194450-45120
194450-45150
194450-45160
194450-45230
194450-45240
194450-45250
194450-45260
194450-45270
194450-45280
194450-45290
194450-45310
194450-45320
194450-45330
194450-45340
194450-45350
194450-45360
194450-45370
194450-45420
194450-45430
194450-45440
194450-45450

194450-45460

Fig. No.

29




Parts No. Index

Parts No.

194450-45460
194450-45470

194450-45480
194450-45490
194450-45510
194450-45520
194450-45530
194450-45540
194450-45550
194450-45560
194450-45570
194450-45580
194450-45590
194450-45610
194450-45620
194450-45630
194450-45640
194450-45650
194450-45660
194450-45670
194450-45680
194450-45710
194450-45720
194450-45730
194450-45740

194450-45750

Parts No.

194450-45750
194450-45760

194450-45810
194450-45820
194450-45830
194450-45840
194450-45850
194450-45860
194450-45870
194450-45880
194450-46430
194450-46750
194450-47340
194450-47350

194450-47380
194450-47390

194450-47420

194450-47430

194450-47450

194450-47460

194450-47560
194450-47570

194450-47610

194450-47620

194450-47620-U

194450-47630

194450-47640

Ref. No.

102
104
103
105
104
106
105
107
106
108
107
109
108
110
109
111
110
112

Parts No.
194450-47650

194450-47660
194450-47790

194450-52150
194450-52400
194450-53800
194450-53810
194450-53820
194450-53830
194450-53870
194450-53880
194450-55200
194450-55210
194450-55220
194450-56120
194450-56130
194450-56140
194450-56420
194450-56430
194450-56450
194450-56460
194450-56470
194450-56480
194450-56650
194450-56670
194450-62410
194450-63560
194450-64130
194450-64730

194450-65650
194450-65690
194450-65740
194450-65860
194450-65870
194450-65920
194450-74630
194450-74670
194450-75750
194450-75810
194451-15210
194451-15611
194451-15790
194454-15250
194454-15260
194454-15280

Parts No.

194454-15280
194454-15310
194454-15320
194454-15330
194454-15340
194454-15350
194454-15360
194454-15370
194454-15380
194454-15390
194454-15400
194454-15410
194454-15420
194454-15430
194454-15450
194454-15460
194454-15470
194454-15480
194454-15490
194454-15500
194454-15510
194454-15530
194454-15540
194454-15550
194454-15560
194454-15570
194454-15580
194454-15590
194454-15600
194454-15610
194454-15800
194454-15810
194454-15820
194454-15860
194454-25460
194454-47300
194457-04720
194457-11150

194457-15350

194457-24100-K

194457-24101
194457-26910
194457-34190

194457-36700-X

194457-42280
194457-48250
194457-48310
194457-51100
194457-51110

-1
-1




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No. Fig. No.
194457-51112 48 79 194464-11400 24 38 194464-32630 34 5 194464-47890 46
194457-51120 49 1 194464-12110 25 15 194464-32670 37 34 194464-48210 47
194457-51121 49 1-1 194464-12120 25 16 194464-32681 34 6 194464-48220 47
194457-61370 50 15 194464-12190 25 17 194464-33130 37 44
194457-65750 53 1 194464-12310 25 32 194464-33410 37 53 194464-48290 47

54 28 194464-12340 25 35 194464-33420 37 54 194464-48380 47

194457-65760 53 4 194464-12350 25 36 194464-33431 37 55 194464-48450 47

54 29 194464-15260 29 3-1 194464-33460 37 56 194464-48850 47

194457-65771 53 2 194464-21402 31 42 194464-33470 37 57 194464-51420 48

194457-72300 52 38 -1 32 35 194464-33510 34 17 194464-51541 48

194458-27120 32 158 194464-21403 31 42 -1 194464-33520 34 18 194464-51740 48
36 83 32 35 -1 194464-34122-X 34 21

84 194464-21422 32 41 194464-34150 34 22 194464-52190 49

85 194464-21423 32 41 -1 194464-34170 34 23 194464-57250 48

194458-62360 51 72 194464-22351 31 101 194464-34171 34 23 -1 194464-61181 50

194458-65340 54 6 32 94 194464-37470 41 5 194464-61290 50

194458-65360 54 8 194464-22450 31 103 194464-37551 41 11 194464-61320 50

194458-65550 54 14 32 96 194464-42310 47 2 194464-61331 50

194458-65650 54 22 194464-24360 33 18 194464-42320 47 3 194464-61350-U 50

194458-65772 53 3 194464-24370 33 19 194464-42360 47 4 194464-61360-U 50

54 30 194464-24380 33 20 194464-45100-X 44 47 194464-61440 50

194458-65780 53 52 194464-24390 33 28 194464-45130 44 50 194464-61450 50

54 31 194464-24430 33 25 194464-45170 43 55 194464-61480 50

194458-75720 56 5 194464-24440 33 27 44 54 194464-62130 51

194460-15550 29 50 -1 194464-25230 35 10 -1 194464-45180 43 56 194464-62140 51

194460-15560 29 56 -1 194464-25480 35 15 44 55 194464-62511 51

194464-01190 22 38 194464-25490 35 7 194464-45410 43 73 194464-73180 52

194464-05222 24 3 194464-25520 35 44 44 72 194464-75430 55

26 3 194464-25530 35 45 194464-45920 44 112 56

194464-05232 24 4 194464-25550 35 46 194464-45930 44 113 194464-75440 55

26 4 194464-25590 35 47 194464-45940 43 115 56

194464-05400-X 50 63 194464-25900 35 54 44 114 194464-75720 55

194464-05420 50 65 194464-27210 36 8 194464-45950 43 116 194465-11540 26

194464-05430 50 66 194464-27310 36 13 44 115 194465-11550 26

194464-05440 50 67 194464-27320 36 14 194464-47300-X 44 2 194465-11560 26

194464-05450 50 68 194464-27610 36 36 194464-47360 43 16 194465-11570 26

194464-11120 24 12 194464-27620 36 37 44 5 194465-11600 26

26 12 194464-27651 36 38 194464-47440 43 23 194465-11630 26

194464-11140 24 13 194464-27660 36 39 44 12 194465-11640 26

26 13 194464-31400 37 1 194464-47470 44 15 194465-11650-X 26

194464-11160 24 15 194464-31430 37 4 194464-47510 44 16 194465-11901 28

26 15 194464-31440 37 5 194464-47560 43 3-1 194465-11902-X 28

194464-11171 24 16 194464-31500 37 9 44 17 194465-11920 28

26 16 194464-32210 37 6 194464-47721 45 6 194465-11930 28

194464-11200 24 30 194464-32310 37 23 46 3 194465-11940 28

194464-11220 24 32 194464-32320 37 24 194464-47830 45 10 42

194464-11240 24 42 194464-32330 37 25 46 11 194465-11951 28

194464-11300 24 34 194464-32340 37 26 194464-47870 45 13 194465-12310 28

194464-11340 24 37 194464-32350 37 27 46 14 194465-13100 27

41 194464-32610 34 4 194464-47890 45 14 194465-13240 27

w
OrRrFRPAPMPONORPF

[EnY




Parts No. Index

Parts No.

194465-13260
194465-13411
194465-13440
194465-13450
194465-13510
194465-13611
194465-13621
194465-13631
194465-13650

194465-13700-X
194465-13720-X

194465-13851
194465-13882
194465-14112
194465-14121
194465-14122
194465-14130
194465-14140
194465-14210

194465-14220

194466-15250
194466-15500
194466-15530
194470-15390
194550-51220
194555-48350
194630-64110
194730-04720
194730-26350
194730-57120

194730-57130

194730-57220

194730-57241

194740-00160
194740-73450
194740-76200

-1
-1
-1
-1

-1
-1
-1
-1
-1
-1

Parts No.

194740-80121
194750-04400
194750-04410
194990-22030

194990-22040

194990-22050

194990-22060
194990-22120

194990-22130

194990-22140

194990-22160
194990-22830

194990-22840

194990-57740
195080-15060
1A1030-12200
1A1040-26320

1A3990-99030
1E4030-27340
1E6140-51170

Ref. No.

137

28

Parts No.
1T7051-10000

22117-050000
22117-060000

22117-080000

22117-160000
22137-040000
22137-050000
22137-060000

22137-080000

22137-100000

Fig. No.

58

17
1
12
2

Parts No.
22137-100000

22137-120000

22137-160000

22137-200000
22137-240000
22157-060000
22157-080000
22157-100000
22217-040000

22217-050000

22217-060000

22217-080000

Fig. No.

51

32




Parts No. Index

Parts No.
22217-080000

22217-100000

Fig. No.

32

33

34

36

37

43

44

Parts No.
22217-100000

22217-120000

22217-140000

22217-160000

22217-220000
22217-270000
22242-000150
22242-000190
22242-000250

22242-000280

Fig. No.

a7

Ref. No.

Parts No.
22242-000290

22242-000300
22242-000340

22242-000350

22242-000400

22242-000500

22242-000550
22242-000950

22252-000170
22252-000220

22252-000300
22252-000320
22252-000350

22252-000420
22252-000520
22252-000550
22252-000620

22252-000680
22252-000720

22252-000850
22262-000450
22272-000040

22272-000060
22272-000100
22272-000120

22272-000240
22312-040100
22312-080160

Parts No.
22312-080200

22312-100180

22322-030180
22351-020012
22351-030012
22351-030016

22351-030018
22351-030020
22351-035032
22351-040008
22351-040012

22351-040014

22351-040016
22351-040020
22351-040022

22351-040024
22351-050010
22351-050018
22351-050032

22351-050040
22351-050056
22351-060012
22351-060014

22351-060020
22351-060025

22351-060028

52
42




Parts No. Index

Parts No.
22351-060030

22351-060032
22351-060036

22351-060050
22351-080018

22351-080036
22351-080040

22351-080050

22351-100018

22351-100020
22351-100025
22360-060000
22360-100000
22360-120000

22360-160000

22417-160100
22417-160180

22417-160250
22417-200100

22417-200300

22417-300250

Fig. No.

32
36

Parts No.
22417-300250

22417-400300
22417-400450
22417-400500
22417-400600
22417-450400
22451-060000
22512-070180
22512-070240
22512-070242
22512-070280
22512-070282
22512-070400
22512-100340
22522-030100
23000-013000
23000-019000
23000-025000
23000-054000
23000-060000
23000-070000
23010-038000
23010-044000
23027-040044
23060-068000
23060-075000
23061-070035

23061-070230
23065-090500
23080-009000
23080-012000

23080-013000
23414-060000

23414-080000

23414-080012
23414-100000

Fig. No.

29

43

-1

Parts No.
23414-100000

23414-140018
23414-160021

23414-180023

23414-200026
23418-060000
23857-150000

23871-010000

23871-020000

23873-010000

23873-020000

23873-040000
23887-100002
24101-060044
24101-060064

24101-060070
24101-060074

24101-060080
24101-060124

24101-062044
24101-062054

24101-062094
24101-062114

24101-062124

35
27

35
32

27
28

34

-1
-1
-1

-1
-1

Parts No.

24101-062134
24101-063064
24104-062034
24104-062094
24121-062074
24121-063074
24145-002124
24162-202612
24190-100001

24190-110001
24211-030002

24231-030000
24311-000070

24311-000080
24311-000090
24311-000110
24311-000120

24311-000140

24311-000150
24311-000160

24311-000180

24311-000200

Fig. No.

37

30
47

-1
-1




Parts No. Index

Parts No.
24311-000200

24311-000220

24311-000250
24311-000320

24311-000360
24311-000410

24311-000700
24311-240100

24316-000200

24321-000250
24321-000350
24321-000450
24321-000600

24321-000750
24321-000800

24321-000850
24321-001050
24321-001150
24321-001250
24321-002000
24322-000700

24341-000240
24341-000290
24341-000300

24341-000315
24341-000320

24341-000360
24341-000500
24341-000530
24341-000560
24341-000700

Fig. No.

a7

-1
-1

Parts No.
24341-000710

24341-000850
24341-001000
24411-223207

24411-557809
24421-355511
24421-406212

24421-456209
24421-658812
24421-750013
24430-658805
24430-750007
24761-010000

24761-050000
24761-060000

24764-010000

24764-050000
24764-060000

25

28

29

52

26
31
32
41

40
24

Ref. No.

-1

-1
-1
-1
-1
-1
-1
-1
-1
-1

Parts No.
24764-060000

26011-080162

26013-060102
26013-060122

26013-060202
26013-060352
26013-080122

26013-080142
26013-080162

26013-080202

26013-080222

Fig. No.

24
25

28

29

52

-1
-1

-1
-1

-1
-1
-1

-1
-1

Parts No.

26013-080222
26013-080252
26013-080352
26013-080802

26013-080852
26013-080952

26013-100202

26013-100252

26013-100302

26013-100382
26013-120302

26013-120402

26013-120902

26013-140302

26013-140352

26014-060142

26014-060252
26014-080162
26014-080222

26014-080252

26014-080352
26106-060082
26106-060102
26106-060122
26106-060162
26106-060302
26106-060402
26106-080122

. No.

-1
-1

-1
-1

-1
-1

-1
-1

-1
-1

-1
-1
-1
-1
-1
-1
-1
-1




Parts No. Index

Parts No.
26106-080142

26106-080182
26106-080202
26106-080222
26106-080282
26106-080302
26106-080352
26106-080502
26106-080552
26106-080602
26106-080652
26106-081002
26106-081052
26106-100652
26116-050142

26116-060082
26116-060102

26116-060122

26116-060142
26116-060162

26116-060222

26116-060302
26116-060322
26116-060382

26116-060452

26116-080122

[EEN
N ~N Ol

=
ABRANNONMNNONOONO®

N

Parts No.
26116-080122

26116-080142

26116-080162

26116-080182

26116-080202

26116-080209

26116-080222

26116-080252

26116-080302

Fig. No.

11
12
43

6
12
32
36

Ref. No.

Parts No.
26116-080302

26116-080352

26116-080402

26116-080502

26116-080552
26116-080602

26116-080652
26116-080702

26116-081002
26116-081052
26116-100162

26116-100202
26116-100252

26116-100282

26116-100302

26116-100452
26116-100552
26116-100652
26116-101002
26116-101402
26116-120252
26116-120282
26116-120302

Fig. No.

17
33
47

Parts No.
26116-120352

26116-120402

26116-120482
26116-120602
26116-120652
26116-120802
26116-140452
26116-160702

26117-050169
26117-060089
26156-100252
26156-120302
26156-140352
26216-080182
26216-080222

26216-080502

26216-080902
26216-141302
26336-080002

26346-050002
26346-200002
26356-120002
26366-060002
26366-080002

26376-120002

26450-080202
26450-080302
26450-120402
26557-040082

26557-040122

Fig. No.

33
51
52

-1
-1

-1
-1
-1
-1

-1
-1




Parts No. Index

Parts No.
26557-040202

26557-050122
26557-050162

26557-050252
26557-060082
26557-060102
26557-060122

26557-080102
26577-040102
26587-040062
26587-040102
26587-060162

26587-060302
26587-080122

26587-080162
26587-080202
26635-080002

26647-060122

26657-060002
26667-080002
26706-100002
26716-060002
26716-080002

26716-100002

Fig. No.

19

Parts No.
26716-100002

26716-120002

26716-140002
26716-160002

26736-100002

26736-120002

26736-140002
26736-160002

26756-040002
26756-050002

26756-080002

Fig. No.

26
31

32

11
17
43

44

Ref. No.

26
41

Parts No.

26756-080002
26756-100002

26756-140002
26756-160002
26756-240002
26761-010000
26764-010000
26776-100002
26776-120002

26776-160002
26776-220002

26877-120002
27231-450000
27233-400000
27233-450000
27243-300000
27310-080000
27310-080001
28110-080100
28110-100130
28110-120140
28110-170190
28110-220240
28110-260320
28110-270300
28170-001500
43400-500390

43400-500400

43400-500410

711100-51540
721150-51530
721250-02500
721250-02611
721250-02621
721250-11522
721250-14580
721250-55540
721252-11650
721252-11660
721252-11670
721252-11680

O N NG NG T IR NG

-1
-2

Parts No.

721252-13500
721257-55540
721420-01560

721420-01561
721422-01901
721422-01902
721423-01540
721423-21700
721423-22500

721423-32100
721423-51700
721424-11700
721424-11701
721424-92500
721424-92600
724160-01612
724450-23100
724450-61520
724550-51520
724770-53100
794081-54101
794082-12950
794130-71400
794130-71410

794256-82100
794275-41200
794278-12900
794278-34700
794278-34710-Q
794278-34810-Q
794278-34900
794278-73100-X
794278-74600-X
794279-14700-Q

794279-14800-Q

794330-72100-X
794330-72200-X
794450-46410
794457-71100-X
794457-75700
794458-75700
794464-25600
794730-57122

Fig. No.

6
23

Ref.

1
29

[EnY

19

No.




Parts No. Index

Parts No.

794730-57122
794730-57132

X0360408
X21201115
X21201744
X21204401
X21301119
X213013012
X213013021
X21301310
X213017002
X21301827
X213023111
X21302601
X21302605
X21302610
X21303400
X21303820
X21304220
X21304302
X21304305
X21304312
X21304313
X213052101
X213061002
X213065002
X21306700
X21307100
X21307300
X21307311
X21307312
X21308312
X21308500
X21309600
X22802712
X6201SD
X6202B
XB444001A
XL1151341
XL1151552
XL1152803
XL1156300
XL1156400
XL1201403
XL1201404
XL1251801
XL1251802
XL1255310A
XL1256320

Fig. No.

. No.

-1
-1

-1
-1
-1

-1
-1

Parts No.

XL135N1301
XL135N1302
XL135N1303
XL135N220
XLT1157100
XN191102
XN191103
XN191109000
XN193204
XN193205
XN193206
XN193207
XN194000
XN194002
XN194003
XN195202
XN196103100
XN196200
XN196202
XN199800
XN199801
XN199803
XN817511
XN947206
XN971005
XN971007
XN971008
XN973002
XN973502
XN973503
XN974003
XN977003
XN977006100
XN977007
XN977008200

00 00 00 00 0O 00 OO0 0O CO 00 CO0 CO CO 0O 0O OO0 00 0O 00 OO0 ©O CO 00 C0 ©O 0O 0O 0O OO O

Ref. No.

9
11
12

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK
	2.GEAR HOUSING
	3.LABELS (FOR ENGINE)
	4.CYLINDER HEAD & BONNET
	5.INTAKE MANIFOLD & AIR CLEANER
	6.EXHAUST MANIFOLD & SILENCER
	7.CAMSHAFT
	8.TURBO-CHARGER
	9.CRANKSHAFT & FLYWHEEL
	10.PISTON & CONNECTING ROD
	11.LUBRICATING OIL SYSTEM
	12.COOLING WATER SYSTEM
	13.FUEL INJECTION PUMP
	14.FUEL INJECTION VALVE
	15.FUEL OIL SYSTEM
	16.GOVERNOR
	17.ELECTRIC STARTING DEVICE
	18.STARTER
	19.AC GENERATOR 12V-15A
	20.GASKET KIT (FOR ENGINE)
	21.REPAIR KIT (FOR ENGINE)
	22.THROTTLE
	23.FUEL OIL TANK
	24.FRONT AXLE (1)
	25.FRONT AXLE (2)
	26.FRONT AXLE (A)
	27.FRONT AXLE (B)
	28.FRONT AXLE (C)
	29.POWER STEERING
	30.POWER STEERING VALVE
	31.CLUTCH (A)
	32.CLUTCH (B)
	33.TRANSMISSION HOUSING
	34.REAR AXLE HOUSING
	35.TRANSMISSION GEARS
	36.TRANSMISSION SHIFTER
	37.REAR AXLE
	38.TIRES (FRONT & REAR)
	39.TIRES (FRONT & REAR)
	40.BRAKES
	41.BRAKE PEDAL
	42.HYDRAULIC LIFT
	43.HYDRAULIC CONTROL (1)
	44.HYDRAULIC CONTROL (2)
	45.DRAFT CONTROL (1)
	46.DRAFT CONTROL (2)
	47.HYDRAULIC PIPES
	48.ELECTRIC PARTS (1)
	49.ELCTRIC PARTS (2)
	50.HOOD
	51.FENDER & SEAT
	52.THREE-POINT HITCH
	53.LABELS (1)
	54.LABELS (2)
	55.DRAWBER (1)
	56.DRAWBER (2)
	57.TOOLS
	58.FRONT & REAR WHEEL WEIGHT
	Parts No. Index

